Appendix G

Dewatered Sediment Geotechnical Characteristics
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PERCENT FINER

Particle Size Distribution Report
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% COBBLES CRS, FINE CRS. MEDIUM FINE SILT CLAY
0.0 0.0 0.0 0.0 0.5 35.6 41.1 22.8
SIEVE PERCENT SPEC.” PASS? Soil Description
SizE FINER PERCENT | (X=NO) Sandy fat clay
#10 100.0
#40 90.5
#100 82.5 .
#200 63.2 Aftterberg Limits
PL= 46 LL= 117 Pl= 71
Coefficients
Bgs= 0.175 Dgp= 0.0695 Bso= 00534
D3g= 0.0101 D45~ 0.0031 Bqp= 00019
CF 3712 Cc= 0.78
Classification
UsSCsS= CH AASHTO=
Remarks
¥ o specification provided)

Sample No.: DS-01 Source of Sample: On-site Material Date: 06/25/07
Location: 1-RA-07-NWA1-DS-01-COMP Elev./Depth: COMP
| Client: GW Partners LLC

I STS Consultants, Lid. L .
\ S 1035 Kepler Drive ’ Project: Fox River OU-1 20052 RA
Green Bay, WI 54311
s Project No: 4-29316A Figure




LIQUID AND PLASTIC LIMITS TEST REPORT
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g’; El HYDRAULIC CONDUCTIVITY DETERMINATION

b ASTM D 5084, METHOQD C
STS Consultants, Ltd. RISING TAILWATER LEVEL
STS PROJECT NO.: X429316A
PROJECT: OU-1 FOX RIVER SEDIMENTS
DATE: 71512007

SUMMARY OF TEST RESULTS

SAMPLE NO, 1 RA 07 NWA1-DS-01-COMP

LOCATION 0

CLASSIFICATION RIVER SEDIMENTS

INTTIAT, FINAL

DRY UNIT 403 48.8
WEIGHT (pcf)

WATER CONTENT '123.4 89.2
(%)

DIAMETER 4.80 4.57
{emm)

LENGTH 8.80 8.10
(cm) :

HYDRAULIC GRADIENT 10.5
(MAXIMUM)

PERCENT 105.18833. 98.639396
.SATURATION

HYDRAULIC 1.39E-07

CONDUCTIVITY
k (cm/sec)

POXLS
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STS Consultants, Ltd.

HYDRAULIC CONDUCTIVITY DETERMINATIC
Rising tailwater method in a triaxial permeameter
ASTM D 5084, Method C (EM-1110-2-1506 7)

Project Name:

0U-1 FOX RIVER SEDIMENTS
Project No.: X429316A
Project Location: * LOWER FOX RIVER
Sample No.: 1 RA 07 NWA1-DS-01-COMP
Sample Location:
Sample Description: RIVER SEDIMENTS Cell No.:
Date Sampled: .. . E— e =
" Pate Received:
SATURATION DATA
MOISTURE CONTENT INITIAL FINAL Initia] Cell | Final Cell Initial Final B
Container No. 1 2 Pressure | Pressure PWP PWP Value
Wet Sample & Tare (z) 08.52 367.00 (psi) {psi) (psi) {psi)
Dry Sample & Tare (g) 52.03 274.20 28.0 30.0 27.0 250 1.00
Wt. Water (g) 46.49 092.80
Wt. Tare {g) 14.37 170.20
Wt. Dry Soil (g) 37.66 104.00 Final Bvalue={ 1.00
Water Content, w (%) 123.4 89.2
' COMMENTS:
SPECIMEN INFORMATION INITIAL FINAL REMOLDED SAMPLE
| Avg. Diameter (cmm) 4.80 4.57
Avg. Height, L (cm) 3.80 8.10
X-Section Area, A (cm’) 18.006 | 16.403
Specimen wet wi. {g) 230.60 196.80
Specimen Dry wt., W, (g) 102,93 104.00
Total Volume, V {cm’) 159.24 | 132.86
Dry Unit Weight (lbs/ft) 40.3 48.8
G, estimated (Y or N)? Y #NAME?
Specific Gravity, G, 2,700 2.700
Volume Solids, V(¢ ) 38.20 38.60
Pore Volume (cm’) 121.04 | 94.27
Void Ratio, e 3,159 2.442
Degree of Saturation 105.2 98.6
Volume Solids = W,
(G, }(Water Density)
Void Ratio = V-V,
—
Degree of Suturation = (w)(G,)
e

PC.XLS



Proj Name: QU-1 FOX RIVER SEDIMENTS k {em/fsec) Max i
Proj No.: X429316A 107 10 107 2
Sample: 1 RA 07 NWA1-DS-01-COMP 10* w0 10° 5
10% 10 307 10
TEST CONIITIONS Hydsavlic Gridient, §, Guidlines 1080 107 20
Influent Effluent # ascend as per ASTM D5084, section £.5.1 Tess then 107 30
Burette Buretie as burette Cell Headwater | Tailwates | Driving Hydravlic Gradient
Area Area empties? Pressure | Pressure | Pressurc Head
2y, {cm’) aafom’) | (YorN) (psi) {psi) (psiy | (psi) Max Min
1.00 1.00 y 30.8 200 280 L0 10.5 7.9
TEST DATA
DutelTime Temp. Elapsed | Influent | Effluent | Totat | Inflawto | Hydraulc | & Hydraulic | Ry, comected
(M/DIYY °c Time, t Reading | Reading | Change | Outflow | Head, h Conductivity | for temperature
H: M) {gec) {em) {cm) fem) Ratio {cm) {cm/sec) {cm/sec)
6/27/2007 14:30 21.0 0 (.5 224 0.0 0.00 92.2 0 0]
6/27/2007 15:40 21.0 4200 (.8 22.2 -0.1 1.50 91.7 3.15E-07 3.07E-07
6/28/2007 6:45 21.0 54300 2.6 20.5 -0.] 1.06 88.2 1.74E-07 1.70E-07
6/28/2007 12:10 2L0 19500 3.2 19.8 0.1 0.86 86.9 1.85E-07 1.81E-07
6/28/2007 15:00 21.0 10200 35 19.5 0.0 1.00 86.3 1.65E-07 1.61E-07
6/29/2007 7:00 210 37600 5.2 17.7 0.1 .54 82.8 1.75E-07 1.71E-07
6/29/2007 14:35 21.0 27360 59 | 170 0.0 1.00 81.4 1.52E-07 1.48E-07
7/1/2007 15:30 21.0 176100 | 103 12,3 0.3 0.94 72.3 1.64E-07 1.60E-07
7/2/2007 7.00 21.0 55800 11.6 11.0 0.0 1.00 69.7 1.60E-07 1.56E-07
0.75-1.25) Final Value =  1.59E-07

kao = (&)@, )Lln(h, /h )Ry
At{ain + awr)

Total Change = (Eff, ; - Eff) - (Inf, - Inf, ;)

"Hydraulic Head" incarporates the difference in head as well as the added driving head pressure.
“T'otal Change" is the difference between the Eftluent change trom tg to ¢, and the Influent change from ty to t,.

Notate temperature to the nearest half a degree. The comection calculation averages the two consecutive readings.

k is multiplied by the temperature correction, Ry, which is the ratio of the viscosity of water at test temperature
to the viscosity of water at 20° C. Temperature range may be between 19° and 25° for formuls calculation.

"Final Value" js the average of 4 consecutive rezdings of which none nre less than or greater than 25% of their average,
(509 of aversge if < 1 x 10°F)
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TRIAXIAL COMPRESSION TEST REPORT
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0.0 1.0 1.5 2.0 2.5 3.0
Y
[ I L Symbol Q & 0
L3 i 1]
14 H i | - Test Ne. RAD7T1 | RAO7TZ | RAOTT3
b 1 1
7 ' ' ! r Digmeter, in 2.8614 | 2.8358 | 2.7752
______ T SEL TR Height, in 5.2957 | 5.4941 | 5.4811
] 1
! ! ! T | Water Content, % 113.31 | 120.56 | 124,40
. , | Dry Density, pcF 4019 | 39.12 | 39.86
- ' Saturation, % 96,13 | 98.73 | 10472
£ : Void Ratio 31471 | 3.2605 | 31717
a ! « | Water Content, % 75.81 | 65.51 | 56.81
Fo- [+
& ! £ | Dry Density, pef 42.97 | 46.08 | 48.61
o : ® Saturotion, % 70.30 B66.86 .62.46
k -
ke ¢ 2 | void Ratio 2.8789 | 2.6164 | 2.4286
o : ® [Back Press., taf 504 | 5.0401 | 5.0402
t
! Minor Frin. Stress, tsf | 0.3744 | 0.74868 | 1.4974
Max. Dev. Stress, tsf | 0.42322 | 0.69964 | 1.2384
Time to Failure, min 274 204 204
Strain Rate, %/min 0.07808 | 0.0717 | 0.0718
B-Value -—= - -—-
Estimated Specific Gravity 2.87 2.67 2.67
Liquid Limit 0 0 0
VERTICAL STRAIN, % Plostic Limit o 3 5
Plasticity Index ¢ 0 0
Project: FOX RWER Failure Sketch - ] T )
b e —_—— ho— ] ! 1
Location: AN N Z:-«--—-- :R ! :
Project No.: 29316-A e ' o E g i i :
n 1 1
Boring No.: 1RAOZNWA1DS A 1 T | 2 ; :
Sample Type: REMOLDED ' J |\ : S '

Description: SILT LITTLE CLAY LTTTLE F-C SAND - BROWN (CL-ML)

ORGANICS NOTED

Remarks: FALURE CRITERIA = MAXIMUM EFFECTIVE STRESS RATIO TEST PERFORMED AS PER ASTM D 4767

Tue, 31-JUL-2007 16:25:26




TRIAXIAL COMPRESSION TEST REPORT
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Description: SILT LITILE CLAY LITTLE F-C SAND - BROWN (CL-ML) ORGANICS NOTED

Remarks: FALURE CRITERIA = MAXIMUM EFFECTIVE STRESS RATIO TEST PERFORMED AS PER ASTM [ 4787

Tue, 31-JUL-2007 16:25:54



TRIAXIAL TEST

Project: FOx-nIVER Location: Project No.: 29316-A
Boring No.: 1RAO7NWALDS Tested By: MIS Checked 8y: wpPQ
sample No.: 1RAQ7NWALDS Test Date: 7/12/07 Depth:

Test No,: RAQ7TL sample Type: REMOLDED Elevation:

s0il Description: SILT LITTLE CLAY LITTLE F-C SAND - BROWN (CL-ML)  ORGANICS NOTED
Remarks: FAILURE CRITERIA = MAXIMUM EFFECTIVE STRESS RATIO TEST PERFORMED AS PER ASTM D 4767

Specimen Height; 5.30 in ' Piston Area: (.00 inA2 Filter Strip Correction: 0,00 psi
Specimen Area: &.43 jna2 Piston Friction: 0.00 Tb Membrane Correction: 0.00 Tb/in
Specimen volume: 34.05 nA3 Piston Weight: 0.00 1b correction Type: Uniform
Liguid Limit: © Plastic Limit: 0 estimated Specific Gravity: 2.67
vertical Corrected beviator peviator Pore Horizontal vertical
Time straip Area Load Stress Pressure stress 5tress
min % ina2 1h psi psi psi psi
1 0 6.4306 0 4] 70 75.2 75.2
2 2.0001 0.14302 6.43598 9.8079 1.523 70.935 75.2 76.723
3 4.004 0.29475 6.4496 13.506 2.0947] 71,407 75.2 77.284
4 6.004 0.42033 6.4578 15.06 2.3321 71,651 75.2 77.532
5 8.004 0.50754 6.4634 14.846 2.2969 71.708 75.2 77.497
6 10.004 {.5404 6.4661 15.007 2.3208 71.773 75.2 77.521
7 12.004 Q,58987 6.4694 15.596 2.4108 71.863 75.2 77.611
a 14.004 0.72729 6.4777 18,49 2.8545 72.148 75.2 78.054
9 16.004 0.88078 B.4878 18,777 3.0483 72.318 75.2 78.248
10 18.004 0.98717 B.4947 18.919 2.913 72.326 75.2 78.113
11 20.002 0.98717 6.4947 17.526 2.6984 72.237 75.2 77.898
12 24,002 0.98717 B.4947 16.347 2.5169 72.188 75.2 77.717
13 28.002 0.98717 6.4847 15.703 2.4178 72.164 75.2 77.618
14 32.002 0.98717 6.4947 15,221 2.3436 72.148 75.2 77.544
15 36.004 0.98717 65.4847 14.792 2.2776 72.135 75.2 77.478
16 40.004 0.98717 6.4947 14.524 2.2363 72,131 75.2 77.436
17 44.004 0.988931 6.4548 14.31 2.2033 72.131 75.2 77.403
18 48.004 0.98717 6.4947 14.042 2.1621 72.123 75.2 77.362
19 52.001 (0.98717 6.4947 13.828 2.129 72.123 75.2 77.329
20 56.001 0.98717 6.4947 13.774 2.1208 72.115 75.2 77.321
21 60.001 0.98717 6.4547 13.613 2.086 72.115 75.2 77.296
22 68.004 0.98891 6.4548 13.292 2.0465 72.107 75.2 77.246
23 76.003 0.98717 6.4947 12.97 1.997 72.099 75.2 77.197
24 84.00] 0,98717 6.4947 12.756 1.964 72,099 75.2 77.164
25 92 1.5383 §.5311 23.153 3.5451 72.937 75.2 78.745
26 100 2.1575 6.5724 25.404 3.8653 73.205 75.2 79.065
27 108 2.7801 6.6145 27.28 4.1243 73.408 75.2 79,324
28 116 3.4132 6.6579 28.888 4.3389 73.547 75.2 79.539
29 124 4.0394 6.7013 30.067 4.4867 73.652 75,2 79.687
30 132 4.6585 6.7448 30.817 4.569 73.726 75.2 79.769
31 140 5.2759 6.7888 31.889 4,6973 73.791 75.2 79.897
32 148 5,9056 6.8342 32.661 4,823 73.848 75.2 80.023
33 156 6,5422 6.8808 33,819 4,915 73.897 75.2 80,115
34 164 7.1613 6.9267 34.837 5.0294 73.913 75.2 80.229
35 172 7.7787 6.973 35.534 5.0959 73.945 75.2 80.296
36 180 8,4066 7.0208 36.391 5.1833 73.978 75.2 80,383
37 188 9.0415 7.0698 37.195 5.2611 74.019 75.2 80.461
38 196 9.6641 7.1186 37.998 5.338 74.051 75.2 80.538
39 204 10,283 7.1677 38.964 5.436 74.092 75.2 80.636
40 214 11.07 7.2311 39.875 5.5144 74,124 75.2 80,714
41 224 11.858 7.2958 40.625 5.5683 74,132 75.2 80.768
42 234 12.629 7.3601 41.59 5.6507 74,157 75.2 80.851
43 244 13.398 7.4255 42,555 5.7309 74.157 75.2 80.931
44 254 14,188 7.4939 43.251 3.7716 74.157 75.2 80.972
45 264 14.973 7.563 44.27 5.8534 74.157 75.2 B1.053
46 274 15.737 7.6316 44.859 5.8781 74.141 75.2 81.078



TRIAXIAL TEST

Project: FOR-wIVER Location: - Project No.: 29316-a
Boring No.: LRAD7NWAlnS Tested By: MIS checked By: wPQ
Sample No.: 1RAQ7NWAILDS Test Date: 7/12/07 pepth:

Test No.: Ra07T1 SampTle Type: REMOLDED elevation:

spil pescription: SILT LITTLE CLAY LITTLE F-C SAND - BROWN (CL-ML)  ORGANICS NOTED
Remarks: FAILURE CRITERIA = MAXIMUM EFFECTIVE STRESS RATIO TEST PERFORMED AS PER ASTM D 4767

specimen Height: 5.30 in Piston Area: (.00 inAZ Filter strip Coarrection; 0.00 psi
Specimen Area: B.43 inA2 Piston Friction: 0.00 Tb Membrane Correction: 0.00 Tb/in
Specimen Valume: 34,05 inA3 Fiston Weight: 0.00 1b correction Type: Unifarm
Liguid Limit: O Plastic Limit: O Estimated specific Gravity: 2.67
. Total . Total Excess Effective Effective
vertical vertical Horizontal Pare A vertical Horizontal Stress  Effective
strain Stress Stress Pressurg  Parameter Stress Stress Ratio p g
psi ps psi psi psi psi psi
1 0.00 75.2 75.2 0 0.000 5.2001 5.2001 1.000 5.200L 0
2 0.1l4 76.723 75.2 0.9355 0.614 5.7876 4.2646 1.357 5.0261 0.76151
3 0.29 77.254 75.2 1.4073 0.672 5.8868 3.7927 1.552 4.8398 1,047
4 0.42 77.532 75.2 1.6514 0.708 5.8808 3.5487 1.657 4.7148 1.1661
5 0.51 77.487 75.2 1.7083 0.744 5,7887 3.4918 1.658 4.6402 1.1485
6 .55 77.521 75.2 1.7734 0.764 5.7475 3.4267 1.677 4.5871 1.1604
7 0.60 77.611 75.2 1.8629 0.773 5.748 3.3372 1.722 4.5426 1.2054
8 Q.73 78.054 75,2 2.147§ 0.752 5.9069 31,0525 1.935 4.4797 1.4272
9 0.88 78.248 75.2 2.3184 0.761 5.93 2.8817 2.058 4.4058 1.5242
10 0.99 78.113 75.2 2.3266 0.799 5.7865 2.8735 2.014 4,33 1.4565
11 0.99 77.898 75.2 2.2371 0.829 5.6614 2.963 1.911 4,3122 1.3492
12 0.99 77.717 75.2 2.1883 0.869 5.5287 3.0118 1.836 4.2703 1.2584
13 0.99 77.618 73.2 2.1639 0.895 5.4541 3.0362 1.796 4,2451 1.2089
14 G.99 77.544 75.2 2.1476 0.916 5.3961 3.05325 1.768 4,2243 1.1718
15 0.99 77.478 73.2 2.1385 0.93% 5,3382 3.0606 1.744 4,1994 1.1388
16 0.99 77.436 75.2 2.1313 0.853 5.3051 31,0683 1.729 4,1869 1.1182
7 0.99 77.403 75.2 2.1313 0.967 5.272 3.0688 .718 4.1704 1,1016
18 0.95 77.362 75.2 2.1232 0.982 5.238% 3.0769 3.703 4.,1579 1.081
19 0.85 77.329 75.2 2.1232 0.997 5.2059 3.0769 1.692 4.1414 1.0645
20 .99 77.321 75.2 2.115 0.937 5.2058 3.085 1.687 4.1454 1.0604
21 .99 77.296 75.2 2.115 1.008 5.1811 3.085 1.679 4,133 1.048
22 0.99 77.246 75.2 2.1069 1.030 5.1396 3.0932 1.662 4.116 1.0232
23 Q.99 77.187 75.2 2.0988 1.051 5.0983 3.1033 1.644 4,0998 0.99851
24 0.499 77,164 75.2 2.0988 1.069 5.0653 3,1013 1.633 4.0833 0.982
25 1.54 78.745 75.2 2.89367 0.828 3.80835 2.2634 2.566 4.0359 1.7725
26 2.16 79.065 75.2 3.2051 0.829 5.8602 1.995 2.938 3.9276 1.9326
27 2.78 79.324 75.2 3.4085 0.826 $.9159 1.7916 3.302 3.8537 2.0621
28 3.41 79,539 75.2 3.5468 0.817 §5.9922 1.6533 3.624 3.8228 2.1685
29 4.04 79.687 75.2 3,6525 .814 6.0343 1.5475 3.899 3.7909 2.2434
30 4.66 79.769 75.2 3.7257 0.815 6.0434 1.4743 4,099 3.7588 2.2845
31 3.28 79,897 75.2 3.7908 0.807 6.1066 1.4093 4.333 3.7579 2.3487
32 5.91 80.023 75.2 3.8478 0.798 6.1753 1.3523 4.566 3.7638 2.4115
33 6.54 80,115 75.2 3.8966 0.793 6.2185 1.3035 4.771 3.761 2.4575
34 7.16 80.229 75.2 3.9128 0.778 6.3166 1.2872 4.907 3.8019 2.5147
35 7.78 80.296 75.2 3.9454 0.774 6.3506 1.2547 5.061 3.8026 2.5479
36 3.41 80.383 75.2 3.9779 0.767 6.4055 1,2222 5.241 3.8138 4.5917
37 9.04 80,461 75.2 4.0186 0.764 6.4426 1.1815 5.433 3.812 2.6306
38 9.66 80.538 75.2 4.0511 0.759 6.487 1.1489 5.646 3.818 2.669
33 10.28 80.630 75.2 4.0918 0.753 6.5443 1.1083 5.905 3.8263 2.718
40 11.07 80.714 75.2 4.1243 0,748 6.5901 1.0757 6,126 3.8329 2.7572
41 11.86 80.768 75.2 4.1325 0.742 6.6359 1.0676 6.216 3.8518 2.7842
42 12.63 80.851 75.2 4.1569 0.736 6,6939 1.0432 6.417 3.8685 2.8254
43 13.40 80.931 75.2 4.1569 0.725 6.7741 1.0432 6,494 3.9086 2.8654
44 14,19 B80.972 75.2 4.1569 0.720 6.8148 1.0432 6.533 3.929 2.8858
45 14.97 81.053 73.2 4.1569 0.710 6.8%66 1.0432 G.611 3.9699 2.9267
46 15.74 81.078 75.2 4.1406 0.704 6.9375 1.0595 6.548 3.9985 2.93%



TRIAXIAL TEST

Project: FOa .LVER Locatian: Project No,; 29316-a
Boring No.: Tested By: M1S Checked By: wPQ
Sample No.: 1RAQZNWALDS Test bDate: 7/13/07 pepth:

Test Np.: RAD?TZ sample Type: REMOLDED Elevation:

5011 Description: SILT LITTLE CLAY LITTLE F-C SAND - BROWN (CL-ML) ORGANICS NOTED
Remarks: FAILURE CRITERIA = MAXIMUM EFFECTIVE STRESS RATIO TEST PERFORMED AS PER ASTM D 4767

Specimen Height: 5.49 in pisten Area: 0.00 inA2 Filter strip Correction: 0.00 psi
Specimen Area: 6. 32 inA2 Piston Friction: 0.00 1b Mewmbrane Correction: 0.00 Tb/in
Speciman Valume: 34.70 inA3 Piston weight: 0.00 Tb Correction Type: uUniform
Liquid Limit: 0 Flastic vrimit: 0 Estimated Specific Gravity: 2.67
. vertical cCorrected Deviator beviater Pore Horizantal vertical
Time strain Area Load stress Pressure Stress Stress
min % inAz Tb psi - psi psi psi
i g 0 6.3161 0 Q 70.002 86.4 BD.4
2 2.004 0,13617 6,3247 16.239 2.5676 71.662 30,4 82.968
3 4.0009 0.28915 6.3344 23,957 3.7821 72.584 80.4 84.182
4 6.0009 0.44213 6.3442 28.673 4.5197 73,185 80.4 §4.92
L) 8.0009 0.59344 6.3538 32.05 5.0442 73.63 B0.4 85,444
& 10.001 0.74642 6.3636 34,515 5.4239 74.23 80.4 85.824
7 12.001 0.89604 6.3732 36. 606 5.7437 74.7 B80.4 86,144
8 14,001 1.0473 6.383 38 5.9784 75.08 80.4 86.378
9 16.002 1.197 6.3926 39,553 6.1873 75.242 80.4 &6, 587
10 18.004 1.3466 6.4023 40, 84 6.3789 75.372 80.4 86.779
11 20.001 1.4945 6.4119 41,858 6.5281 75.494 80.4 86.928
12 24,001 1.7904 6.4312 43.787 6.8085 75.696 80.4 87.209
13 28.001 2.0896 6.4509 45.502 7.0536 76.279 80.4 87.454
14 32.002 2.3906 8.4708 46.949 7.2556 76.522 80.4 B7.656
15 36.001 2.6948 6.491 48,129 7.4146 76.563 80.4 87,815
16 40.001 2.9974 6.5113 49,147 7.548 76.611 80.4 B7.548
17 44.001 3.3017 6.5318 50,219 7.6884 77.057 80.4 88.088
18 48.003 3.6043 6.5523 51.184 7.8116 77.203 80.4 BB.212
15 52.003 3.,9036 6.5727 52.148 7.9341 77.162 BO.4 B8.334
20 56.003 4.1994 6,593 53.059 B.0479 77.138 80.4 B8.448
21 60.003 4.5004 6.6137 53.649 8.1117 77.527 B8G.4 88.512
22 5.1056 6.6559 55.471 8.3341 77.527 80.4 88.734
23 76 5.7141 6.6989 56.972 B.5047 77.81 80.4 88.4905
24 84.003 6.3193 6.7422 57.99 8,6011 77.753 80.4 89,001
25 92.003 6.9111 6,785 59.116 B.7127 77.996 80.4 88,113
26 100 7.5062 6.8287 60.402 8.8453 77.815 80.4 89.245
27 108 8.1148 6.8739 61.42 8.9353 78.134 80.4 89,335
28 116 B.725 6.9199 62.224 8.9921 78.029 80.4 89,392
23 124 9.3285 6.9659 725 $,1481 78.207 80,4 89,548
30 132 9,09237 7.0119 64,422 9.1874 78.11 80.4 89.587
31 140 10.527 7.05592 65.386 9.2625 78.272 80.4 89.663
32 148 11.142 7.1081 66.405 9.3421 78.183 80.4 89,742
33 156 11.751 7.1571 67.369 9.4129 78.329 30.4 89,813
34 164 12.346 7.2057 68.334 9.4833 78.223 80.4 89.883
35 172 12.946 7.2554 69.245 9.5439 78.353 80.4 89.944
36 180 13.56 7.3069 76.048 9.5867 78.256 80.4 89.987
37 188 14.174 7.3592 71.067 9.657 78.377 80.4 90.657
38 196 14.77 7.4107 71.764 9.6839 78.272 80.4 90.G34

39 204 15.362 7.4625 72.514 9.7172 78.393 80.4 50.117



TRIAXIAL TEST

Project: FOX RIVER Location: Project No.: 29316-A
goring No. Tested By: M3S Checked By: wpg
Sample No : 1RAQ7NWALDS Test Date: 7/13/07 Depth:

Test No.: RADZT2 Sampie Type: REMOLDED Elevation:

Soil pescription: SILT LITTLE CLAY LITTLE F~C SAND - BROWN (CL-ML) ORGANICS NOTED
Remarks: FAILURE CRITERIA = MAXIMUM EFFECTIVE STRESS RATIO TEST PERFORMED AS PER ASTM D 4767

Filter Strip Correction: G.00 p
Membrane Correction: 0.00 Tb /1n
Correction Type: unmiform

piston Arez; (.00 ina2
Piston cht’ann 0,00 1b
Piston weight: 0 .06 b

Specimen Height: 5.49 in
specimen Area: 6.32 inAa2
Specimen Volume: 34.70 ina3
Estimated Specific Gravity: 2.67

Liquid timit: O Plastic Limit: 0

Total Total EXCess Effective Effective
vertical vertical Horizontal Pore A vertical Horizontal stress Effective
strain Stress Stress Pressure  Parameter stress stress Ratio P
% psi psi psi nsi psi psi
1 0.00 80.4 BO.4 0.000 10.398 10,398 1.000 10.358
2 0.14 82,968 BO.4 1.6605 0.647 11.305 8.7379 1.294 10.022
3 0.29 84.1482 B80.4 2.5921 0.685 11,588 7.8063 1.484 9.64974
4 0.44 84.92 BO.4 3.1834 0.704 11.735 7.215 1.626 9.4749
5 0.59 85.444 80.4 3.6289 0.719 11,814 6.7695 1.745 9.2916
6 0.75 B85.824 80.3 4.2283 0.780 11.594 6.1701 1.879 B.8821
7 0.90 86.144 B0.4 4.6981 0.818 11,444 5,7003 2.008 8.5721
8 1.08 B6.378 B0.4 5.0788 0.850 11.298 5.3196 2.124 B.3088
] 1.20 B6.587 BO.4 5.2408 0.847 11.345% 5.1576 2.200 B,2513
10 1.35 86.779 80.4 5.3704 0.842 11,4067 5.028 2.269 8.2174
11 1.49 86,928 80.4 5.4919 0.841 11.435 4, 9065 2.331 8.1706
12 1.79 B7.209 80.4 5.6944 B.836 11.513 4,704 2.447 B.1083
13 2.09 B7.454 80.4 6.2776 0.890 11.174 4_1208 2.712 7.6476
14 2.39 87.656 80.4 6.5206 0.899 11.133 3.8778 2.871 7.5056
15 2.69 B7.815 80.4 6.561L {.885 11.252 3.8373 2.932 7.5446
16 3.00 87.948 80.4 6.6087 (.876 11,337 3.7887 2,992 7.5627
17 3.30 88.088 80.4 7.0552 0.918 11,032 3.3432 3,300 7.1B74
18 3.60 88.212 80.4 7.201 0.922 11.005 3.1974 3.443 7.1031
19 3.90 88.334 80.4 7.31605 0.903 11.172 3.2379 3.450 7.2049
20 4.20 88.448 B0.4 7.1362 0.887 11,31 3.2622 3.467 7.2861
21 4.50 88.512 80.4 7.525L 0.928 10,985 2.8734 3,823 6.9292
22 .11 88.734 80.4 7.5251 0.903 11,207 2.8734 3.900 7.0404
23 5.71 88.905 806.4 7.8086 0.918 11,095 2.5898 4,284 6.8422
24 6.32 89,001 30.4 7.7519 0.901 11,248 2.6465 4.250 6.9471
25 .91 89.113 BG.4 7.9949 0.918 11,116 2.4035 4.625 6.7599
26 7.51 89.245 80.4 7-9139 0.895 31.33 2.4845 4.560 6.9072
27 8.11 89.335 80.4 §.1326 0.910 11.201 2,2658 4,943 6,7335
28 B.73 89.392 80.4 8.0273 0.893 11,363 2,371 4,792 a,8h72
29 9.33 89,548 80.4 8.2055 0.897 11.341 2.1929 5.172 6.767
30 8,92 89,587 80.4 B8.1083 0.883 11.478 2.2801 5.012 6.8838
31 10.53 89.663 40.4 8.2703 0.893 11.391 2.1281 5.352 6.7594
32 11.14 89.742 80.4 8.1812 0.876 11.559 2.2172 5.213 6.8883
33 11.75 89,813 80.4 8.327 0,885 11.484 2.0714 5.544 6.7779
34 12.35 89.883 80.4 B.2217 0.867 11,66 2.1767 5.35%7 6,9184
35 12.95 85.944 80.4 B.3513 0.B75 11.591 2.0471 5.662 6.8191
36 13.56 89.987 80.4 8.2541 .861 11.731 2.1443 5.471 6.9377
37 14.17 90,057 80.4 B.3756 0.867 11.68 2.0228 5.774 6.8513
38 14.77 90.084 80.4 8.2703 0.854 11.812 2.1281 5.550 6.9701
9 15.36 90.117 80.4 8.39138 0.864 11.724 2.0066 5.843 6.8652



. TRIAXIAL TEST

Praject: FO~-<IVER Location: . Project No.; 283i6-A
Boring No.: Tested By: MS Checked By: wpQ
Samplie No.; 1RADZNWALDS Test _bate: 7/18/07 Depth:

Test No,: RAQ7T3 - sample Type: REMOLDED Elevation:

5ol pescription: SILT LITTLE CLAY LITTLE F-C SAND - BROWN {CL-ML) ORGANICS NOTED
Remarks: FAILURE CRITERIA = MAXIMUM EFFECTIVE STRESS RATIO TEST PERFORMED AS PER ASTM D 4767

Specimen Height: 5.48 in Piston Areat 0.00 inA2 Filter strip Correction: 0.00 psi
Specimen Arga: 6.05 ina2 Piston Friction: 0.00 1b Membrane Correction: 0.00 1b/in
Specimen Volume: 33.15 inA3 Piston wWeight: 0.00 1b Correction Type: Uniform
Liquid Limit: O Plastic Limit: O gstimated specific Gravity: 2.67
i vertical corrected Deviator Deviator Fora Horizontal vertical
Time strain Area Load stress Pressure Stress stress
min b inA2 ] psi psi psi psi
1 0 0 6.0489 0 0 70.003 90.8 90.8
2 2.0042 0.14832 6.0579 26,151 4.3169 72.971 90.8 §95.117
3 4.0042 0.2933 6.06867 40.99 - 6.7565 75.027 90.8 97.556
4 6.0042 0,44162 6.0757 5C.198 8.262 76.344 90.8 99.062
5 8.0039 0.5899%4 6.0848 56.617 8.3047 77,255 90.8 100.1
6 10.004 0.73659 6.0938 61.458 10.085 77.962 9c.8 100.83
7 12.004 0.88324 6.1028 65.194 10.683 78.767 90.8 101.48
8 14,004 1.0239 6.1119 68.246 11.166 79,556 9.8 101.97
9 16.004 1.1765 6.1209 70.877 11.579 80.108 90.8 102.38
10 18.004 1.3282 6.1303 73.139 11.931 80.572 90.8 102.73
11 20.001 1.4765 6.13%6 75.034 12.221 B8(.954 90.8 103.02
12 24.003 1.7781 6.1584 78.348 12.722 81.425 90.8 103.52
13 28.003 2.078% §.1773 80.927 13.101 81.962 90.8 103.9
14 32.003 2.3864 6.1968 83.347 13,45 82.694 90.8 104.25
15 36,003 2.6914 6.2162 85.505 13.755 83.1 90.8 104.56
16 40.001 2.9964 6.2358 87.241 13.99 83.238 80.8 104.79
17 44.001 3.2947 6.255 89,135 14.25 83.506 90.8 105.05
18 48.001% 3.5896 6.2741 90,451 14.416 84.059 90.8 105.22
19 52.004 3.8863 6.2935 91,977 14.615 84,287 90.8 105.41
20 56.004 4.1862 6.3132 93,292 14.777 B4.295 g0.8 105.58
21 60.004 4,4879 6.3331 94,397 14.905 84.425 90.8 105.71
22 68.002 5.1861 6.3798 . 15.093 B5.051 90.8 105.89
23 76.002 5.7111 65.4153 98,238 15.313 85.043 9Q.8 106.11
24 84.002 6.306 6.456 99,975 15.485 85,563 90.8 106.29
25 G2.004 6.9076 6.4978 101.97 15.694 85.49 90.8 1686.49
26 100 7.5192 6.5407 104.13 15.592 85.853 90.8 106.72
27 108 8.1375 6.5847 105.71 16.054 85.84 90.8 106,85
28 116 8.7341 6.6278 1G7.03 16.148 86.23 90.8 106.95
29 124 9.329 6.6713 108.66 16.287 86,092 90.8 107.09
30 132 9.5844 6.7168 110.5 16.435]. 86.457 90.8 107.25
31 140 10.554 6.7626 111.97 16.557 86.238 80.8 107.36
32 148 11.157 6,8086 113.29 16.638 86.604 90.38 107.44
33 156 11 6.8543 114.66 16.727 86.368 0.8 107.53
34 164 12.35 6.9012 116.29 16.85 86.709 90.8 107.65
35 172 12,969 6.9503 117.5 16.905 86.441 90.8 107.71
316 180 13,587 7 118.92 16.988 86.783 90.8 107.79
37 188 14.184 7.0487 120.23 17.057 86.474 90.8 107.86
38 196 14,783 7.0883 121.76 17,153 36.84 90.8 107.95
39 204 15.392 7.1493 122.97 17.2 86.474 5¢.8 108



TRIAXIAL TEST

Project: FOX -niVER Location: Project No.:
Boring No.: Tested By: MS Checked B8y:
Sample No.: 1RAQ7NWALDS Test Date: 7/18/07 Depth:

Test No.: RAQ7TI Sample Type: REMOLDED £levation:

S0iT Description: SILT LITTLE CLAY LITTLE F~C SAND - SBROWN (CL-ML}  ORGANICS NOTED
Remarks: FAILURE CRITERIA = MAXIMUM EFFECTIVE STRESS RATIO TEST PERFORMED AS PER ASTM D 4767

Specimen Height: 5.48 in Piston Area: 0.00 inA2 Filter strip Correction: 0,00 psi
Specimen Area: 6.05 inA2 Piston Friction: 0.00 1b Membrane Correction: 0.00 ih/49n
Speciman valuma: 33.15 inA3 Piston wWeight: 0.00 1b Correction Type: Uniform
Liguid Lvimit: 0 Plastic Limit: 0 Estimated Specific Gravity: 2.67
. Total . Total Excess effective Effective
vertical vertical Horizontal Pore A vertical Horizontal stress  Effective
Strain Stress 5tress Prassure  Parameter stress Stress Ratio 2
% psi psi psi psi psi psi
i 0.00 90.8 90.8 0 0.000 20.797 20.797 1.000 20.797
2 D.1s 95.117 90.8 2.9673 0.687 22.146 17.829 1.242 19,988
3 0.29 97.556 90.8 5.024 0.744 22.529 15.773 1.428 19,151
4 0.44 99.062 90.8 6,341 0.767 22.718 14.4536 1.572 18,587
5 0.59 100.1 90.8 7.2515 0.779 22,85 13.545 1.687 18.197
5 0.74 100.89 90.8 7.9588 0.789 22.923 12,838 1.786 17.881
7 0.88 101.48 90.8 B.7636 0.820 22.716 12.033 1.888 17.374
B8 1.03 101.97 80.8 9.5522 0.855 22.411 11.244 1.993 16.828
9 1.18 102.38 90.8 10.105 0.873 22.271 10.682 2.083 16.481
10 1.33 102.73 90.3 ip,568 0.836 22,159 10.228 2.166 16.194
11 1.48 103.02 90.8 5 0.896 22,068 9.8462 2.241 15.957
12 1.78 103.52 90.8 11.422 0.898 22.097 9.3747 2.357 15.736
13 2.08 103.9 80.8 11.959 0.913 21.939 8.8382 2.482 15.389
14 2.39 104.25 80.8 12.69 0.944 21.557 B.1065 2.659 14,832
15 2.69 104.56 90.8 13.097 0,952 21.455 7.7 2.786 14,578
16 3.00 104.79 90.8 13.235 0.946 21.552 7.5618 2.850 14,557
17 3.29 105.05 90.8 13,503 0.948 21.544 7.2935 2,954 14.41%
18 3.59 105.22 90.8 14.056 0.975 21,157 §.7407 3.139 13,949
19 3.89 105.41 90,8 14.284 0.977 21.128 6.5131 3.244 13.82
20 4.19 105,58 80.3 14.292 0.967 21.282 6,505 3.272 13.894
21 4,49 105.71 90.8 14.422 0.968 21.28 6,3749 3.338 13.828
22 5.19 105.89 90.8 15.048 0.997 20.842 5.7489 3.625 13.296
23 5.71 106.11 80.8 15.04 0.9082 21,07 5.7571 3.660 13.414
2¢ 6.31 106.29 g0.8 15.56 1.005 20.722 5.2368 3.957 12.979
25 6,91 106,49 90.8 15,487 0.987 21.004 5.3099 3.956 13.157
26 7,52 106.72 90.8 15.95 1.002 20.767 4,8466 4.285 12.807
27 £.14 106.85 90.8 15,836 0.986 21.014 4.9604 4.236 12.987
28 8.73 106.95 90.8 . 1.005 20.718 4,5702 4,533 12,644
29 8.33 107.09 90.8 16.088 0.988 20.996 4.7084 4.459 12,852
30 9.94 107.25 90.8 16.454 1.000 20.793 4.3425 4.788 12.568
i 10.55 107.36 90.8 16.235 0.981 21l.119 4.562 4.629 12.841
32 11.16 107.44 50.8 16.6 0.998 20.835 4.1962 4.965 12.516
EE] 11.75 107.53 90,8 16,365 0.978 21.159 4.432 4.774 12.796
34 12.35 107.65 90.8 16.706 0.991 20.941 4.0905 5.119 12.516
35 12.97 107.71 90,8 16.438 0.972 21.264 4.3588 4.378 12.811
36 .59 107.79 90.8 16,779 0.988 21.006 4.0173 5.229 12,511
37 14.18 107.86 80.8 16.47 0.966 21.384 4.3263 4.943 12.855
38 14.78 107.95 80.8 16.836 0.982 21.114 3.9604 5.331 12,537
39 15.39 108 80.8 16.47 0.958 21.526 4.3263 4.976 12.926

29316-A
wPQ



CONSOLIDATION TEST DATA
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Description: SILTY CLAY SOME F-C SAND - BROWN (CL-ML) ORGANICS NOTED

Remarks: Cc

TEST PERFORMED AS PER ASTM D 2435

1.12 Cer = 0.13

Wed, 15-AUG-2007 08:58:51



Project: FOX RIVER PCB CLERNUP
Boring Wo.:

Sample No.: 1RROTHWALDS

Test Ho.: 16NWAL

Soil Description: SILTY CLAY SOME F-C SAND - BROWN {CL-ML)

Remarks: Cc = 1,12 Ccr = 0.13

Estimated Specilfic Gravity: 2.65

Initial void Ratio: 3.77
Final void Ratioc: 1.25

Container ID

Wt. Container + Wet Soil, gm
Wt. Container + Dry 5o0ii, gm
Wt. Container, gm

Wt. Dry Soil, gm

Water Content, %

Void Ratio

Dagree of Saturation, %

Dry Unit Weight, pcf

COMSCLIPATION TEST DATA

Location:

Tested By: MJS

Test Dakte: 7/5/07
Sample Type: REMOLDED

Liguid Limit: O
Plastic Limit: 0
Plasticity Index: 0

Before Consolidation

Trimmings Specimen+Ring
122 RING
101.95 155.03
57.15 107.85
24.87 74.386
32.28 33.49
138.79 140.88
——— 3.77

b 98.83

-—- 34.655%

ORGANICS NOTED
TEST PERFORMED AS PER ASTH b 2435

Project Ho.: XZ29316-a
Checked By: WPQ
Depth:

Elevation:

Initial Height: 0.73 in
Specimen Diameter: 2.50 in

After €eonsolidztion

SpecimentRing Trimmings
RING RING

121.21 121.21

107,85 107.85

74.386 74.386

33.49 33.49

35.89 39.89

1.25 -

94.63 -——-

73.556 -



Project: FOX RIVER PCB CLEANUP

Soil Description: SILTY CLAY SCME F-C SARD - BROWN {CL-ML}

Boring No.:
Sample Ho.:
Test No.: 16RWAl

Remarks: Cc = 1.12

Applied

Stress

tsf

1 0.125

2 0.25

3 .5

4 I3

) 2

4 1

¥ .25

8 G.5

9 1

10 2

11 4

12 8

13 16

14 4

i5 1

14 0.25

17 g0.125

LRAOTRWALDS

Cer = (1,13

Final
Displacement
in

0.08671
0.1464
0.1838
0.2316
0.27178
0.2741
0.2603
0.2636
0.2697
0.2827
0.3192
0.404%
0.4388
0.429%
0.415%
0.4012
D.3866

CONSOLIDATION TEST DATA

Location:
Tested By: MIS

Test Date:

175767

Sample Type: REMOLDED

TEST PERFORMED AS PER ASTM D 2435

Void
Ratia

3.158
2.842
2,604
2,289
2.006
2.028
2,113
2.086
2.057
1.974
1,742
1.199
0.981
1.041
1.127
1.220
1.249

Strain
at End
%

12.8%
19.52
24.50
30.89
37.04
36.54
34.79
35.15
35.98
37.70
42.36
53.93
58.51
57.25
55.45
53.50
52,49

ORGANICS NQTED

T50 Fitting
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Project Mo.: X29316-A

Checked By: WPQ
Depth:

Elevation:

i,
6.
i,
. 79%e~005
. 4%e-0405
.02e-004
,42e-005
.1le~0D5
. 71le-005
.13e-008
. 42e-005
. 62e~-005
.78e-006
.21e-005
.8%e-006
. 80e~007
.00e+000

QO P~ @i e e

Coefficient of Consolidation

Sq.Rt.

in~2/sec

l4e~004
68e-006
47e-005

Log
in~2/sec

1.Gde~004
3.19e-005
3.7%e~-005
q,21e-005
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CONSOLIDATION TEST DATA
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Step: 8 of 17
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Descripbion: SILTY CLAY SOME F-C SAND ~ BROWN (CL-ML) ORGANICS NOTED

TEST PERFORMED AS PER ASTM D 2435

Remorks: Cc = 1.12 Cor = 0.13
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Descriptior: SILTY CLAY SOME F-C SAND ~ BROWN (CL-ML) ORGANICS NOTED

TEST FERFORMED AS PER ASTM D 2435

Remarks: Ce = 1.12 Cer = 0.13
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TEST PERFORMED AS PER ASTM D 2435
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Boring No.:

Somple No.: 1RAD7NWA1DS

Test No.: T6NWA1

Description: SILTY CLAY SOME F-C SAND - BROWN (CL-ML) ORGANICS NOTED

TEST PERFORMED AS PER ASTM D 2435

= 0.13

1.12 Cer

Remarks: Cc

}

Wed, 15-AUG-2007 08:58:37
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HYDRAULIC CONDUCTIVITY DETERMINATION
ASTM D 5084, METHOD C

STS Consultants, Lid. RISING TAILWATER LEVEL
STS PROJECT NO.: X429316A
PROJECT: 0U-1 FOX RIVER SEDIMENTS
DATE: 71512007
SUMMARY OF TEST RESULTS
SAMPLE NO. 1 RA 07 NWAI-DS-01-COMP
LOCATION 0
CLASSIFICATION RIVER SEDIMENTS
INITIAL FINAL
DRY UNIT 40.3 48.8
WEIGHT (pcf)
WATER CONTENT 1234 892
(%)
DIAMETER 4.80 4.57
(cm)
LENGTH 8.80 8.10
(em)
HYDRAULIC GRADIENT 10.5
MAXIMUM)
PERCENT 105.18833 08.639396
SATURATION
HYDRAULIC L59E-07
CONDUCTIVITY
k {cm/fsec)

PCYLS
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ST Consultants, Lid.

HYDRAULIC CONDUCTIVITY DETERMINATIC
Rising tailwater method in a triaxial peameameter
ASTM D 5084, Methed C (EM-1110-2-1906 7)

Project Name:

e

QU-1 FOX RIVER SEDIMENTS

Project No.: X429316A

Project Location: - LOWER FOX RIVER

Sample No.: 1 RA 07 NWA1-DS-01-COMP

Sample Location:

Sample Deseription: RIVER SEDIMENTS Cell No.:

[ 9 1]
Date Sampled: :
Date Received:
SATURATION DATA

MOISTURE CONTENT INITIAL FINAL Initial Cell | Finat Cell Initial Final B
Container No. 1 2 Pressure | Pressare PWP PWP Vatue
‘Wet Sample & Tare (g} 98.52 367.00 {psi) (psi) (psi) (psi}

Dry Sample & Tare (g) 52.03 274.20 28.0 30.0 27.0 29.0 1.00
Wi Water (g) 46.49 92.80

Wi Tare (g) 14.37 | 170.20

Wt Dry Soil (g) 37.66 104.00 Final B value=| 1.00
‘Water Content, w (%) 123.4 39.2

COMMENTS:

SPECIMEN INFORMATION INITIAL FINAL REMOLDED SAMPLE

Avg. Diameter (cm) 4.80 4.57

Avg, Height, L (cm) 8.80 8.10

X-Section Area, A (cm’) 18.096 | 16.403

Specimen wet wt. {g) 230.00 196.80

Specimen Dry wt., W, () 102.93 | 104.00

Total Volume, V (cm’) 159.24 132.86

Dry Unit Weight (Ibs/it") 40.3 43.8

G, estimated (Y or N)? Y #NAME?

Specific Gravity, G, 2.700 2.700

Volame Solids, V, {cm’) 38.20 318.60

Pore Volume {crr’) 121.04 1 9427
[Void Ratio, e 3,169 2.442

Degree of Saturation 105.2 98.6

Volume Sclids = A
(G,)(Wa(cr Density)}
Void Ratio = Y-V,
—_—
Degree of Saturation = _ (w)(G,)

PC.XLS



Prej Name: OU-1 BOX RIVER SEDIMENTS k {cr/sec) Max §
Proj No.: XA20316A 107 0 107 2
Sample: © 1 RAQ7 NWAL-D3-01-COMP 10 10 107 5
10710 10° 10
TEST CONDITIONS Hydraulic Gradient, j, Guidlines 1610 107 20
Infloent Effiuent # ascend as per ASTM D5084, section B.5.1 less than 107 30
Bureue Burete as hurette Cetl Headwater | Tailwater | Driving Hydrautic Gradient
Area . Area cmptes? Pressure | Pressure | Pressure Head
B4 (cm’) Lulem’) | (YorN) (psi) (psi} (psi) psi) Max Min
1.00 100 ¥ 30.0 29.0 8.0 10 105 | 19
TEST DATA
Dawe/Time Temp. Elapsed | Influent | Effiuent Towl | Inflowto | Hydwaulic ] K Hydraulic kg corracied
(MDYY °C Time, t Reading | Reading | Change Qutflow | Head, h Conductivity | for temperature
HiMM) {sec) {cm) {cm) (cm) Ratio (cm) {cm/sec) {cm/sec)
6/27/2007 14:30 21.0 \] 0.5 224 0.0 0.00 922 0 0
6/27/2007 15:40 21.0 4200 08 | 222 [ -0.1 150 | 917 | 3.15E-07 | 3.07E-07
6/28/2007 6:45 21.0 54300 2.6 20.5 -0.1 1.06 88.2 1.74E-07 1.70E-07

6/28/2007 12:10 21.0 19500 32 19.8 0.1 0.86 86.9 1.85E-07 1.81E-07
6/28/2007 15:00 21.0 10200 3.5 19.5 0.0 1.00 86.3 1.65E-07 1.61E-07
6/29/2007 7:00 21.0 57600 5.2 177 0.1 0.94 82.8 1.75E-07 1.71E-07
6/29/2007 14:35 210 27500 5.9 17.0 0.0 1.00 814 1.52E-07 1.48E-07
12007 15:30 21.0 176100 | 103 12.3 03 0.54 72.3 1.64E-07 1.60E-07

71212007 7:00 21.0 55800 i1.6 11.0 0.0 1.00 69.7 1.60E-G7 1.56E-07

0.75-1.25) Final Value =] 1.59E-07

kg = (apiag, L0, /h )T*Ry
A[(ain + auur)

Total Change = (Eff, | - Eff,) - (Inf, - Inf, ;)

"Hydraulic Head" incorporates the difference in head as well as the added driving head pressure,

"Total Change" is the difference between the Effluent chanpe trom 4 10 t; and the Influent change from i, to t,.

Notate temperature to the nearest half a degree. The comection calculation averages the two consecutive readings.

k is multiplied by the temperature correction, Ry, which is the ratio of the viscosity of water at test temperature
10 the viscosity of water at 20° C. Temperature range may be between 19° and 25° for formula calculation.

"Final Value" is the average of 4 consecutive readings of which none are less than or greater than 25% of their average.
{50% of average if < I x 10%)

PCG.XLS
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l CHAIN-OF-CUSTODY / Analytical Request Document .
The Chain-cf-Custady (s a LEGAL DOCUMENT. All refevant figlds must be campleted atu.dtely

' : o COC N : -
Foth Infrastructure & Environment, LLC IPage ] f L I I umber COC-106005 l
aompany: Folh Infrastructurs & Environment  |Report Ta: Janis Kesy Requestad Due Date: Quatn Refaranca;
See Samuple Notes
ddress: 2737 South Ridge Rd Copy To: *TAT: Projett Maneger:
Green Bay, W1 54307 Tnvoice Te: Praject £
Phone; §20-407-2500 |Fex  920-488-8802 P.C. Profiie #;
Emsll Address: ikesy@fath.com Projact Name; Lower Fox River QU4 Regulalory Agency; Sampling Team Membars:
Slla Li No.: Projact Numibar: State Lacallon:
a License No. rojact Mumibar: EGQOT ats Localion Wi MCC2, TAG, NRA
/atid fatrin Cadan 0
s Bou B Prasarvatives Reguestad Analysis
F 13 N ENIN] N IN <4  Fiiie
E:‘lm“ - 20 [ r
g;’:mg“v':mr 2\"3'; E é v |y ] ;V
i e A - TR I Jalel s
- SAMPLE D I e R R ARPHE
z S : | Ego8| gf mggaég_ﬁmgggggﬁéé
Elzah| B3 | B3 |8|8l8|Z[o(S\Hi5 84|23 282 REMARKS
11-RA-07-SWA1-D8-02-Comp SE| C | omonoor | 1240 311 X IX|Xi X 31X

P

>

Contents in 1 large double bagged bag

SAMPLE CONDITION: SAMPLE NOTES:
Tamp ln G

Recalvad on [ca YIN

Seated Coalar YIN

Sampla Intact Y/IN

Addit]onal Comments:

pd

| ",i;(f/ S (S STS

N

FRINT Name of SAMPLER:

Meark Glardalll

SIGNATURE of SAMPLER

T A

R e




PERCENT FINER

Particle Size Distribution Report

+-12in

100 ]I Qo
80
80 m
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60 ‘i\l\
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& ]
0 1 Nr "C '} ]
500 100 10 1 8.1 0.01 0.001
GRAIN SIZE - mm
f % GRAVEL % SAND % FINES
/B COBBL?S CRS. FINE CRS. MEDIUM FINE ST CLAY
0.0 0.0 0.0 0.0 07 490 454 49
SIEVE PERCENT SPEC." PASS? Soil Description
SIZE FINER PERGENT | {X=NO) Sandy elastic silt {(organic)
#10 100.0
#40 99.3
#100 729
#200 503 Atterberg Limits
PL= 78 LL= 169 Pi= 91
Coefficients
Dgs= (1.243 Dgg= 0.0948 Dgg= 00743
D§8= 0.0224 Sg= 0.0119 D?gz 00100
Cy= 251 Cg= 053
Classification
UsSCs= MH AASHTO=
Remarks
Water Content = 176.7%
= (no specification provided)
Sample No.: DS-02 Source of Sample: On-site Material Date: 08/06/07
Location: 1-RA-07-SWA1-DS-02-COMP Elev./Depth: COMP
Client: GW Pariners LLC
\ STS Consultants, Ltd. . .
w a 1035 Kepler Drive ’ Project: Fox River OU-1 20052 RA
Green Bay, Wl 54311
b Project No: 4-20316A Figure




LIQUID AND PLASTIC LIMITS TEST REPORT

.

(Green Bay, Wl 54311

Project No.;: 4-20316A

Fiqure

. _ A v
Dashed line indicates the approximate Vi /
"o upper limit boundary for natural soils — 7 /
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yd //
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AN
/10
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41 2t ML cTr oL Mi—ll or (lJH
|
10 ' 30 50 70 an 110 130 180 170 180
LIQUID LIMIT
SOIL DATA
NATURAL
SAMPLE DEFTH WATER PLASTIC LiQuiD PLASTICITY
SYMBOL SOURCE NO. {ft.) CONTENT LIMIT LIMIT INDEX uscs
_ {%) {%) (%) (%)
L On-site DS-02 COMP 176.7 8 169 o1 MH
Client: GW Partners LLC
, STS Consultants, Lid. o .
w a 1035 Kepler Drive ' Project: Fox River OU-1 20052 RA
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STS Consultants, Lid.

HYDRAULIC CONDUCTIVITY DETERMINATION
ASTM D 5084, METHOD C
RISING TAILWATER LEVEL

STS PROJECT NO.:
PROJECT:

DATE:

SAMPLE NO.

LOCATION

CLASSIFICATION

DRY UNIT
WEIGHT (pcf)

WATER CONTENT
(%)

DIAMETER
{cm)

LENGTH

(cm)

HYDRAULIC GRADIENT
{(MAXTMUM)

PERCENT
SATURATION

HYDRAULIC
CONDUCTIVITY
k (crfsec)

29316A
FOX RIVER QU-1

8/29/20077

SUMMARY OF TEST RESULTS

DS-02

I RA 07 SWA1-DS-02-COMP

SANDY ELASTIC SILT (ORGANICS)

4.83

9.17

96.915794

4.83

9.17

10.1

71003374

2.51E-07

PC.XLS



Proj Name: FOX RIVER OU-1 k {cmfsee) Max i
Proj No.: 29316A 10710 107 2
Sample: DS-02 10710 10° 5
‘ 10%10 10° 10
TEST CONDITIONS Hydraulic Gradicnt, i, Guidlines 10%t0 107 20
Influent Effluent # ascend as per ASTM 35084, section §.5.1 less than 107 30
Burette Burette as burette Celt Headwater | Tailwater | Driving Hydraulic Gradient
Area Area empties? Pressue | Pressure | Pressure Head
ay, (ent’) Bgulem) | (YorN) {psi) (psi) (psi) {psi) Max Min
1.00 1.00 y 24.0 13.0 . 220 1.0 10.1 6.3
TEST DATA
Date/Time Temp. Clapsed | Influent | Effluent Total Inflow to | Hydraslic | K. Hydraufic kyq comected
MDYy C Time, Reading | Reading | Change | Outfiow | Head, h Conductivity | for temperature
H:MM} {sec) {cm) (cm) {cm) " Ratio (cin) (cm/sec) (cm/sec)
8/5/2007 10:45 21.0 0 0.5 22.5 0.0 - 0.00 92.3 0 0
8/6/2007 7:00 21.0 72900 4.5 19.5 -1.0 . 1.33 85.3 2.71E-07 2.64E-07
8/6/2007 16:30 21.0 34200 6.1 20.0 -2.1 -3.20 84.2 9.50E-08 9.27E-08
8/77/2007 7:00 21.0 52200 8.4 15.5 2.2 .51 77.4 4.04E-07 3.94E-07
8712007 16:30 21.0 34200 9.6 14.2 0.1 0.92 74.9 240E-07 2.34E-07
8/8/2007 6:15 21.0 49500 i1.5 12.3 0.0 1.00 71.1 2,63E-07 2.57E-07
8/9/2007 6:45 21.0 88200 14.6 9.1 0.1 . 0.97 64.8 2.63E-07 2.57E7
8/10/2007 6:35 21.0 85800 17.5 6.4 -0.2  1.07 59.2 2.64E-07 2.57E-Q7
0.75-1.25) Final Value =] 2.51E-07

klﬂ = Ein]@uum— 1&:1)11&1’

At(ain + aout)

Total Change = (Eff, , - Eff,) - (Iaf, - Inf, )

“Hydraulic Head" incorporates the difference in hiead as well as the added driving head pressure.
“Total Change” is the ditference between the Effluent change from {y to t; and the {nfluent change from t; to ty.

Notate temperature to the neatest half a degree. The correction calculation averages the two consecutive readings.
k is multiplied by the emperature correction, Ky, which is the tatio of the viscosity of water at test temperature
-1o the viscasity of water at 20° C. Temperature range may be betwesn 19° and 25° for formula calculation.

"Final Value” is the average of 4 consecutive readings of which none are less than ot greater than 25% of their average.
(50% of average if < | x 1(}'8)

PC.XALS
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STS Consultants, Ltd.

HYDRAULIC CONDUCTIVITY DETERMINATIC
Rising tailwater method in a triaxial permeameter
ASTM D 5084, Method C (EM-1110-2-1906 7)

Project Name:
Project No.:
Project Location:
Sample No.:
Sample Location:

Sample Description:

FOX RIVER OU-1
293160A
WISCONSIN
Ds-02

1 RA 07 SWA1-DS-02-COMP

SANDY ELASTIC SILT (ORGANICS)

Cell No.:

Date Sampled:
Date Received:
SATURATION DATA
MOISTURE CONTENT INITIAL FINAL initiat Cell | Finat Cell Initial Final B
Container Na. 65 80 Pressure | Pressure PWP PWP Value
Wet Sample & Tare (g} 42 .98 277.70 (psi) (psi) (psi) {psi)
Dry Sample & Tare (g) 15.53 179.10 22.0 24.0 21.0 22.9 0.95
Wt, Water (g) 2745 98.60
Wt Tare (g) 0.00 101.30
Wt. Dry Soil {2} 15.53 77.80 Final B value={ 095
Water Content, w (%) 176.8 126.7
COMMENTS:
SPECIMEN INFORMATION INITIAL FINAL
Avg. Diameter (cm) 4.83 4.83
Avyg. Height, L {cm) 9.17 9.17
X-Section Area, A (cm®) 18.323 | 18.323
Specimen wet wt. () 211.50 176.40
Specimen Dry wt., W_(g) 7642 77.80
Total Volume, V (cm’) 168.02 | 168.02
Dry Unit Weight (Ths/ft’) 28.4 28.9
G, estimated (Y or N)? Y #NAME?
Specific Gravity, G, 2.760 2.700
Volume Solids, V, {cm) 28.36 28.87
Pore Volume (cm’) 139.66 | 139.14
Void Ratig, e 4924 43819
Degree of Saturation 96.9 71.0
Volume Solids = W,
{G,)(Water Density)
Void Raio= V-V,
—_—
Degree of Saturation = (WHG,)
e

PCXLS



TRIAXIAL COMPRESSION TEST REPORT
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[ ! 1 ¢ 1 E r
0 1 1 i ] \ ' -
+ - 1 e i ' ' 1 -
G i . : l ! i C
T 1 -~ \ 1 1 | -
“ ) . ; 1 | 1
. | Y = i ] I ] 1 I
I I_T_;.f_::__{E&;;:»-ﬁ;_____,“-A ____________ b e L e ] —
0.5 s Ry : : : -
E pd| 1~ 1 H 1 e
| P \ N I ) i -
i ,:—/-—-‘él-.\ 1 N ! t t B
i . . ! \ ' ! H .
A A N : N : 5 :
i -~ '! % “ 1 1
19 S N AN | | :
O.D - ir 1 ‘I T |:?‘-| T T i L L "\‘! ™% 1.7 i ¥ r U F £ T l‘i T l T Fr i1 E v T T 1T | L2000 I S R i M i M 1 i T i T 1T T T
0.0 0.5 1.0 1.5 2.0 2.5 3.0
p', tsf
. ' | L ' | . Symbol @ A M
" i ; : Test No. SWAIT1 | SWATT2 | SWAIT3
1 1
7 ! ' ! - Diameter, in 2,7866 | 2.7972 | 2.792%
I R Ao immm e b u Height, in 5.5815 | 55508 | 5.4965
p— 1
] : : i i Z | Water Content, % 176.11 | 178,68 | 171.64
j //»:r"" E‘ E | Dry Density, pcf 28.32 | 28.58 | 29.54
N A T P - Saturation, % 99,27 | 99.28 | 99.39
24 7 E ; E - Void Ratio 4.6124 | 4.6796 | 4.485
Y /
ﬁ 08— -fmmm e e Fem———d - . | Water Content, % 105.47 | 92.34 | 105.47
1 =]
B / : ; i i £ [Dry Density, pof 473 | 49.45 | 352
1 3 3 o +
?2 061 o I i g Suturuiu?n. 7 112.79 105.20 75.95
iz I /‘.// ! i 2 | Vold Ratio 2.4313 | 2.2823 | 3.6108
Q- e i l - ™ | Buck Press., tsf 50402 | 5.04 | 5.0401
]
04—l -fmmmde B RE— = Minor Prin. Stress, tsf | 0.37416 | 0.7488 | 14975
| / E i E I Max. Dev. Stress, tsf | 0,25084 | 0.63112 | 1,0926
{ b | Time to Failure, min 204 198 204
0.2 -~ gzt e o e . - - _
/ ! | $traln Rote, Z/min 0.08 0.08 0.085
i | | H i B-Value — —— ___
I
0.0 . i —f— i T Estimated Specific Gravity 2.60 2,60 2.60
0 5 10 15 20 Ligquid Limit 0 Q 0
VERTICAL STRAIN, 7 Plastic Limit 0 0 0
Flasticity Index o ¢] ¢
Project: FOX RIVER Fallure Sketch )
P 1 1
Location: : !
Froject No.: 29316-A :n E
Boring No.:  TRAO7SWA1DS ; i
:3 Sample Type: REMOLDED : :

Description: CLAYEY SILT LITTLE F-C SAND LITTLE ORGANICS - DARK BROWN (CL-ML)

Remarks: FAILURE CRITERIA = MAXIMUM EFFECTIVE STRESS RATIO TEST PERFORMED AS PER ASTM D 4767

Mon, 27-AUG-2007 08:51:01



TRIAXIAL COMPRESSION TEST REPORT
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Description: CLAYEY SILT LiTTLE F-C SAND LITTLE ORGANICS - DARK BROWN (CL-ML)

Remuorks: FAILURE CRITERIA = MAXIMUM EFFECTIVE STRESS RATIO TEST PERFORMED AS PER ASTM D 4767

Mon, 27-AUG-2007 16:18:48



TRIAXIAL TEST ’ i

Project: FON-<IVER Location: Project No.: 29316-a
Boring No.: Tested By: MS Checked By: wpPQ
sample No.: 1RAQ7SWAIDS Test_Date: 8/21/07 Depth:

Test No.; Swalrl sample Type: REMOLDED Elevation:

soil Description: CLAYEY SEILT LITTLE F-C SAND LITTLE ORGANICS - DARK BROWN (CL-ML)
Remarks: FAILURE CRITERIA = MAXIMUM EFFECTIVE STRESS RATIO TEST PERFORMED AS PER ASTM O 4767

Specimen Height: 5.58 in Piston Area: 0.00 inaz Filter Strip Correction: 0.00 tsf
Specimen Area: 6.10 inA2 Piston Friction: 0.00 1b Membrane Correction: 0.00 1b/in
Specimen voTume: 34.04 inA3 Piston weight: 0.00 1b Correction Type: Uniform
Liguid timit: 0 Ptastic Limit: O Esrimated Specific Gravity: 2.60
. vertical Corrected Deviator beviator pPore Horizontal vertical
Time strain Araa toad stress Pressure strass stress
min b4 inAZ b tsf tsf tsf tsf
1 6.0983 ] 0 5.0402 5.4144 5.4144
2 2.0018 G.13747 6.1072 6.1037 0.071959 5,181% 5.4144 5.4864
3 4.0018 0.28639 6.1163 7.3665 0.086718 5.2193 5.4144 3.5011
4 6.0018 0.43368 6.1254 §.1032 0,085248 5.2398 5.4144 5.5096
5 §.0018 0.58096 6.1344 8.5768 0.10067 5.2545 5.4144 5.5151
6 10.002 0.72825 6.1435 8.8925 0.10422 5.2673 5.4144 5.5186
7 12.002 0.87717 f.1528 9.2608 0.10837 5.2744 5.4144 5.5228
8 14.002 1.0277 6.1621 9.6291 0.11251 5.2791 5.4144 5.526%8
9 16.002 1.1783 6.1715 9.8922 0.11541 5.2826 5.4144 5.5298
10 18.004 1.3272 6.1808 10.103 0.11769 5.2861 5.4144 5.5321
11 20.004 1.4778 §.1903 10.471 0.12179 5.289 5.4144 5.5362
12 24.004 1.7756 6.209 11.058 0,12813 5.2954 5.4144 5.5425
13 28.004 2.0702 6.2277 11.471 ¢.13262 5.3025 5.4144 5,547
14 32.001 2.3631 6.2464 11.944 0.13768 5.306 5.4144 5.5521
15 36.001 2.6544 6.2651 12.471 0.314331 5.3089 5.4144 5.5577
16 40.001 2.949 5.2841 12,859 0.1477 5.3142 5.4144 5.5621
i7 44.001 3.2452 6.3033 13.47 0.15386 5.3183 5.4144 5.5683
18 48.003 3.5463 6.323 13.944 0.15878 5.3194 5.4144 5,5732
19 52.003 3.8491 6.3429 14,365 0.16306 5.3208 5.4144 5.5775
20 56.003 4.1486 6.3628 14,785 0.16731 5.3241 5.4144 5.5817
21 60.002 4.4448 6.3825 15.312 0.17273 5.33 5.4144 5,5871
22 68.001 5.0323 6.422 16.154 0.18111 5.3306 5.4144 5,5955
23 76.001 5.6264 6.4624 16.785 0.18701 5.337 5.4144 5.6014
24 B4.003 6.2351 6,5043 17.574 0.19454 5.3382 5.4144 5.6089
25 92.001 6,8292 6.5458 18.206 0.20025 5.344 §.4144 5.6147
26 100 7.4118 6,587 18.943 0.20705 5.344 5.4144 5.6215
27 108 7.9977 6.6289 19.679 0.21374 5.3498 5.4144 5.6281
28 116 8,5983 6.6725 20.258 0.21859 5.3487 5.4344 5.633
29 124 9.2038 6.717 20.995 0,22504 5.3534 5.4144 5.63594
30 132 9. 8027 6.76186 21.679 0.23084 5.3528 5.4144 5.6452
N 140 10.392 6.3061 22.205 0.2349 5.3563 5.4144 5.6493
32 148 10.979 6.851 22.942 0.2411 5.3546 5.4144 5.6555
33 156 11.583 §.89578 23.415 0.24441 5.3563 5.4144 5.6588
34 164 12.194 £.9457 23.836 0.24709 5.3534 5.4144 5.6615
35 172 12.781 £.9925 24.31 0.25031 5.3557 5.4144 5.6647
36 180 13,367 7.0393 24.731 0.25293 5.3528 5.4144 5.6673
37 188 13,969 7.0891 25,257 0.25652 5.3546 5.4144 5.6709
38 196 14.576 7.1395 25.73 0.25948 5.3499 5.4144 5.6739
39 204 15.172 7.1896 26.046 0.26084 5.3516 5.4144 5.6752



Project: FOx-«IVER
Boring No.:

Sample No.: LRAQ7SWALDS

Test No.: SWALTL

TRIAXIAL TEST

Location:
Tested By: MS
Test Date: 8/21/07
Sample Type: REMOLDED

Project No.: 2931i6-A

cChecked By: wPQ

Dapth:

Elevation:

Soil Description: CLAYEY SILT LITTLE F-C SAND LITTLE ORGANICS - DARK BROWN (CL-ML)

Remarks: FAILURE CRITERIA = MAXIMUM EFFECTIVE STRESS RATIO TEST PERFORMED AS PER ASTM D 4767

Specimen Height: 5.58 1in
Specimen Area: 6.10 inA2
Specimen Volume: 34.04 ina3

Liguid Limit: O
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5.4144
5.4144
3.4144
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5.4144
5.4144
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Plastic Limit:

EXCess
Pore
Pressure
tst

¢
0.314165
0.17911
0.1996
0.21423
0.22711
0.23413
0.23881
0.24232
0.24584
0,24876

0
0.30964
0.31139

Pistan Area: 0.00 inaAZ
Piston Friction: 0.00 1b
Piston Weight: 0.00 Th

0

A
Parameter

Effective
vertical
stress
tst

£.37416
0.30447
0.28177
0.26981

Filter strip Correction: 0.00 usf
Membrane Correction: 0.60 1b/in
Correction Type: Uniform

Estimated Specific Gravity: 2.60

Effective
Horizontal
Stress

tsf

0.37416
0.23251
0.19505
0.17456
0.15993
(.34705
0.34003
0.13535

0.062768
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B
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0.19916
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0.1735
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0.1739
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0.17554
0.18039
0.18029
0.18455
0.18383
0.13806
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0.19427
0.182319
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TRIAXIAL TEST b

Project: FOn-wIVER tocation: Project No.: 20316-A
Boring No.: Tested By: MJS Checked By: wpQ
sample No,: 1RAD7SWAIDS Test bate: B/23/07 Depth:

Test No.: SWALTZ Sampte Type: REMOLDED Elevation:

sail Description: CLAYEY SILT LITTLE F~C SAND LITTLE ORGANICS - DARK BROWN (CL-ML)
Remarks: FAILURE CRITERTA = MAXIMUM EFFECTIVE STRESS RATIO TEST PERFORMED AS PER ASTM D 4767

Specimen Height: 5.55 in Piston Area: 0.00 inA2 Filter strip Correction: 0,00 tsf
Specimen Area: §.15 inA2 Piston Friction: 0.00 b Membrane Correction: 0.00 1b/in
specimen Volume: 34.11 inA3 pistan Weight: 0.00 1b Correction Type: uniform
Ligquid Limit: O plastic Limit; O estimated Specific Gravity: 2.60
vertical Corrected Deviator Deviator Pore Horizontal vertical
Time Strain Arag lL.oad stress Pressure stress Stress
min % inA2 1b tsf tsf tsf tsf
1 0 0 6.1454 0 0 5.04 5.7888 5.7888
2 2.004 0.1431 6.1542 11.416 0.13356 5.1648 5.7888 5.9224
3 4.004 0.29286 6,1635 16,775 0.19597 5,2315 5.7888 5.9848
4 6.004 0.44095 6.1726 20.527 0,23944 5.2713 5.7888 6.0282
5 8.0001 0,5907 6.1813 23.26 0.27091 5.2977 5.7888 6.0597
6 10 0.74046 6.1913 25.872 0.25855 5,3188 5.7888 6.0873
7 12 0,89021 6,2006 27.653 0.32113 5.3364 5.7888 6.1099
8 14 1.0383 6.2099 29,317 0.33991 5.351 5.7888 6.1287
9 16 1.1864 6.2192 30.817 0.33677 5,375 5.7888 6.1456
10 18.001 1.3362 6.2288 32.104 0,3711 5.402 5.7888 6.1599
11 20.004 1.4859 6.2381 33,175 0.38291 5.4248 5.7888 6.1717
12 24 1.7804 6.2568 35.266 0.40582 5.4435 5.7888 6.1948
13 28.004 2.0749 6.2756 37.088 0.42551 5.4517 5.7888 6.2143
14 32.004 2.3711 6.2947 38.428 0.43955 5. 464 5.7888 6.2283
13 36.004 2.6706 6.314 39.928 0,45531 5.5027 5.7888 6.2441
16 40.004 2.9702 6.3335 41,054 0.46671 5.5144 5.7888 6.2555
17 44.004 3.2663 6.3529 42,18 0.47804 5.5138 5.7888 6.2668
18 48.004 3.5642 6.3725 43,251 0.48368 5.5144 5.7888 6.2775
19 52.004 3.8604 6,3922 44,377 (.49985 5.5484 5.7888 6.2887
20 56.001 4,1582 6.412 45,127 0.50673 5.5589 5.7888 6.2955
21 60.001 4.4511 6.4317 46.038 0.51533 5.5542 5.7888 6,.3042
22 68.001 5.0484 6.4721 47,485 0.52826 5.5783 5.7888 6,3171
23 76 5.6491 6.5134 48.825 0.53973 5.5806 5.7888 6,3285
24 84.004 6.2531 6.5553 50.165 0.55099 5.5988 5.7888 6,3398
25 52.002 6.8438 6.5969 51.398 0.56097 5.6017 5.7888 65,3498
26 100 7.4362 6.6391 52.577 0.57019 5.6115 5.7888 6.359
27 108 8.0319 6.6821 53.81 0.5798 5.6169 5.7888 6.3686
28 116 2.6326 6.726 54.882 0.58749 5.621 5.7888 6.3763
29 124 9.2283 6.7702 §5.846 0.59392 5.6298 5.7888 6.3827
30 132 9.8206 6.8146 56.704 0.5991 5.6269 5.7888 &.3879
31 140 10.416 6.86 57,829 0.60696 5.6386 5.7888 &.3958
32 148 11.014 6.906 58,58 0.61073 5.6292 5.7888 6.3995
33 156 11.6313 56,9528 59,33 0.61439 5.645 5.7888 6.4032
34 i64 12.208 7 60.08 0.61797 5.6286 5.7888 &.4068
35 172 12.806 7.048 61.152 0.62472 5.649] 5.7888 6.4135
36 180 13.406 7.0968 61.742 0.62639 5.6251 5,7888 6.4152
37 188 14.01 7.1467 62,439 0.62904 5.6515 5.7888 6.4178
38 196 14,606 7.1965 63.082 0.63112 5.6263 5.7888 6.4199



TRIAXIAL TEST b

Project: FU?« «IVER Location: Project No.: 29316-A
Boring No.! Tested By: MIS checked By: wpu
sample No.: IRAO7SWALDS Test Date: 8/23/07 pDepth:

Test No.: SwAlT2 Sample Type: REMOLDED Efevation:

spil Desgription: CLAYEY SILT LITTLE F-C SAND LITTLE ORGANICS -~ DARK BROWN (CL-ML)
Remarks: FAILURE CRITERIA = MAXIMUM EFFECTIVE STRESS RATIQ TEST PERFORMED AS PER ASTM D 4767

Specimen Height: 5.55 dp Piston Area: 0.00 inA2 Filter Strip Carrection: (.00 tsf
Specimen Area: 6.15 inA2 Piston Friction: 0.00 b Membrane Correction: 0.00 Tb/in
specimen Volume: 34,11 inA3 Piston Weight: 0.00 1b Correction Type: Uniform
Liquid Limit: O Plastic Limit: 0 estimated Specific Gravity: 2.60
Total . Total Excess effective Effective
vertical vertical Horizontal Pore A vertica]l Horizontal stress  Effective
strain Stress Stress Pressure Parameter Stress 5tress Ratio B
% tsf tsf tsf tsf tsf tstT ts?:
1 0.00 5.7888 5.7888 0 0.000 0.7488 0.7488 1.000 0.7488 0
2 0.14 5.9224 5.7888 0.12476 0.934 0,75761 0.62405 1.214 0.69083 0.066778
3 0.29 5.9848 5.7888 0.19153 0.977 0.75324 (.55728 1.352 0.65526 0.097983
4 0.44 6.0282 5.7888 0.23135 0.966 0.75688 (.51745 1.463 0.63717 0.11972
5 0.59 6.0597 5,7888 {.25771 0.851 0.762 {.49109 1.552 0.62655 0.13546
6 0.74 6.0873 5.7888 G.2788 0.934 0.76856 0.47001 1.635 0.61928 0.34927
7 0.89 6.1099 5.7888 0.29637 0.923 0.77356 (.45244 1.710 0.613 0.16056
8 1.04 6.1287 5.7888 0.31101 0.915 0.7777 0.4378 1.776 0.60775 0,16995
9 1.19 6.1456 5.7888 0.33502 0.939 0.77056 0,41378 1.862 (.59217 0.17839
10 1.34 6.1599 5.7888 0.36197 0,975 0.75794 Q.38684 1.959 0.57239 0.18555
11 1.49 6.1717 5.7888 0.3848L 1.005 0.74691 0.364 2.052 0.55545 0.19146
12 1.78 6.1946 5.7848 0.40355 0.994 0.75107 0.34525 2.175 0.54816 0.20291
13 2.07 6.2143 5.7888 0.41175 0.968 0.76256 0.33705 2.262 {.54981 0.21275
14 2.37 6.2283 5.7888 0.42405 0.965 0.7643 0.32475 2.353 0.54453 06.21977
15 2.67 6.2441 5.7388 0.46271 1.016 0.74141 0.2861 2.591 0.51375 0.227660
16 2.97 6.2555 5.7888 0.47442 1.017 0.74109 0.27438 2.701 0.50774 0.23335
17 3.27 6.2668 5.7888 0.47384 0.991 0.75301 0.27487 2.739 0, 51399 0.23502
18 3.56 6.277% 5.7888 0.47442 0.971 0.76306 0.27438 2.781 0.51872 0.24434
19 3.86 6.2887 5.7888 0.50839 1.017 0.74026 0.24041 3.079 0.49034 0.24993
20 4.16 6.2955 5.7888 0.51894 1.024 0.7366 0.22987 3.204 0.48323 0.25336
21 4.45 6.3042 5.7888 0.51425 0,998 0.74994 0.23456 3.197 0.49225 0.25769
22 5.05 6.3171 5.7888 0.53826 1 .7388 0.21054 3.509 0,47467 0.26413
23 5.65 G,3285 5.7888 0,54061 1.002 0.74792 0.2082 3.592 0.47806 0.26986
24 6.25 6.3398 5.7888 (.55876 1.014 .74103 0.1%004 3.89% 0.46554 0.27549
25 6.84 6.3498 35,7888 0.56169 1.001 0.74808 0.18711 3.998 0.4676 0.28048
26 7.44 6.359 5.7888 0.57165 1.003 0.74735 0.17716 4.218 0.46225 0,28509
27 8.03 6.3686 5.7888 0.57692 0.995 0.75169 0.17189 4.373 0.46179 0.2809
28 8.63 6.3763 5.7888 0.58102 0.98% 0.75527 0.16779 4.501 0.46153 0.28374
29 9,23 6.3827 5,7888 0.58981 0.993 0.75292 0.159 4.735 0.45596 0.29696
30 9,82 6.3879 5.7388 0.5B688 0.980 0.76103 0.16193 4_700 (.46148 0.29955
31 10.42 6.3958 5.7388 0.59859 0.886 0.75717 0.15021 5.041 {.45369 0.30348
32 11.01 6.3995 5.7888 0.58922 0.965 0.77032 0,15959 4.B827 .46485 0.30537
33 11.61 6.4032 5.7888 0.60503 0.985 0.75816 0.14377 5.273 0.45087 0.3072
34 12.21 6.4068 5.7888 0.5B863 4.953 0.77814 0.16017 4.858 0.46916 0.30898
35 12.81 6.4135 5.7888 0.60913 0.975 0.76439 0.13967 5.473 0.45203 0.31.236
36 13.41 6.4152 5.7888 0.58512 (.934 0.79008 0.16369 4.827 0.47688 0.3132
37 14.01 6.4178 5,7838 0.61148 0.972 0.76637 0.13733 5.581 0.45185 0.31452
38 14.61 6.4189 5,7888 0.58629 0.929 0.79363 0,16251 4.883 0.47807 0.31556



TRIAXIAL TEST }

Project: Fox <IVER Location: Project No.: 29316-a
Boring No. Tested By: M1s Checked By: WPQ
sample No 1RAQ7SWALDS Test_Date: 8/24/07 Depth:

Test No. SWAIT3 Sample Type: REMOLDED Elevation:

Soil Description: CLAYEY SILT LIVTLE F-C SAND LITTLE ORGANICS - DARK BROWN (CL-ML)
Remarks: FAILURE CRITERIA = MAXIMUM EFFECTIVE STRESS RATIO TEST PERFORMED AS PER ASTM D 4767

Specimen Height: 5.50 in Piston Area: 0.00 inAZ Filter strip Correction: 0.00 tsf
specimen Arga: 6.12 ina2 Piston Friction: 0.00 1b Membrane Correction; 0.00 1 /1n
specimen volume: 33.65 inAd Piston weight: 0.00 1b Correction Type: uniform
Liguid Limit: O Plastic Limit: 0 Estimated Specific Gravity: 2.60
vertical cCorrected Deviator oeviator pore Horizontal vertical
Time strain Area Load strass Fressure Strass stress
min k9 inA Th tsf st tsT tsf
1 0 0 6,1229 0 0 5.0401 6.5376 6.5376
2 2.0041 0.12763 6.1308 23.223 0.27273 5.2468 6.5376 - 6.8103
3 4.0041 0.27183 6.1396 34.49 0.40447 5.3682 6.5376 6.9421
4 6.0041 0.41603 65.1485 42.057 0.4925 5.4565 6.5376 7.0301
5 8.0041 0.56189 5.1575 47,513 0.55557 5.5238 6.5376 7.0932
6 10.404 0,70941 6.1667 51,854 0.60543 5.579 6.5376 7.143
7 12.004 0.85858 6.176 55,436 0.64628 5.6278 6.5376 7.1839
8 14.004 1.0061 6.1852 58.425 0.68011 5.6684 6.5376 7.2177
9 16.004 1.1569 6.1946 60.963 0.70857 5.7044 6.5376 7.2462
10 18.004 1.3061 6.204 63.169 0.7331 5.737 6.5376 7.2707
1 20,004 1.4586 6.2136 65.09 0.75423 5.7666 6.5376 7.2918
12 24.004 1.7603 6.2326 68.364 0.78974 5.82 6.5376 7.3273
13 28.001 2.0603 6,2517 71.092 0.81875 5.8601 6.5376 7.3563
14 32,001 2.3586 5.2708 73.44 0.84322 5.8967 6.5376 7.3808
15 36.001 2.6619 6.2504 75.385 0.86286 5.92892 6.5376 7.4005
16 40,001 2.9636 6,3099 77.235 0.8813 5.9538 6.5376 7.4189
17 44.003 3.2636 6.3295 78.848 0.89692 5.982 6.5376 7.4345
18 48.003 3.5669 6.3494 80.272 0.91025 6.0047 6.5376 7.4478
19 52.003 3.8653 6.3691 81,552 (.92191 6.025 6.5376 7.4595
20 56.004 4.1636 6.389 82.81 ¢.93322 6.043 6.5376 7.4708
21 60.004 4.462 6.4089 84.019 0.94391 6.0593 6.5376 7.4815
22 68.004 5.062 6.4494 86.273 0.96314 6.08495 6.5376 7.5007
23 76.001 5.6603 6.4903 88,432 0.98101 6.1156 65,5376 7.5186
24 84.002 6.2587 6.5317 90,211 0.98944 6.1377 6.5376 7.532
25 92.003 6.862 6.5741 92,061 1.,0083 6,1574 6.5376 7.5459
26 100 7.4654 6.6169 93,792 1.0206 6.1748 6.5376 7.5582
27 108 8.0703 6.6605 95.453 1.0 6.1905 6.5376 7.5685
28 116 8.672 6.7043 97.018 1.0419 6.2033 6.5376 7.5795
29 124 9,2737 6.7488 93.418 1.05 68,2143 6.5376 7.5876
30 132 9.877 6.794 99.818 1.0578 65,2236 6.5376 7.5954
31 140 10.484 6.84 101.1 1.0642 6.2317 6.5376 7.6018
32 148 11.08 6.8859 102.36 1.0702 6.2375 6.5376 7.6078
33 156 11.68 6.9327 103.42 1.0741 6.2439 6.5376 7.6117
34 164 12.287 6.9807 104.7 1.0799 6.248 6.5376 7.6175
35 172 12.895 7.0294 105.77 1.0834 6.2521 6.5376 7.621
36 130 13,505 7.079 106.77 1.0859 6.2532 6.5376 7.6235
37 132 14.205 7.1284 107.81 1.0889 6.2556 6.5376 7.6265
38 196 14.709 7.1788 108.83 1.0915 6.2561 6.5376 7.6291
39 204 15.305 7.2294 109.71 1.0926 6.2573 6.5376 7.6302



TRIAXIAL TEST )

Project: FOX wIVER Location: Project No.: 29316-A
Boring NO.: Tested By: MIS : Chacked By: wPQ
Sample No.: 1RAQ7swalDs Test pate: &/24/07 pepths

Test No.: SWAIT3 Sample Type: REMOLDED Elevation:

soil Description: CLAYEY SILT LITTLE F-C SAND LITTLE DRGANICS - DARK BROWN (CL-ML)
Remarks: FAILURE CRITERIA = MANIMUM EFFECTIVE STRESS RATIO TEST PERFORMED AS PER ASTM D 4707

specimen Height: 5.50 in Piston Area: 0.00 ina2 Filter 5trip Correction: 0.00 tsf
Specimen Area: 6,12 inA2 Pisten Friction: 0.00 1b membrane Correction; 0.00 Tb/in
Specimen volume: 33.65 inA3 Piston wWeight; 0,00 1b Correction Type: Uniform
viquid Limit: 0 Plastic Limit: O Estimated Specific Gravity: 2.60
Total . Total Excess gffective Effective .
vertical vertical Horizontal Pore A vertical Horizontal stress Effective
strain stress strass Pressure  Parameter stress stress rRatio p
% tsf tsf tsf tsf tsf tsf
1 0.00 6.5376 6.5376 G.000 1.4975 1.4975 1.000 1.4975
2 0.13 6.8103 6.5376 0.20674 0.758 1.5635 1.2908 1.211 1.4271
3 0.27 6.9421 65.5376 0.32811 0.811 1.5739 1.1694 1,346 1.3716
4 0.42 7.0301 6.5376 0.41638 0,845 1.5736 1.0811 1.456 1.3274
5 0.56 7.0932 6.5376 0.4B8374 0.871 1.5693 1.0138 1. 548 1.2915
6 0.71 7.143 6.5376 0.53891 0.890 1.564 0.95859 1.632 3.2613
7 0.86 7.1839 6.5376 0.58768 0.909 1.5561 0.90981 1.710 1.2329
8 1.01 7.2177 6,5376 0.62834 0.924 1.5493 0.86916 1.782 1.2092
9 1.18 7.2462 6.5376 0.66435 0.938 1,5437 G.83316 1.850 1.1874
10 1.31 7.2707 6.5376 0.69687 0,951 1.58337 0.80064 1.916 1.1672
11 1.46 7.2918 6.5376 0.72648 0,963 1.5253 0.77102 1.978 1.1481 «
12 1.76 7.3273 6.3376 0.77991 0.988 1.5073 0.71759 2.101 1.1125
13 Z2.06 7.3563 6.5376 .81998 1.002 1.4863 0.67752 2.208 1.0869
14 2.36 7.3808 6,5376 0.85657 1.016 1.4842 0.64094 2.316 1.0625
15 2.66 7.4005 6.5376 0.83809 1.030 1.4713 0.60842 2.418 1.0398
16 2.96 7.4189 6.5376 0.9187 1.042 1.4601 0.5788 2.523 1,0194
17 3.26 7.4345 6.5376 0.94193 1.050 1.4525 . 535557 2.614 1.004
18 3.57 7.4478 6.5376 0.96458 1.060 1.4432 0.53292 2.708 0.98805
19 3.87 7.4595 6.5376 0.98491 1.068 1.4345 . 5126 2,799 0.97355
20 4.16 7.4708 6.5376 1.0029 1.078 1.4278 0.49458 2.B87 0.9612
21 4.46 7.4815 6.5376 1.0192 1.080 1.4222 0.47833 2.973 0.95029
22 5.06 7.3007 6,5376 1.0494 1.090 1.4113 0.44814 3.149 0.9297
23 5.66 7.5186 6.5376 1.07585 1.096 1.4 00.422 3.325 {.91251
24 6.26 7.532 6.5376 1. & 1,104 1.3943 0,39954 3.486 0.89714
25 &.86 7.5459 6.5376 1.1173 1.108 1.3835 0.38019 3.652 0.88432
26 7.47 7.5582 6.5376 1,1347 1.112 1.3833 0.36277 3.813 0.87306
27 B.07 7.5695 6.5376 1.1504 1.115 1.3789 0.34705 3.973 0.86302
28 8.67 7.5795 6.5376 1.1632 1.116 1.3762 0.33431 4.117 D.85527
29 9.27 7.58786 6,5376 1.1742 1.118 1.3733 0.32328 4,248 0.84827
30 9.88 7.5854 6.5376 1.1835 1.119 1.3718 0.31399 4.369 0.8429
31 10.48 7.6018 6.5376 1.1916 1.120 1.3701 0.30586 4.479 0.83795
32 11.08 7.6078 6.5376 1.1975 1.1318 1.3703 @. 30005 4.567 0.83517
33 68 7.6117 6.5376 1.2038 1,123 1.3678 0,29366 4.658 0.83072
34 12.29 7.6175 6.5376 1.20679 1,118 1.3695 0.2896 4.729 0.82457
35 12.90 7.62L 6.5376 1.212 1.119 1.3689 0.28553 4.794 0.82723
36 13.51 7.6235 6.5376 1.2131 1.3i17 1.3703 0.28437 4.812 0.82734
37 14,11 7.6265 6.5376 1.2155 1.116 1.371 0.28205 4,861 0.82652
38 14.71 7.6201 6.5376 1.216 1.114 1.373 0.28147 4,878 0.82723
39 15.31 7.6302 6.5376 1.2172 1334 1.3729 0.28031 4.898 0.82662



CONSOLIDATION TEST DATA

SUMMARY REPORT
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Description: CLAYEY SILT LITTLE F-C SAND LITTLE ORGANICS - DARK BROWN (CL-ML)

TEST PERFORMED AS PER ASTM D 2435

= 0.19
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COHNSOLIDATION TEST DATAR

ftoetect: FOM RIVER Location: Project No.: ¥429316a
loring No.: Tested Hy: MJS Checkad By: WP
dample No.: 1RAGTSWALDS Test Date: 8/15/07 Depth:

Test Mo, 165WAL Sample Type: REMOLDED Elevation:

Dascraption: CLAYEY SILT LITTLE F~C SAND LITTLE QRGANIUS - DARK BROWN {CL-ML]
ivks: Coco= 1.4 Cor = 0.19 TEST PEAFORMED A5 PER ASTHM D 2435

aled Specific Gravity: 2.60 Liguid Limit; O Initial Height: 0.73 in
2] Void Ratio: 4.8§ Plastic Limit: D Specimen Diameter: 2.50 in

i1 Void Ratio: 1.85 Plasticity Index: 0O
Before Consolidation After Consolidatien

Trimmings SpecimentRing Specimen+Ring Trimmings
nunicdainer ID X-149 RING RING RING
Y. Container + YWet Soil, am 128.7 149,38 114.97 114.97
Concainer + Dry $Soil, qm 73.25 i04.97 100,97 100,97
Container, gm 44,56 74.386 74.36 14,36
. Dry Soil, gm 28.69 26.61 26.61 26,461
2r Content, % 168.30 184.22 52.61 52.61
1 Ratio e 4.89 1.85 ---
eproe of Baturation, % -— 97.8% §2.99 -

ey © Weight, pef - 27.539 61. 248 ---




CONSQLICATION TEST DATA

Femarks: Ce =

FOX RIVER Location:
Tested By: MJS
1RACTISHALDLS Tast Data: 8/15/07
165WA1 Sample Type: REMOLDED
Description: CLAYEY SILT LITTLE F-C SAND LITTLE ORGANICS - DARK BROWN

1.4 Cecr = 0,19 TEST PERFORMED AS PER  ASTH D 2435

Applied Final Void Strain T5Q Fitting
Stress Displacement Ratio at End 5q.Rt. Leog
tsl in % min min
. 4,125 0.0%8653 4,111 13,29 3.4 1.7
" 0.25 0.1553 3.674 20,70 23.1 7.4
- 0.5 0.20%2 3.250 27.89 48.0 2.0
; 1 0.2736 2.745 36.47 40.7 0.6
% 2 0.3258 2.334 43,44 17.2 7.4
O 1 0.3219 2.385 42,92 i.g 0.6
7 0.25 0.3045 2.502 40. 60 13.5 4.7
5 0.5% 0.3082 2.472 41,10 3.9 1.1
o 1 D.3146 2.422 41.95 3.9 0.7
1y 2 0.3315 2. 268 44.22 13.6 0.0
i [ 0.3767 1.934 50.22 18.1 7.1
8 0.4237 1.565 56.4%9 14.6 6.5
? 16 0.4582 1.293 61.10 22,7 6.1
4§ 0.447% 1.378 59. 66 0.9 0.9
1 0.4354 1.473 58.05 22.8 0.0
0.25 0.4226 1.573 56.35 114 2 0.o
0.125 0.413 1.648 55.07 819.1 0.0

Project Ho.:
Checked By:

Depth:
Elevation:

{CL-ML}

9]

X429316A
EQ

Comfficient of Conszolidation

3g.Rt.
in*2/sec

.17e-004
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.B6e-005
.16e-005
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.91le-008
.46e-006
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Log
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.00e+0Q00
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.00e+00Q0

hve.
in"~2/sec

.57e-004
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CONSOLIDATION TEST DATA

TIME CURVES
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Description: CLAYEY SRT UTTLE F-C SAND LITILE ORGANICS - DARK BROWN (CL-ML)

TEST PERFORMED AS PER ASTM D 2435

= 1.4 Ccr =018
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CONSOLIDATION TEST DATA

TIME CURVES
Step: 2 of 17
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Descriplion: CLAYEY SILT LITILE F-C SAND LITTLE ORGANICS - DARK BROWN (CL-ML)

3

TEST PERFORMED AS PER ASTM D 2435

1.4 Cecr = 0.19
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CONSOLIDATION TEST DATA

TIME CURVES
Step: 3 of 17

Stress: 0.5 tsf
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! Description: CLAYEY SILT LITTLE F-C SAND LITILE ORGANICS -~ DARK BROWN {CL-ML)

%

TEST PERFORMED AS PER ASTM D 2435

= 1.4 Ccr = 0.19
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CONSOLIDATION TEST DATA

TIME CURVES
Step: 4 of 17
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i Description: CLAYEY SILT LITILE F-C SAND LITTLE ORGANICS — DARK BROWN (CL-ML)

I
i

TEST PERFORMED AS PER ASTM D 2435
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CONSOLIDATION TEST DATA
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Description; CLAYEY SILT LITTLE F~C SAND LITILE ORGANICS - DARK BROWN (CL-ML)

TEST PERFORMED AS PER ASTM D 2435

1.4 Cer = 0.19

- Remarks: Cc
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CONSQOLIDATION TEST DATA

TIME CURVES
Step: 8 of 17
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CONSOLIDATION TEST DATA

TIME CURVES
Step: 7 of 17
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TIME CURVES
Step: 8§ of 17
0.5 isf
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Step: 9 of 17
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Particle Size Distribution Report
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GRAIN SIZE - mm
Les % GRAVEL % SAND % FINES
% COB CRS. FINE CRS, MEDIUM FINE SILT CLAY
0.0 0.0 0.0 0.0 0.2 533 4.1 124
SIEVE PERCENT SPEC PASS? Soil Description
Size FINER PERCENT | (X=NO) DARK GRAY BROWN ORGANIC SILTY SAND, TRACE
#10 100.0 CLAY
#40 99.8
#100 735
#200 46.5 Atterberq Limits
PL= 354 L= 152 Pi= 98
Coefficients
Dgs= 0217 Dgg= 0.105 Dsg= 00820
Dag= 00319 Dy5= 0.0076 Dip= 0.0041
C= 2535 Cg= 235
Classification
UsCs= OH AASHTO=
Remarks
* {no specification provided)
Sample No,; DS-03 Source of Sample: On-site Material Date: 09/28/7
Location: 1-RA-07-EB1-DS-03-COMP Elev./Depth: COMP
Client: GW Parmers LLC
I STS Consultants, Ltd. - .
w 5 1035 Kepler Drive ! Project: Fox River QU-1 20052 RA
Green Bay, W 54311
A Project No: 4-20316A Figure




LIQUID AND PLASTIC LIMITS TEST REPORT
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SOIL DATA
NATURAL
SAMPLE DEPTH WATER PLASTIC LIQLUID PLASTICITY
SYMBOL SOURCE NO. (ft.} CONTENT LIMIT LIMIT INDEX uscs
(%) (%) (%) (%)
L] On-site DS-03 COMP 1623 54 152 08 OH
Client: GW Parmers LLC
STS Consultants, Ltd. ers

1035 Kepler Drive Project: Fox River OU-1 20052 RA

Green Bay, W] 54311

Project No.: 4-20316A Figure
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HYDPRAULIC CONDUCTIVITY DETERMINATION

A ASTM D 5084, METHOD C
STS Consultants, Ltd. RISING TAILWATER LEVEL
STS PROJECT NO.: X429316A
PROJECT: LOWER FOX RIVER OU1
DATE: 10/3/2007
SUMMARY QF TEST RESULTS
SAMPLE NO. 1-RA-07-EB 1-D5-03-COMP
LOCATION 0.
CLASSIFICATION RIVER SEDIMENTS - ORGANIC SANDY SILT
INTTIAL FINAL
DRY UNIT 29.9 46.6
WEIGHT (pcf)
WATER CONTENT 163.3 98.9
(%)
DIAMETER 5.00 4.26
{cm)
LENGTH 3.80 7.97
(crm)
HYDRAULIC GRADIENT 102
{(MAXIMUM)
PERCENT 95.316127 1022796
SATURATION
HYDRAULIC 1.39E-07
CONDUCTIVITY
k {cm/sec)

PCXLS
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STS Consultants, Lid.

HYDRAULIC CONDUCTIVITY DETERMINATIC
Rising tailwater method in a triaxial permeameter
ASTM D 5084, Method C (EM-1110-2-1906 1)

Project Name:
Project No.:
Project Location:
Sample No.:
Sample Location:

Sample Description:

LOWER FOX RIVER QU1

X420316A
WISCONSIN

1-RA-07-EB1-DS-03-COMP

RIVER SEDIMENTS - ORGANIC SANDY SILT

Cell No.:

Date Sampled:
Date Received:
SATURATION DATA
MOISTURE CONTENT INITIAL | FINAL Initial Ceil | Final Cell | Initial Final B
Container No. 1 0 Pressure | Pressure PWE PWP Value
Wet Sample & Tare (g) 263.30 27370 (psi) (psi) {psi) (psi}
Dry Sample & Tare () 100.00 | 189.30 23.0 25.0 21.0 23.0 1.00
Wt. Water (g) 163.30 £3.90
Wt. Tare (g) 0.00 105.00
Wt. Dry Soil (g) 100.00 84 B0 Final B value=§ 1.00
Water Content, w (%) 163.3 098.9
) COMMENTS:
SPECIMEN INFORMATION INITIAL | FINAL | |REMOLDED SAMPLE
| Avg. Diameter {cm) 5.00 4.26
Avg. Height, L {cm) 8.80 7.97
X-Section Area, A (cm®) 19.635 | 14.253
Specimen wet wi. (g) 21791 | 168.60
Specimen Dry wt., W, (z) 82.76 84.75
Total Volume, V {cm”) 172.79 | 113.60
Dry Unit Weight (Ibs/ft) 29.9 46.6
G, estimated (Y or N)?7 Y #NAME?
[Specific Gravity, G, 2.700 2.700
Volume Solids, ¥V, (cm’) 30.71 3145
Pore Volume (cm’) 142.07 | 8215
Void Ratio, & 4.626 2.612
Degree of Saturation 05.3 1023
Volume Solids = W,
(G, Water Density)
Void Ratip = V-V,
——g—
Degree of Satuention= (W)(G)

e
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Proj Name: LOWER FOX RIVER QU1 k (cmsec) Max i
Proj No.: X429316A 107 w107 2
Sample: 1-RA-07-EB1-DS-03-COMP 107 10 107 $
167 10 10° 16
TEST CONDITIONS Hydraulic Gradient, §, Guidlines 100 107 20
Influent Effluent #ascend as par ASTM D5084, section 8.5.1 Tess than 107 30
Burette Burene as burette Cell Headwater| Tailwater | Diiving Hydraulic Gradient
Area Area empties? Pressure | Pressure | Prossure Head
Ty (cmz} Do (cmz) (YorN) {psi) {psi) (psi} (psi) Max Min
100 100 y 250 23.0 22.0 L0 10.2 7.6
TEST DATA
Date/Time Temp. Elupsed | Infuent | Effluent | Teml | Inflowto | Hydraulic ] K Hydwaulic Kqq correcied
(M/DIYY C Time, t Reading | Reading | Change | Outflow | Head, h Conductivity { for temperature
H:MM) (sec) {cm) {cm} {cm) Ratio (cm) {cm/sec) {crrsec)
9/27/20067 10:20 21.0 0 3.0 22.5 00 0.00 86.8 0 0
92812007 7:00 21.0 74400 4.2 19.0 2.3 0.34 85.1 1.62E-07 1.58E-07
9/28/2007 15:15 21.0 29700 | 59 i8.0 -0.7 1.70 32.4 2 43E-07 2.37E-07
972972007 8:00 21.0 60300 6.3 16.2 1.4 0.22 80.2 1.01E-07 9.82E-Q8
9/30/2007 9:30 21.0 91800 8.0 13.8 0.7 0.71 76.1 1.28E-07 1.25E-07
10/1/2007 7:00 21.0 77400 9.5 12.0 0.3 0.83 728 1.28E-07 1.25E-07
H)/1/2007 16:30 21.0 34200 10.3 il.3 -0.1 1.14 71.3 1.36E-07 1.33E-07
10/2/2007 7:00 21.0 52200 | 1.2 | 102 0.2 082 | 693 | 1.22E07 | LI9E-07
10/2/2007 17:00 | 210 36000 | 12.2 9.2 0.0 100 | 673 1.82E-07 1.78E-07
(0.75-1.25) Final Value =§ 1.38E-07

kyo = (85, (@q)LiInth,, /¥Ry
At(ag, + 8ou)

Total Change = (Eff_., - Eff,) - (Inf,- Inf,.))

"Hydranlic Head" incorporates the differance in head as well as the added driving head pressure.
"T'otal Change" is the difference between the Etfluent change from t, to t; and the Influent change from o 1.

Notate temperature to the nearest half a degree. The comection calculation averages the two consecutive readings.

k is maultiplied by the temperature correction, Ry, which is the ratio of the viscosity of water at r2st temperature
to the viscosity of water at 20° C. Temperature range may be between 19° and 25° for formula calculation.

"Final Value" is the average of 4 consecutive readings of which none are less than or greater than 25% of their average.
(50% of average if < 1 x 10°%)

PC.XLS



TRIAXIAL COMPRESSION TEST REPORT
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Project: FOX RIVER

Location;

Project No.: 29316-A

Joring No.: RA-07-EB1

1.5 2.0 2.5 3.0
p', taf
Symbol U] A [
Test No. EBIT1 | EBITZ | EB1T3
Diamnster, in 2,7949 | 2.B469 | 2.8374
Height, In 5.5689 | 5.4256 | 5.3965
:% Water Content, % 160.02 | 157.80 | 150.70
€ | bry Density, pcf 32.19 32. 33.49
Saturation, % 103.41 | 101.30 | 102.38
Void Ratio 3.946 | 3.9747 | 3.7535
. | Water Content, % B5.31 | 7216 | 61.12
& [Dry Density, por 35.14 | 37. | 4086
@ | Saturation, % 100,00 | 100.00 | 100,00
£ {Vold Ratlo 35295 | 3.3029 | 2.8869
™ IBack Press., tsf 5.0402 | 5.0401 | 5.0398
Minor Prin. Stress, tsf ] 0.37423 | 0.74868 | 1.4978
Max. Dey, Stress, isf 0.43473 | 0.75725 | 1.3694
Time to Failure, min 204 204 166
Strain Rate, %/min 0.0773 | 0.0749 | 0.0787
B~Value -— - ———
Estimuted Specific Gravity 2.55 2.55 2.55
Liquid Limit 0 0 0
Plastic Limit 0 0 0
Plasticity Index 0 0 0
Fallure Sketch : =
.
] 1
.
1 1

| Sample Type: REMOLDED

Description: ORGANIC CLAYEY SILT TRACE F-C SAND - VERY DARK BROWN

Remarks: FAILURE CRITERIA = MAXIMUM EFFECTIVE STRESS RATIO TEST PERFORMED AS PER ASTM D 4787

Thu, 25-0CT-2007 08:06:42




TRIAXIAL COMPRESSION TEST REPORT
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Remarks: FAILURE CRITERIA = MAXIMUM EFFECTIVE STRESS RATIO TEST PERFORMED AS PER ASTM D 4767

- Description: ORGANIC CLAYEY SILT TRACE F-C SAND - VERY DARK BROWN

Tue, 16-0CT-2007 09:32:53



TRIAXIAL TEST

Project: FOX ' % Lacation: : ]ﬁ Project No.: 29316-A
Boring No.; . Tested By: MiS . checked By: wPQ
sample No.: RA-07-EB1 . Test Date: 10/11/07 pepth:

Test No.: EBITL Sample Type: REMOLDED Elevation:

Soil Description: ORGANIC CLAYEY SILT TRACE F~C SAND - VERY DARK BROWN
Remarks: FAILURE CRITERIA = MAXIMUM EFFECTIVE STRESS RATIO TEST PERFORMED AS PER ASTM b 4767

specimen Height: 5.57 in Piston Area: 0.00 ina2 Filter strip Correction: 0.00 tsf
Specimen Area: 6.14 ina2 Piston Friction: 0.00 1b Membrane Correction: 0.00 1b/in
Specimen volume: 34.17 inA3 Piston Weight: 0.00 1b Correction Type: Uniform
Liguid Limit: O Plastic Limit: 0 Estimated specific Gravity: 2.55
. vertical Corrected Deviator Deviator Pore Horizontal vertical
Time Strain Area Load stress Pressure stress stress
min % inAzZ Tb tsf tsf tsf tsf
1 0 0 6.135 0 Y 5.0402 5.4144 £.4144
2 2.004 (.14069 6.1437 4.1986 0.049205 5.0887 5.4144 5.4636
3 4.004 0.28792 6.1527 8.0888 0.094656 5.1291 5.4144 5.5091
4 6.003 0.43679 6.1619 11.315 0.13221 5.1595 5.4144 5.5466
5 8.003 0.58566 6.1712 13.521 0.15775 5.1824 5.4144 5.5722
6 10.003 0,73453 6.1804 15.229 0.17741 5.1999 5.4144 5.5518
7 12.003 0.8834 6.1897 16.628 0.19342 5.214 5.4144 5.6078
) 14.003 1.0355 6.1992 17.933 0.20828 5.2263 5.4144 5.6227
9 16.003 1.1877 6.2088 19.095 0.22144 5.2362 5.4144 5.6358
10 18.003 1.3349 6,218 20.092 0.23265 5.2456 5.4144 5.647
11 20.003 1.4854 6,2275 20.874 0.24134 5.2532 5.4144 5.6557
12 24.002 1.7766 6,246 22,155 0.25539 5.2655 5.4144 5.6698
13 28.002 2.0695 6.2647 23.484 0.2699 5.276 5.4144 5.6843
14 32.002 2.3623 6.2835 24.456 0.28024 5.2848 5.4144 5.6946
15 36.001 2.6584 6.3026° 25,334 0.28941 5.2924 5.4144 5.7038
16 40,001 2.9545 6.3218 26.164 0.29799 5.2982 5.4144 5.7124
17 44.001 3.2522 6.3413 26.947 0.30596 5.3029 5.4144 5.7204
18 48.001 3.5532 6.3611 27.659 0.31306 5.3076 5.4144 5.7275
19 52.004 3,8559 6.3811 28,275 0.31904 5.3123 5.4144 5.7334
20 56.004 4,1553 6.401 28.987 0.32605 5.3158 5.4144 5.7405
21 60.004 4.4448 65.4204 29,461 0.33039 5.3193 5.4144 5.7448
22 68,004 5.0354 6.4603 30.363 0.33839 5.3246 5.4144 5.7528
23 7 5.6292 6.501 31.312 0.34678 5.3292 5.4144 5.7612
24 84.003 6.2296 6.5426 32.284 0.35528 5.3333 5.4144 5.7697
25 92.003 6.8284 6.5847 33.352 0.36468 5.3369 5.4144 5.7791
26 100 7.414 6.6263 34.158 0.37115 5.3398 5.4144 5.7856
27 108 8.0013 6.6686 35.059 0.37853 5.3421 5,4144 5.7929
28 116 8.5985 6.7122 35.89 0.38498 5.3445 5.4144 5.7994
29 124 9.2054 6.757 36,791 0.39203 5.3456 5.4144 5.8064
30 132 9.7943 6.8012 37.55 0.39752 5.3468 5.4144 5.8119
31 140 10.378 6.8455 38.262 0.40243 5.3474 5.4144 5.8168
32 148 10.966 6.8906 39.472 0.41244 9.348 5.4144 5.8268
33 156 11.56 6.9369 39.685 0.4119 5.3486 5.4144 5,8263
34 164 12.165 6.9847 40,895 0.42155 5.3486 5.4144 5.836
35 172 12.749 7.0315 41.274 0.42264 5.348 5.4144 5.837
36 180 13.339 7.0794 41.891 0.42605 5.3474 5.4144 5.8404
37 188 13.943 7.129 42.46 0.42883 5.3468 5.4144 5.8432
38 196 14.548 7 1795 43.101 0.43224 5.3456 5.4144 5.8466
39 204 15.131 7.2288 43.646 0.43473 5.3445 5.4144 5.8491



TRIAXIAL TEST

Project: FOX IR Location: : "} project No.: 29316-A
Boring No.: ) Tested By: MJS . Checked By: wPQ
Sample No.: RATU7-ERL Test_bate: 10/11/07 Depth:

Test No.: EBIT1 Sampie Type: REMOLDED Etevation:

50711 Description: ORGANIC CLAYEY SILT TRACE F-C SAND - VERY DARK BROWN
Remarks: FAILURE CRITERIA = MAXIMUM EFFECTIVE STRESS RATTO TEST PERFORMED AS PER ASTM D 4767

specimen Height: 5.57 in Piston Area: 0.00 ina2 Filter Strip Correction: 0.00 tsf
Specimen Arga: 6.14 inA2 Piston Friction: 0.00 1b Membrane Correction: 0.00 1b/in
Specimen volume: 34.17 inA3 piston Weight: 0.00 1b Correction Type: uniform
Liquid Limit: © pPlastic Limit: 0 Estimated Specific Grawvity: 2.55
Tota]l Total EXCess Effective Effective
vertical vertical Horizontal Pore A vertical Horizontal Stress  Effective
Strain Stress stress Pressure  Parameter stress Stress Ratio p g
% tst tsf tsf tsf tsf tsT ts
1 0.00 5.4144 5.4144 0 0.000 0.37423 0.37423 1.000 0.37423 0
2 Q.14 5.4636 5.4144 0.04857 0.987 0.37487 0.32566 1.151 0.35027 0.024602
3 0.29 5.5091 3.4144 0.088948 0.940 0.37994 0.28529 1.332 0.33261 0.047328
4 0.44 3.5466 5.4144 0.11938 0.903 0.38707 0.25486 1.519 0.32096 0.066105
5 0.59 5.5722 5.4144 0.1422 0.901 0.38979 0.23204 1.680 0.31091 0.078875
& 0.73 5.5918 5.4144 0.15975 0.900 0.39189 0.21448 1,827 0.30319.  0.088705
7 0.88 5.6078 5.4144 0.1738 0.899 0.39386 0.20044 1.965 0.29715 0.096712
8 1.04 5.6227 5.4344 0.18609 0.893 0.39643 0.18815 2.107 0.29229 0.10414
9 i.19 5.6358 3.4144 0.19604 0.885 0.39964 0.1782 2.243 0.28892 0.11072
10 1.33 5.647 5.4144 0.2054 0.883 0.40148 0.16884 2.378 0.28516 0.11632
11 1.49 5.6557 5.4144 0.21301 0.883 0.40257 0.16123 2.487 0.2819 0.12067
i2 1.78 5.6698 5.4144 0.22529 0.882 0.40433 0.14854 2.715 0.27664 0.1277
13 2.07 5.6843 5.4144 0.23583 0.874 0.4083 0.13841 2.950 0.27336 0.134495
14 2.36 3.6946 5.4144 0.24461 0.873 0.40986 0.12963 3.162 0.2B6975 0.14012
15 2.66 5.7038 5.4144 0.25221 0.871 0.41143 0.12202 3.372 0.26673 . 0.14471
16 2.95 3.7124 5.4144 0.25806 0.866 0.41416 0.11617 3.365 0.26516 0.14899
17 3.25 5.7204 5.4144 0.2627% (.859 0.41745 0.11149 3.744 0.26447 0.15298
18 3.55 3.7275 3.4144 0.26743 0.854 0.41987 0.10681 3.931 0.26334 0.15653
19 3.86 5.7334 5.4144 0.27211 0.853 0.42117 0.10212 4.124 0.26165 0.15952
20 4.16 3.7405 5.4144 0.27562 0.845 0.42467 0.098614 4.306 0.26164 0.16303
21 4.44 5.7448 5.4144 0.27913 0.845 0.42549 0.095103 4.474 0.2603 0.16519
22 5.04 5.7528 5.4144 0.2344 0.840 0.42823 0.089836 4.767 0.25903 0,1692
23 5.63 5.7612 5.4144 0.285908 0.834 0.43194 0.085155 5.072 0.25855 0.17339
24 6.23 5.7697 5.4144 0.29318 0,825 0.43634 0.081058 3,383 0.2587 0.17764
25 6.83 5.7791 5.4144 0.25669 0.814 0.44223 0.077547 5.703 0.25889 0.18234
26 7.41 5.7856 5.4144 0.29961 0.807 0.44578 0.074621 5.974 0.2602 0.18558
27 8.00 5.7929 5.4144 0.30195 0.798 0.45081  0.072281 6.237 0.26155 0.18927
28 8.60 5.7994 5.4144 0.30429 0.780 0.45492 0.06994 6.504 0.26243 0.19249
29 9.21 5.8064 5.4144 0.30546 0.779 0.4608 0.06877 6.701 0.26478 0.19601
30 9.79 5.8119 5.4144 (.30663 0.771 0.46512 0.067599 6.881 0.26636 ©  0.19876
31 10.38 5.8168 5.4144 0.30722 0.763 0.46945 0.067014 7.005 0.26823 0.20122
32 10.97 5.8268 5.4144 0.30781 0.746 0.47887 0.066429 7.209 0.27265 0.20622
i3 11.56 5.8263 5.4144 0.30839 0.749 0.47775 0.065844 7.256 0.27179 0.20595
34 12.16 5.836 5.4144 0.3083¢9 0.732 0.4874 0.065844 7.402 0.27662 0,21078
35 12.75 5.837 5.4144 0.30781 0.728 0.48907 0.066429 7.362 0.27775 0.21132
36 13.34 5.8404 5.4144 0.30722 0.721 0.49306 0.067014 7.358 0.28004 0.21302
37 13.94 5.8432 5.4144 0.30663 0.715 0.49643 0.06759% 7.344 0.28201 0.21442
38 14.55 5.8466 5.4144 0.30546 0.707 0.50101 0.06877 7.285 0.28489 0.21612
39 15.13 5.8491 5.4144 0.30429 0.700 0.50467 0.06994 7.216 0.2873 0.21736



Proqect FOX * R
Boring No.!

Sample No ! RASU7-EBL
Test No.: EBIT?

Tested By:
Test Date:

TRIAXIAL TEST

Location:

M1s
10/11/07

Sample Type: REMOLDED

§

S0i1 bescription: ORGANIC CLAYEY SILT TRACE F-C SAND - VERY DARK BROWN
Remarks: FAILURE CRITERIA = MAXIMUM EFFECTIVE STRESS RATIO TEST PERFORMED AS PER ASTM D 4767

Specimen Height: 5.43 in
Specimen Area: 6.37 ina2
Specimen volume: 34.54 inA3

tiquid Limit: 0

. Vertical
Time Stra1§

1 0 0
2 2.0041 0.12768
3 4.004 0.27918
4 6.004 0.43069
) 8.004 0.5822
6 10.004 0.73371
g 12.004 0.88522
9

14.003 1.0367

16.003 1.1882
10 18,003 . 1.338
11 20.003 1.4896
12 24.003 1.7892
13 28.002 2.0922
14 32.002 2.3969
15 36.002 2.7016
16 40.002 3.008
17 44,001 3 3111
18 48.001 3.6158
19 52.001 3.9205
20 56.001 4.2252
21 60.001 4.5282
22 68.001 5.1343
23 76.004 5.7437
24 84.004 6.3532
25 92 6.9592
26 100 7.5652
27 108 8.1764
28 116 8.7875
29 124 9.4004
30 132 10.012
31 140 10.623
32 148 11.224
33 156 11.836
34 164 12.439
35 172 13.052
36 130 13.666
37 188 14,274
38 196 14.882

Corracted
Area
inA2

6.3653

6.3734
6.3831

7.5317

Piston Area: 0.00 inA2

Piston Friction:

0.00 b

Piston weight: 0.00 1b

Plastic Limit: 0

Deviator
Load
b

0
16.561
22.135

Deviator
Stress
tst

Project Na.

: 29316-A

Checked By: wpq

Depth;

Elevation:

Filter Strip Correction: 0,00 tsf
Membrane Correction: 0.00 1b/i
Correction Type: Uniform

Estimated Specific Gravity: 2.55

Pore Horizontal

Pressure
tsf

stress
tsf

5.7888
5.7888
5.7888
5.7888
5.7888
5.7888
5.7888
5.7888
5.7888
5.7888
5.7888

vertical
Stress
1sf

5.7888
5.9759
6.0385
6.0846
6.1191
6.1463
6.1691
6.1878
6.2039
6.2218
6.2337
6.2574
6.2749
6.2894
6.3032
6.3162
6.3251
6.3386
6.3497
6.3584

6.367
6.3869
6.4071
6.4184
6.4301
6.4439
6.4546
6.4673
6.4798



TRIAXTAL TEST

Project: FOX- iR Location:
Boring No.: . Tested By: Mis
Sample No.: RASD?7-EB1 Test bate: 10/11/07

Test No.: EBIVZ * Sampie Type: REMOLDED
S0i1 Description: ORGANIC CLAYEY SILT TRACE F-C SAND - VERY DARK BROWN

Depth:
Elevation:

Remarks: FAILURE CRITERIA = MAXIMUM EFFECTIVE STRESS RATIO TEST PERFORMED AS PER ASTM D 4767

Piston Area: 0.00 ina2
Piston Friction: 0.00 1b
Piston wWeight: 0.00 1b

Specimen Height: 5.43 +in
Specimen Area: 6.37 ina2
Specimen volume: 34.54 ina3

Liguid vimit: O Plastic Limit: 0
Total Total EXcess Effective
vertical vartical Horizontal Pore A vertical
strain Stress Stress Pressure  Parameter Stress
% tst tsf tsf tsf
1 0.00 - 5.7888 5.7888 1] 0.000 0.74868
2 0.13 5.9759 5.7888 0.14522 0.776 0.79055
3 0.28 6.0385 5.7888 0.20471 0.820 0.79365
4 0.43 6.0846 5.7888 0.24903 0.842 0.79543
5 0,58 6.1191 5.7888 0.28286 0.856 0.79611
6 0.73 6.1463 5.7888 0.3091 0.865 0.79704
7 0.89 6.1691 5.7888 0.33126 0.871 0.79777
8 1.04 6.1878 5.7888 0.35051 0.875 0.79714
g 1.19 6.2039 5.7888 0.36626 0.882 0.79756
16 1.34 6.2218 5.7888 0.38084 0.879 0.80089
11 1.49 6.2337 5.7888 0.39308 0.884 0.80052
1z 1.79 6.2574 5.7888 0.41466 0.885 0.80259
i3 2.09 6.27458 5.78838 (.43333 0.891 0.80148
14 2.40 6.2894 5.7888 0.44907 0.897 0.80019
15 2.70 6.3032 5.7888 0.46249 0.889 0.80055
16 3.01 6.3162 5.7888 0.47473 0.900 0.80138
17 3.31 6.3251 5.7888 0.48582 0.906 0.79921
18 3.62 6.3386 5.7888 0.49573 0.902 0.80279
19 3.92 6.3497 5.7888 0.50564 0.901 0.8039%
20 4.23 6.3584 5.7888 0.51323 0.901 0,80505
21 4.53 6.367 5.7888 0.52139 0.902 0.38055
22 5.13 6.3869 5.7888 0.53422 0.883 0.81258
23 5.74 6.4071 5.7888 0.54589 0.883 0.82107
24 6.35 6.4184 5.7888 0.55347 0.879 0.82482
25 6.96 6.4301 5.7888 (.56105 0.875 0.82895
26 7.57 6.4439 5.7888 0.56572 0.864 (.83804
27 8.18 6.4546 5.7888 0.57038 0.857 0.84408
28 8.79 6.4673 5.7888 0.57505 0.848 0.85212
29 9.40 6.4798 5.7888 06.57738 0.836 0.86226
30 10.01 6.486 5.7888 0.57913 0.831 0.86676
31 10.62 6.4981 5.7888 0.5803 0.818 0.87763
32 11.22 6.5035 5.7888 0.58146 0.814 0.88134 .
33 11.84 6.5152 5.7B88 0.58263 (3.802 0.89241
34 12.44 6.5224 5.7888 0.58321 0.795 G.899507
35 13.05 6.5289 5.7888 0.58321 0.788 0.90553
36 13.67 6.5351 5.7888 0.58263 G.781 0.9124
37 14.27 6.5377 5.7888 0.58146 0.776 0.91611
38 14.88 €.5432 5.7888 0.5803 0.769 0.9228
39 15.459 6.5461 5.7888 G.57796 0.763 0.92798

Filter Strip Correction: 0.00 tsf

Project Ho.: 29316-a
Checked By:

WPQ

Membrane Correction: 0.00 1b/in
Correction Type: Uniform

Estimated Specific Gravity: 2.55

Effective
Horizontal
Strass
tsf

0.74868
0.60347
0.54398
0.49965
0.46583
0.43958
0.41742
0.39817
0.38243
0.36785

0.3556
0.33402
0.31536
0.29961

0,2862
0.27395
0.26287
0.25286
0.224304
0.23546
0.22729
0.21446

0.2028
0.19522
0.18764
0.18297

0.1783
0.17364
0.17131
0.16956
0.16839
0.16722
0.16606
0.16547
0.16547
0.16606
0.16722
0.16839
0.17072

Stress

Ratio.

1.000
1.310
1.459
1.592
1.709
1.813
1.911
2.002
2.086
177
.251
.403
-941
671

.
~
)
~i

Effective
p
tsf

0.74868
0.69701
0.66882
0.64754
0.63097
0.61831

0.6076
0.59766
G.58599
0.58437
0.57806
0.56831
0.55842

0.5499
0.54338
0.53767
0.53104
0.52787

0,.5235
0.52025

0.5164
0.51352
0.51193
0.51002
0.50829
0.51051
0.51119
0.51288
0.51678
0.51816
0.52302
0.52458
0.525923
0.53227

esé

o
0.093544
0.12484
0.14789
0.16514
0.17873
0.19017
0.19948
0.20756
0.21652
0.22246
0.23428
0.24306
0.25029
0.25718
0.26372
0.26817
0.27492
0.28046
0.28475
0.2891
0.29506
0.305913
0.3148
0.32066
0.32754
0.33289
0.33924
0.34548
0.3486
0.35463
0.35736
0.36318
0.3668
0.37003
0.37317
0.37444
0.37721
0.37363



TRIAXIAL TEST

Project: Fox @ R Location: . ‘ J Project No.: 29316-A
Baring No. . Tested By: MIS e Checked By: WPQ
sample No.: RA-07-EBL Test Date: 10/11/07 Depth:

Test No.: EBlT3 Sample Type: REMOLDED Elevation:

Soil1 Description: ORGANIC CLAYEY SILT TRACE F-C 5AND - VERY DARK BROWN
Remarks: FAILURE CRITERIA = MAXIMUM EFFECTIVE STRESS RATIO TEST PEREORMED AS PER ASTM D 4767

Specimen Height: 137,07 mm Piston Area: 0.00 ina2 Filter Strip Correction: 0.00 tsf
Specimen Area: 6.32 inAz Piston Friction: 0.00 b Membrane Correction: 0.00 Tb/mm
Specimen volume: 34.12 inA3 piston weight: 0.00 b Correction Type: uniform
Liquid Limit: § Plastic Limit: 0 Estimated specific Gravity: 2.55
. vertical Corrected peviator Deviator Pore Horizontal vertical
Time strain Area toad Stress Pressure Stress stress
min % ina2 1b tsf tsf tsf tsf
1 0 0 6.3231 0 0 5.0398 6.5376 6.5376
2 2.0028 0.13203 6.3315 32.781 0.37278 5.2965 6.5376 6.9104
3 4.0028 0.27759 6.3407 47.041 0.53415 5.4342 6.5376 7.0718
4 6.0028 0.42485 6.3501 56.091 0.63598 5.5268 6.5376 7.1736
5 8.0027 0.57211 6.3595 62.721 0.7101 5.5959 6.5376 7.2477
6 10.003 0.72275 6.3692 67.72 0.76554 5.6563 6.5376 7.3031
7 12.003 0.87509 6.,3789 71.771 0 81009 5.7085 6.5376 7.3477
8 14.003 1.0257 6.3887 75.139 0.84681 5,7518 6.5376 7.3844
9 16.003 1.1764 6.3984 77.98 0.8775 5.787 6.5376 7.4151
10 18.002 1.3304 6.4084 80.506 0.580451 5.8133 6.5376 7.4421
11 20,002 1.4844 6.4184 82.611 0.9267 5.8374 6.5376 7.4643
12 24.002 1.7874 6.4382 86.399 0,96622 5,8784 6.5376 7.5038
13 28,002 2.0904 6.4581 89.398 0.99668 5.9223 6.5376 7.5343
14 32.001 2.3951 6.4783 92.082 1.0234 5.9616 6.5376 7.561
i5 36.001 2.7014 6.4987 94.45 1.0464 5.9827 6.5376 7.584
16 40,001 3.0078 6.5192 96.554 1.0664 6.002 6.5376 7.604
17 44,001 3.3142 6.5399 98.659 1.0862 6.0284 6.5376 7.6238
18 48.001 3.6205 6,5607 100.5 1.1029 6.05%6 6.5376 7.6405
15 52.000 3.9303 6.5818 102.24 1.1184 6.0677 6.5376 7.656
20 56.001 4.235 6.6027 103.97 1.1338 6.0788 6.5376 7.6714
21 60.001 4,5413 6.6239 105.66 1.1485 6.0964 6.5376 7.6861
22 68.002 5.1558 6.6668 108.71 1.174 6.1269 6.5376 7.7116
23 76.004 5.7719 6.7104 111.5 1.1963 6.1439 6.5376 7.7339
24 84 6.388 6.7546 114.23 1.2177 6.1679 6.5376 7.7553
25 92.4003 65,9906 6.7984 116.76 1.2366 6.1761 6.5376 7.7742
26 100 7.6067 6.8437 119.23 1.2544 6.1978 6.5376 7.792
27 108 8.2228 6.B836 121.55 1.2702 6.1984 6.5376 7.8078
28 116 8.8491 6,937 123.76 1.2845 6.2171 6.5376 7.8221
29 124 9.4601 65.9838 125,86 1.2976 6,2136 6.5376 7.8352
30 132 10.071 7.0313 127.91 1.3008 6.23 6.5376 7.8474
31 140 10,684 7.0795 129.81 1.3202 6.2218 6.5376 7.8578
32 148 11.305 7.1291 131.65 1.3296 6.2365 6.5376 7.8672
33 156 11.918 7.1787 133.65 1.3405 6.2259 6.5376 7.8781
34 1le4 12.532 7.2291 135,23 1.3468 6.24 6.5376 7.8844
35 172 13.145 7.2801 136.7 1.352 6.2283 6.5376 7.8896
36 180 13.763 7.3322 138.39 1.3589 6.2388 6.5376 7.8965
37 188 14.386 7.3836 140.02 1.365 6.2285 6.5376 7.5026
38 196 15 7.439 141,49 1.3694 6.2347 6.5376 7.907



Project:
Boring No.

Sample No.. RAZO7-EBL

Test No.

FOX * R

: EB1T3

TRIAXIAL TEST

Location:
Tested By: MJS

Test_bate: 10/11/07
Sample Type: REMOLDED

Soil Description: ORGANIC CLAYEY SILT TRACE F-C SAND - VERY DARK BROWN
FAILURE CRITERIA = MAXIMUM EFFECTIVE STRESS RATIO TEST PERFORMED AS

Height: 137.07 mm
Specimen Area: 6.32 inA2
Specimen volume: 34.12 inA3

Remarks:

Specimen

Liguid Limit: @
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Tota]
vertical
Stress
tsf

6.5376
6.9104
7.0718
7.1736
7.2477
7.3031
7.3477
7.3844
7.4151
7.4421
7.4643

Piston Area: 0.

Piston Friction:

Piston weight:
Plastic rimit:

_ Total EXcess
Horizontal Pare
5tress Pressure
tsf tsf
6.5376 0
6.5376 0.25668
6.5376 0.39439
6.5376 0,48699
6.5376 0.55614
6.5376 0.6165
6.5376 0.66865
6.5376 0.71202
6.5376 0.74718
6.5376 0.77355
6.5376 0.79758
6.5376 0.8386
6.5376 0.88255
6.5376 0.92181
6.5376 0.54291
6.5376 0.96225
6.5376 0.98862
6.5376 1.0162
6,5376 1.0279
6.5376 1.039
6.5376 1.0566
6.5376 1.0871
6.5376 1.1041
6.5376 1.1281
6.5376 1,1363
6.5376 1.158
6.5376 1.1586
6.5376 1,1773
6.5376 1.1738
6.5376 1.1902
6.5376 1.182
6.5376 1.1967
6.5376 1.l1861
6.5376 1.2002
6.5376 1.1885
6.5376 1.199
6.5376 1.1867
6.5376 1.1949

00 inA2
0.00 1b
0.00 Th

0

A
Parameter

0.000
0.689
0.738
0.766
0.783
0.805
0.825
0.841
0.851
0.855
0.861
0.868

Effective
vertical
Stress
tsf

1.4978
1.6139
1.6376
1.6468
1.6518
1.6468
1.6392
1.6326
1.6281
1.6288
1.6269
1.6254
1.6119
1.5994
1.6013
1.6019
1.5954
1.5846
1.5883
1.5926
1.5897
1.35848
1.5901
1.5874
1.5981
1.5942
1.6095

1.6761
1.6724

Depth:
Elevation:

PER ASTM D 4767

"}; Project No.: 29316-a
Checked By: WPQ

Filter strip Correction: 0.00 tsf
ttembrane Correction: 0.00 1b/mm

Correction Type:

Uniform

Estimated Specific Gravity: 2.55

Effaective
Horizontal
stress
tsf

5tress
Ratio

1.00¢

Effective
p

st
1.4978
1.4275
1.3705
1.3288
1.2987
1.2641
1.2342
1.2092

1.1894
1.1765

et

0
0.18639
0.26708
0.31793
0.35505
0.38277
0.40505
0.42341
0.43875
0.45225
0.46333
0.48311
0.49834

0.5117
¢.52321
0.53319
0.54309
0.55147

0.5592
0.5668%
0.57423
0.358701
0.59816
0.60883
0.61829

0.6272
0.63512
0.64225

0.6488
0.65492
0.66009

0.6648
0.67024
0.67342
0.67599
0.67945
0.68249
G.68472



CONSOLIDATION TEST DATA

SUMMARY REPORT
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TEST PERFORMED AS PER ASTM D 2435

0.15

Remarks: Cc = 0.83 Cer

‘{ Description: ORGANIC CLAYEY SILT TRACE F-C SAND - VERY DARK BROWN

Thy, 25-0CT-2007 07:58:48



CONSOLIDATION TEST DATA

Project: FO¥ RIVER Location:

Boring Ho.: Tested By: MJS

Sample No.: I-RA-07-EB1 Test Date: 10/86/07
"“gst Ho.: 16EB1 Sample Type: REMOLDED

sbil Description: ORGANIC CLAYEY SILT TRACE F~C SAND - VERY DARK BROWN
Remarks: Cc = 0,83 Ccr = 0.15 TEST PERFORMED AS PER ASTM D 2435

Estimated Specific Gravity: 2.50 Liquid Limit: ©

Initial Void Ratio: 5,258 Plastic Limit: O
Final Void Ratio: 1.91 Plasticity Index: 0
Before Consolidation

Trimmings Specimen+Ring
Container IR x-7 - RING
Wt. Container + Wet Soil, gm 173,86 151.58
Wt. Container + Dry Soil, gm 94.55 98.51
Wt. Container, gm 44.59 74.36
Wt. Dry Soil, gm 49,96 24.15
Water Conteng, % 154,22 219,67
Void Ratio ——— 5.25
Degree of Saturation, % ——— 104.70
Dry init Weight, pcf - 24,99

Project No.: 29316-A
Checked By: WPD
Depth:

Elevation:

Initial Height: 0.75 in
Specimern Diameter: 2.50 in

After Consolidaticon

Specimen+Ring Trimmings
RING RING

116.05 116.05

38.51 88.52

74.36 74.3€

24.15 24.15

72.63 72.63

1.91 -—-

95.30 ———

53.718 ——



CONSOLIDATION TEST DATA

Project: FOX RIVER Location: Project No.: 29316-A
Boring No.: Tasted By: MJS Checked By: WPQ
Sample No.: I-RA-07-EBL Test Date: 10/8/07 Depth:

"7 Tlest No,: 18EB1 Sample Type: REMOLDED Elevation:

S0il Description: ORGANIC CLAYEY SILT TRACE F-C SAND - VERY DARK BROWN
Remarks: Cc = 0.83 Ccr = 0.15 TEST PERFORMED AS PER ASTHM D 2435

dpplied Final Void Strain TS50 Fitting Coefficient of Consolidation

Stress Displacement Ratio at End Sq.Rt. Log S5g.Rt. Log Ave.

tsf in % min min in~2/sec in~2/sec in"2/sec

1 0.25 6.1612 3.903 21,48 1.0 1.6 3.6%e-004 2.38e-004 2.8%-004

2 0.5 0.225 3.372 30.00 7.7 5.8 3.32e-005 4.42e-005 3.80e-005

3 1 0.2791 2.921 37.21 15,2 7.4 1.06e~005 2.76e~005 1.54e-005

4 2 G.325% 2.531 43,45 ig.1 7.0 B8.60e-008 2.34e-005 1.26e-005

5 1 0.3223 2,562 42.97 1.0 0.3 1.56e-004 4.92e-004 2.37e-004

[ 0.25 0.3069 2,690 40,91 13.5 4.8 1.15e-005 3.27e-005 1.71e-005

7 0.5 0.3096 2,668 41,27 .9 0.6 1.7Ge~004 2.64e-004 2.06e-004

8 1 0.316 2.614 42,13 3.9 1.3 4.08e~003 i,24e~004 6.13e-005

9 2 0,3332 2,471 44,43 79.0 0.0 1.8Be-006 0.00e+000 1.88e-006

10 q }.3687 2.167 49.29 48.1 0.0 2.7le-006 0.00e+000 2.71e~-006
11 8 G.4027 1.882 53.69 B.6 3.1 1.26e-005 3.5te~-005 1.B6e~-005
12 16 G.438B6 1.583 58.48 7.6 2.9 1.17=2-005 3.03e-005 1.6%~-005
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Description: ORGANIC CLAYEY SILT TRACE F~C SAND - VERY DARK BROWN

Remarks: Cc = 0.83 Cecr = 0.15

TEST PERFORMED AS PER ASTM D 2435

Thu, 25-0CT-2007 07:54:02



TIME CURVES
Step: 2 of 15
Stress: 0.5 isf
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TEST PERFORMED AS PER ASTM D 2435

0.83 Cer = 0.15

Remarks: Cc

"~ {Description: ORGANIC CLAYEY SILT TRACE F~C SAND - VERY DARK BROWN

Thu, 25-0CT-2007 07:54:02



TIME CURVES
Step: 4 of 15

CONSOLIDATION TEST DATA
Stress: 2.
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CONSOLIDATION TEST DATA

TIME CURVES
Step: 5 of 15

Siress: 1. tsf
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Descripﬁon: ORGANIC CLAYEY SILT TRACE F~-C SAND - VERY DARK BROWN

TEST PERFORMED AS PER ASTM D 24353

= 0.83 Cor = 0.15

Remarks: Cc
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CONSOLIDATION TEST DATA

TIME CURVES
Step: 6 of 15
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escription: ORGANIC CLAYEY SILT TRACE F-C SAND - VERY DARK BROWN

TEST PERFORMED AS PER ASTM D 2435

Remarks: C¢ = 0.83 Cecr = 0.15
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CONSOLIDATION TEST DATA

TIME CURVES
Step: 7 of 15

Stress: 0.5 tsf
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TEST PERFORMED AS PER ASTM D 2435

= 0.83 Ccr = 0.15
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TIME CURVES
Step: 8 of 15
tsf
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| Description; ORGANIC CLAYEY SILT TRACE F-C SAND - VERY DARK BROWN
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TEST PERFORMED AS PER ASTM D 2435

Remarks: Cc = 0.83 Cer = 0.15

’| Description: ORGANIC CLAYEY SILT TRACE F-C SAND - VERY DARK BROWN
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1 bescription: ORGANIC CLAYEY SILT TRACE F-C SAND - VERY DARK BROWN

TEST PERFORMED AS PER ASTM D 2435
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TEST PERFORMED AS PER ASTM B 2435
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TEST PERFORMED AS PER ASTM D 2435

Remarks: Cc = 0.83 Cecr = 0.15

"~ Description: ORGANIC CLAYEY SILT TRACE F-C SAND - VERY DARK BROWN
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AIRBILL NO:

SAMPLE CONDITION: SAMPLE NOTES:

Tempin G Contents in 1 large double bagged bag
Recaived on Ice YIN
Sealed Gooler Y/N :
Sample Intact Y/N PRINT Name of SAMPLER: Mark Ciardeli
SIGNATURE of SAMPLER DATE Signed:

Additional Comments:
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Particle Size Distribution Report
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GRAIN SIZE - mm
o % GRAVEL % SAND % FINES
% COBBELES CRS. FINE CRS. MEDIUM FINE SILT CLAY
{.0 0.0 0.0 0.0 0.1 36.2 421 216
SIEVE PERCENT SPEC." PASS? Soil Description
SIZE FINER PERCENT (=NO} DARK GRAY RIVER SEDIMENT
#10 100.0
#40 99.9
#100 84.8
#200 63.7 Atterberg Limits
PlL= 75 LL= 110 Pl= 35
Coefficients S
Dgs= 0,151 Dgn= 0.0653 Pen= 00309 °
g§8= 0.0089 D?g= 0.0026 D?g'—' 0.0014
Cy= 4745 Co= 088
Classification
USCS= OH AASHTO=
Remarks
¥ {no specification provided)
Sample No.: DS-04 Source of Sample: On-site Material Date: 10/31/07

Location:

1-RA-07-EA18-DS-04-COMP

Elev./Depth: COMP

STS Consultants, Ltd.
1035 Kepler Drive
Green Bay, Wi 54311

Client: GW Partners LLC
Project: Fox River OU-1 20052 RA

|| Project No: 4-29316A

Figure




LIQUID AND PLASTIC LIMITS TEST REPORT
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SOIL DATA
NATURAL
SAMPLE DEPTH WATER PLASTIC LIQUID PLASTICITY
SYMBOL SOURCE NO. {ft.} CONTENT LEMIT LiMIT INDEX uscs
0] (%) %) (%)
@ On-site DS-04 COMP 75 110 35 OH
Client: GW Pariners LLC
STS Consultants, Ltd.

1035 Kepler Drive
Green Bay, WI 54311

Project: Fox River OU-1 20052 RA

Project No.: 429316A

Figure




TRIAXIAL COMPRESSION TEST REPORT
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0.0 2.5 3.0
Symbol @] A [
Tesi No. EA18T1 EATBTZ | EA1B8T3
Diameter, in 2813 2.8087 2.876
Height, in 54744 | 5.5268 | 5.2469
B | Water Content, % 150,43 158.01 155.07
E | Dry Density, pcf 33.7 32.7 32.93
- Soturation, % 102.48 103.63 162.60
E_ Void Ratia 3.8164 | 3.9644 | 3.5295
g . | Woter Content, & 137.43 129.73 120,10
Q
% % Dry Densily, pef 36.09 37.64 | 39.73
% o | Soturation, & 102.15 101.83 101.21
5 < | Void Ratio 3.4981 | 3.3123 | 3.0853
& ™ "Back Press., tsf 50402 | 504 | 50401
Minor Prin, Stress, tsf 0.37416 | D.7488 1.4975
Mox. Dev. Stress, tsf 0.36195 | 0.73163 | 1.2754
Time io Failure, min 204 140 196
Stroin Rate, %/min D.0783 | 0.0728 | 0.0863
B-Value -—- - ---
Estimated Specific Gravity 2.60 2.60 2.60
Liquid Limnit 0 0 0
VERTICAL STRAIN, % Plastic Limit o 0 0
Piasticity Index 0 0 o
Project: FOX RIVER Fail ketch F |
roject: FOX RiVE| ailure Sketc . I — V[ .
Location: (SR, I — ﬁ‘;’__._,_.,:: I 1
e | )| e | B
Project No.: 20316-A | [{— [ 1
P L 1 s st ! 1
Boring No.: EA18-DS-04 :ﬂ—ﬁ_’“x N i——*.‘ : !
Sample Type: REMOLDED ' ' :
Description: CLAYEY SILT TRACE F-C SAND - BROWN (ML)} VEGETATION & SHELLS NOTED

Remaorks: FAILURE CRITERIA = MAXIMUM EFFECTWE STRESS RATIO TEST PERFORMED AS PER ASTM D 4767

Tue, 11-DEC-2007 15:03:35




TRIAXIAL COMPRESSION TEST REPORT
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Project: FOX RIVER

Location:

Project Na.; 2931 6-A

Boring No.: EA1B-DS-04

Tested By: MS

Checked By: WPQ

Somple No.: £A18-DS-04

Test Dote: 11/16/07

Depth:

Test No.: EA18T1

Sarnple Type: REMOLDED

Elevation:

Description: CLAYEY SILT TRACE F-C SAND - BROWN (ML)

VEGETATION & SHELLS NOTED

Remaorks: FAILURE CRITERIA = MAXIMUM EFFECTIVE STRESS RATIO TEST PERFORMED AS PER ASTM D 4767

Tue, 11-DEC~-20037 15:04:00




TRIAXTIAL TEST

Project: FOX RIVER Location: Project No.: 29316-A
Boring No.: EAl8-D5-04 Tested By: MS Checked By: wPQ
Sample No.: EAl8-D5-04 Test Date: 11/16/07 Depth:

Test No.: EA18T1 sample Type: REMOLDED Elevation:

soil Description: CLAYEY SILT TRACE F-C SAND - BROWN (ML)  VEGETATION & SHELLS NOTED
Remarks: FAILURE CRITERIA = MAXIMUM EFFECTIVE $TRESS RATIO TEST PERFORMED AS PER ASTM D 4767

Specimen Height: 5.47 in Piston Area: 0.00 ina2 Filter Strip Correction: 0.00 tsf
specimen Area: 6,21 Jnn2 Piston Friction: 0.00 1b Membrane Correction: 0.00 Th/in
specimen volume: 34.02 ina3 Piston weight: 0.00 1b Carrection Type: uUniform
Liquid Limit: O Plastic Limit: 0 gstimated Specific Gravity: 2.60
vertical Corrected beviator Deviator Pore Horizontal vertical
Time strain Area Load stress Pressure Stress Stress
min % ina2 b tef o f tsf tsf
1 g 0 6.2148 0 0 5.0402 5.4144 5.4144
2 2.0005 0.14683 6,2239 6.0511 0.070001 5.1532 5.4144 5. 4844
3 4.0005 0.29867 6.2334 B.2084 0.094813 5.1913 5.4144 5.5092
4 6.0005 0.44717 6,2427 9_9448 0.1147 5.2188 5.4144 5.5291
5 &.0005 0.59567 6.252 11.208 0.12907 5.2392 5.4144 5.5415
6 10 0.7475 6.2616 12.365 0.14218 5.2556 5.4144 5.5566
7 12.001 0.89767 6.2711 13.26 0.15224 5.2679 5.4144 5.5666
8 14.004 1.0495 6.2807 13.944 0.15985 5.2773 5.4144 5.5742
9 16.004 1.2013 6.2904 14.786 0.16924 5.,2855 5.4144 5.5836
10 18 1.3498 65.2998 15,47 0.1768 5.29831 5.4144 5.5912
11 20 1.4983 6.3093 15.996 0.18254 5,299 5.4144 5.5969
12 24 1.802 6.3288 17.154 0,19515 5.3142 5.4144 5.6085
13 28.004 2.1023 6.3483 18.101 0.2052%9 5.3247 5.4144 5.6197
14 32.004 2.4027 6.3678 18.943 0.21418 5.3311 5.4144 5.6286
15 36.001 2.7097 6.3879 19.679 0.22181 5.3358 5.4144 5.6362
16 40.001 3.02 6.4083 20.205 0.22702 5.3434 5.4144 5.60414
17 44,003 3.3154 6.4279 20.88%9 0.23399 5.351 5.4144 5.6484
18 48 3.6257 6.4486 21.416 0,23911 5.354 5.4144 5.6535
19 52 3.921 6.4684 22.047 0.24541 5.3563 5.4144 5.6598
20 56.003 4,2164 6.4884 22.678 0.25166 5.3616 5.4144 5.6661
21 60.003 4.5117 6.5084 23,154 0.25612 5.368 5.4144 5.6705
22 68.003 5.1191 6.5501 24.257 0. 26664 5.3715 5.4144 5.681
23 76.003 5.7231 6.5921 25.099 0.27414 5.3791 5.4144 5.6885
24 84.003 6.3271 6.6346 26,046 0.28266 5.3815 5.4144 5.6971
25 92,003 6.9227 6.677 26.888 0.28994 5.3873 5.4144 5.7043
26 100 7.5284 6.7208 27.73 (.29707 5.3885 5.4144 5.7115
27 108 8.1358 6.7652 28.414 0.3024 5.3938 5.4144 5.7168
28 116 8.7431 6,8102 29.256 0.3093 5.3949 5.4144 5.7237
29 124 9.3454 6.8555 30.045 {.31555 5.34979 5.4144 5.7299
30 132 84,9495 6.9015 30.834 0.32168 5.399 5.4144 5.7361
31 140 10.555 6.9482 31.571 0.32715 5.4002 5.4144 5.7416
32 148 11.167 6.9961 32,202 (0.33141 5.402 5.4144 5.7458
33 156 11.77 7.0438 33.097 0.33831 5.4014 5.4144 5.7527
34 164 12.377 7.0927 33.728 0.34239 5.4037 5.4144 5.7568
35 172 12.985 7.1422 34.412 0.34691 5.4014 5.4144 5.7613
36 180 13.595 7.1927 34.9491 (.35027 5.4037 5.4144 5.7647
37 188 14,204 7.2437 35.833 0.35617 5.4002 5.4144 53,7706
38 186 14.815 7.2956 36.359 0.35883 5.4031 5.4144 5.7732
39 204 15.419 7.3477 36.938 0.36195 5.3985 5.4144 5.7764



Project: FOX RIVER
Baring No.: EAl1B-DS-04
sample No.: EALB-D5-04
Test No.: EALBT1

Spil Description: CLAYEY SILT TRACE
Specimen Height: 5.47 in

specimen Area: 6.21 ina2

specimen volume: 34.02 ina3

tiguid Limit: O

F~C SAND - BROWN (ML)
Remarks: FATILURE CRITERIA = MAXIMUM EFFECTIVE STRESS RATIO TEST PERFORMED AS PER ASTM D 4767

TRIAXIAL TEST

Location:
Tested By: MS

Test Date: 11/16/07
sample Type: REMOLDED

Project No.: 29316-A

Checked By: WPQ

Dapth:

glevation:

VEGETATION & SHELLS NOTED

Piston Area: 0.00 inAZ
piston Friction; 0.00 b
Piston weight: 0.00 1b

plastic Limit: O

Total Total £Xcess

vertical vertical Horizontal Pore
strain STress stress Pressure

% tsf tsf tsf

1 0.00 5.4144 5.4144 0
2 0.15 5.4844 5.4144 0.11297
3 0.30 5.5092 5.4144 {.,15101
4 0.45 5.5291 5.4144 0.17852
5 0.60 5.5435 5.4144 0,19901
§ 0.75 5.5566 5.4144 0.2154
7 0.90 5.5666 5.4144 0.22769
8 1.05 5.5742 5.4144 0.23706
9 1.20 5.5836 5.4144 0.24525
10 1.35 5.5912 5.4144 0.25286
13 1.59 5.5969 5.4144 0,25871
12 1.80 5.6095 5,4144 0.27393
13 2.19Q 5.6197 5.4144 0.28447
14 2.40 5.6286 5.4144 0.29091
15 2.71 5.6362 5.4144 0.29559
16 3.02 5.6414 5.4144 0.3032
17 3.32 5.6484 5.4144 0.31081
18 3.63 5.6535 5.4144 0.31373
19 3.92 5.6598 5.4144 0.31608
20 4.22 5.6661 5.4144 0.32134
21 4,51 5.6705 5.4144 0.32778
22 5.12 5.681 5.4144 0.33129
23 5,72 5.6885 5.4144 0.3389
24 6.33 5.6971 5.4144 0.34124
25 6.92 5.7043 5.4144 0.3471
Zh 7.53 5.7115 5.4144 0.34827
27 8.14 5.7168 5.4144 0.35354
28 8.74 5.7237 5.4144 0.35471
29 9.35 5.7299 5.4144 0.35763
30 9.95 5.7361 5.4144 0.3588
31 10.56 5.7416 5.4144 0.35998
32 11.17 5.7458 5.4144 0.36173
33 11.77 5.7527 5.4144 0.36115
34 12.38 5.7568 5.4144 0.36349
35 12.98 5.7613 5.4%144 {0.36115
36 13.60 9.7647 5.4144 0.36349
37 14.20 5.7706 5.4144 (.35998
38 14.81 5.7732 5.4144 0.3629
39 15.42 3.7764 5.4%144 0.35822

A
Parameter

{.000
1.614
1.593
1.556
1.542
1.515
1.496
1.483
1.449
1.430
1,417
1.404
1.386
1.358
1.333
1.336
1.328
1.312
1.288
1.277
1.280
1.242
1.236
1.207
1.197
1.172
1.169
1.147
1.133
1.115
1.100
1.091
1.068
1.062
1.041
1.038
1.011
1.011
0.990

effective
vertical
stress
tsf

.37416
.33119
.31796
.31033
.30422
. 30095
.29871
. 29695
L 29815
0,2981
.29799
.29538
.29498
.28744
.30038
. 29798
.29734
. 29954
.30349
.30447
0.3025
0.3095
. 30939
.31557
0.317
.32296
.32302
.32876
.33208
33704
34134
.34384
35132
.35306
L3599
. 36094
37035
.37008
0.37789
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Filter Strip Correction: 0.00 tsf
Membrane Correction: 0.00 ib/in

correction Type: Uniform

estimated Specific Gravity: 2.60

Effective
Horizontal
STress

tsf

0.37416
0.26119
0.22315
0.19564
0.17535
0.15876
0.14647
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Stress
Ratlo

1.000
1.268
1.425
1.586

EFF
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active
B

tsf
.37416
.29619

.27055
.25299

9
tsf

a

0.035
0.047406
0.057349
0.064535
4.071092
0.07612
§.079924
d.084619
0.088401
0.09127
0.087573
0.10265
0.16709
0.11091
0,11351
0.11699
0,11955
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TRIAXIAL TEST

Project: FOX RIVER Location: Project No.: Z29316-A
Boring No.: EAl8-Ds-04 Tested By: MIS Checked By: wWPQ
Sample No.: EA18-D5-04 Test Date: 11/18/07 Depth:

Test No.: EALST2 sample Type: REMOLDED Elevation:

Soil Description: CLAYEY SILT TRACE F-C SAND - BROWN (ML) VEGETATION & SHELLS NOTED
Remarks: FAILURE CRITERIA = MAXIMUM EFFECTIVE STRESS RATIO TEST PERFORMED AS PER ASTM D 4767

Specimen Height: 5,53 1in Piston Area! 0.00 inA2 Filter Strip Correction: 0.00 tsf
Specimen Area: 6.20 inAZ Piston Friction: 0.00 1b sMembrane Correction: 0.00 1b/in
Specimen volume: 34,24 inaj Piston weight: 0.00 Tb Correction Type: Uniform
Ligquid cimit: @ Plastic Limit: O gsvimated Specific Gravity: 2.60
vertical Corrected beviator Deviator Pore Horizontal vertical
Time strain Area Load Stress Pressure STress stress
min % inh2 1b tst 1sf tsf tsf
1 0 0 6.1957 0 0 5.04 5.7888 5.7888
2 2.004 0.2206 6.2094 14,524 0.16841 5.2262 5.7888 5.9572
3 4.004 0.44286 6.2232 22,296 3.25795 5.3006 5.7888 6.0468
4 6.0039 0.66847 6.2374 27.173 0.31366 5.3651 5.7888 6.1025
3 8.0039 0.89408 6.2516 30.603 0.35246 5.4178 5.7888 6.1413
6 10.004 1.1197 6.2658 33.229 0.38183 5.457 5.7888 6.1706
7 12.004 1.342 56,2799 35.373 0.40555 5.4828 5.7888 6.1944
8 14.004 1.5642 5.2941 37,088 (0.42426 5.4922 5.7888 6.2131
9 16 1.7865 56,3084 38.749 0.44226 5.5004 5.7888 6.2311
10 18,00) 2.0088 B.3227 40.196 0.45774 5.508 5.7888 6.2465
11 20.001 2.2344 6,3373 41.322 0.46947 5.5144 5.7888 6.2583
12 24.001 2.6839 6.3665 43,466 0.49156 5.5589% 5,7888 6.2804
13 28 3.1385 5.3964 45,395 0.51098 5.597 5.7888 6.2998
14 32.004 35914 6.4265 47.11 0.52781 5.5935 5.7888 6.3166
15 36 4,0392 6.4565 48,665 0.54269 5.59 5.7B888 $.3315
16 40 4,4854 6.4866 49,629 0.55087 5.6157 5.7888 6.3397
17 44 4,9317 6.5171 51.076 0.56429 5.6474 5.7888 B, 3531
18 48,004 5.3829 6.5482 52.148 0.57339 5.6409 5.7888 6.3622
19 52.001 5.8374 6.5798 53.274 0.58296 5.6316 5.7888 6.3718
20 56.001 6,282 6.611 54,453 0.59304 5.6427 5.7888 6.3818
21 60.004 6.7332 6.643 55.739 0.60413 5.6749 5.7838 6.3929
22 68 7.6273 6.7073 57.8383 0.62135 5.6597 5.7848 6.4102
23 76.003 8.5347 6.7738 59,92 0.6369 5.6925 5.7888 6.4257
24 84.003 9.4321 6,8408 61.688 0.64926 5.6796 5.7888 6.4381
25 92.003 10.316 68,9084 63,51 0,66192 5.7024 5.7888 6.4507
26 100 11.222 6.9788 65.493 0.67569 5.b6925 5.7888 6.4645
27 108 12,129 7.050% 67.423 0.68849 5.7077 5.7888 6.4773
28 116 13.024 7.1234 68.816 0.69556 5.7024 5.7888 6.4844
29 124 13,5933 7.1986 70.371 0.70384 5.7077 5.7888 6.4926
30 132 14.833 7.2748 72.193 0.71451 5.7077 5.7888 6.5033
31 140 15.732 7.3524 74.712 0.73163 5.7018 5.7888 6.5204



TRIAXIAL TEST

Project FOX RIVER Location: Project No.: 29316-A
Boring No.: EAL8-pS-0Q4 Tested By: MIS ' Checked By: wPQ
Sample No.: EA18-D5-04 Test Date: 11/19/07 pepth:

Test No.: EALBT2 Sample Type: REMOLDED Elevation:

S0i1 Description: CLAYEY SILT TRACE F-C SAND - BROWN (ML) VEGETATION & SHELLS NOTED
Remarks: FAILURE CRITERIA = MAXIMUM EFFECTIVE STRESS RATIO TEST PERFORMED AS PER ASTM D 4767

Specimen Height: 5.53 in Piston Area: 0.00 inA2 Filter Strip Cmrrect1nn 0.00 ts¥
Specimen Area: 6.20 inA2 Piston Friction: 0.00 1b Membrane Correction: 0.00 1b/in
Speciman volume: 34.24 inA3 Piston weight: 0.00 1b Correction Type: Uni form
Liguwid Limit: 0 Plastic Limit: O Estimated $pecific Gravity: 2.60
Total Total Excess effective Effactive
vertical vertical Horizontal Pare A vertical Horizontal Stress  Effective
strain stress Stress Pressure  Parameter Stress Stress Ratio i) q
% s tsf st st tst tsf tst
1 0.00 5,7888 5.7888 0 0.000 0.7488 0.7488 1.400 0.7488 O
2 0.22 5.9572 5.7888 0.18625 1,106 0.73097 0.56255 1.299 0.64676 0.084207
3 0.44 6,0468 5.7888 0.26064 1.010 0.74612 0.48817 1.528 0.61714 (.12898
4 Q.67 6.1025 5.7B88 0.32507 1.036 0.7374 0.42374 1.740 0.58057 0.15683
5 (.89 6.1413 5.7888 0.37778 1.072 0.72348 0.37102 1.950 0.54725 0.17623
6 1.12 6.1706 5,7888 0.41702 1.092 0.71361 (.33178 2.151 0.5227 0.19092
7 1.34 6.1944 5.7888 0.44279 1.092 0.71156 0.30601 2.325 0.50879 0.20278
3 1.56 6.2131 5.7888 0.45216 1.066 0,7209 0.29664 2.430 0.50877 0.21213
] 1.79 6,2311 5.7888 0.46036 1.041 0.73a7 0.28B44 2.533 0.50957 0.22113
10 2.01 6.2465 5.7888 0.46798 1.022 0.73857 0.28083 2.630 0.5097 0,22887
11 2.23 6.2583 5,7888 (}.47442 1.01%1 0.74386 0.27438 2.711 0.50912 0.23474
12 2.68 6.2B04 5.7888 {.51894 1.036 0.72143 0.22987 3.138 0.47565 0.24578
13 3.14 b.2998 5.7888 0.55701 1..0%0 0.70278 0.1918 3.664 0.44729 0.25549
14 3.59 6.3166 5.7888 (.55349 1.048 0.72312 0.19531 3.702 0.45922 0.2639
i5 4.04 6.3315 5,7888 0.549498 1.013 0.74152 0.19883 31.729 0.47017 0.27134
i6 4.49 6.3397 5.7888 0.57575 1.045 G.72393 0.17306 4,183 {.44849 0.27544
17 4,93 6.3531 5., 7888 0.60738 1.076 0.70571 0.14143 4,990 {3.42357 0.28214
18 5.38 6.3622 5.7888 0.60093 1.048 0.72127 0,14787 4,878 0.43457 0.2867
19 5.84 6.3718 5.7888 0.59156 1.015 0.7402 0.15724 4.707 (.44872 0.29148
20 6.28 6.3818 5.7888 0.60269 1.016 0.73916 0.34611 5.059 0.44264 0.29652
21 6.73 6.3929 5.7B88 0.6349 1.051 0.71803 0.1139 6.304 0.41597 G.30207
22 7.63 6,4102 5.7888 0.61968 0.997 0.75048 0.12913 5.812 0.4398 0.31068
23 8.53 6.4257 5,78B88 0.65248 1.024 0.73323 0.096329 7.612 0.41478 0.31845
24 9.43 6.4381 5.7888 0.63959 0.585 0.75848 0.1Q921 5.945 0.43385 0.32463
25 10.32 6.4507 5.7888 }.66243 1.001 0.74829 0.086372 B.664 0.41733 0.33096
26 11.22 6.4645 5.7888 0.65248 0.966 0.77202 0.096329 8.014 0.43417 0.33784
27 12.13 6.4773 5.7888 0.6677 0.970 0.76959% 0.081101 9,489 (.42534 0.34424
28 13.02 6.4844 5.7888 0.66243 0.952 0.78194 0.086372 9.053 0.43415 0.34778
29 13,93 6.4926 5.7888 0.6677 0.949 0.78494 0,081101 9.679 0.43302 0.35192
30 14,83 6.5033 5.7888 0.6677 0.934 0.79561 0.081101 9.810 0.43835 0.35725
31 15.73 6.5204 5.7888 0.66185 0.905 0.81859 G.0B6958 9.414 0.45277 0.36582



TRIAXIAL TEST

Project: FOX RIVER tocation: Project No.: 29316-A
Boring No.: EAl8-D5-04 Tested By: MIS Checked By: WPQ
Sample No.: EAl8-DS-04 Test pate: 11/19/07 Depth:

Test No.: EALBT3 sample Type: REMOLDED Elevation:

soil Description: CLAYEY SILT TRACE F-C SAND - BROWN (ML)  VEGETATION & SHELLS NOTED
Remarks: FAILURE CRITERIA = MAXIMUM EFFECTIVE STRESS RATIO TEST PERFORMED AS PER ASTM O 4767

specimen Height: 5.25 in Piston Area: 0.00 inA2 Filter strig Correction: 0.00 tsf
Specimen Area: 6.50 ina2 Piston Friction: .00 1b Membrane Correction; 0.00 1b/in
specimen volume: 34.08 inA3 pPiston weight: 0.00 1b Correction Type: Uniform
Liguid Limit: Q Plastic Limit: O gsrimaved Specific Gravity: 2.60
vertical corrected Deviator Deviator Pore Horizontal vertical
Time strain Area Load stress Pressure Stress SLress
min % ina2 b tsf s tst tsf
1 0 0 6.4963 0 ¢ 5.0401 6.5376 6.5376
2 2.0041 0.13023 6.5047 34.514 0.38203 5.2962 6.5376 6.9196
3 4.0041 0.281.29 6.5146 50.004 0.55265 5.4338 6.5376 7.0902
4 6.0041 0.43235 6.5245 59.539 0.65704 5.5262 6.5376 7.1946
5 8.0041 4.59036 6.5348 66.229 0.7297 5.597 6.5376 7.2673
3 10.004 0.74663 6.5451 71.02 0.78126 5.6528 6.5376 7.3189
7 12.001 0.9029 6.5554 74.816 0.82172 5.6992 6.5376 7.3593
8 14.001 1.0592 6. 5658 78_089 0.85632 5.7381 6.5376 7.3939
g 16,001 1.2154 6.5762 80.722 0.8838 5.7724 6.5376 7.4214
10 18.001 1.3717 6.5866 83.071 0.90807 5.8043 6,5376 7.4457
11 20.001 1.5297 §.%972 85,111 0.92888 5.8322 6.5376 7.4665
12 24.001 1.844 6.6183 88.36 0.96127 5.8781 6,5376 7.4989
13 28.004 2.16 6.6397 91.207 0.98904 5.9164 6.5376 7.5266
14 32 2.4708 6.6608 93.626 1.9121 5.9449 6.5376 7.5497
15 36 Z.7B68 6,6825 95,595 1.03 5.9756 6.5376 7.5676
16 40 3.1046 6.7044 57.493 1.047 6.0006 6.5376 7.5846
17 44.004 3.4223 6.7265 899,058 1.0603 6.0209 6.5376 7.5979
18 48 3.7384 6.7485 100.43 1.0715% 6.036 6.5376 7.6091
19 52 4.0561 6.7709 101.88 1.0834 6.0552 6.5376 7.621
20 56.003 4.3669 6.7929 103.16 1.0534 6.0686 6.5376 7.631
21 60.003 4,6812 6.8153 104.49 1.103% 6.0825 6.5376 7.6415
22 68.001 5.3011 6.8599 106,84 1.1214 6.1069 6.5376 7.659
23 76.004 5.9314 6.9059 105.09 1.1374 6.126 6.5376 7.675
24 #4.004 6.5669 6.9528 111.23 1.1518 56,1435 6.5376 7.6B894
25 92.003 7.1989 7.0002 113,31 1.1655 6.1574 6.5376 7.7031
26 100 7.8274 7.0479 115.35 1.1784 6.169 6.5376 7.716
27 108 8.4508 7.0959 317.61 1.1933 6.1801 6.5376 7.7309
28 116 9.0846 7.1454 319,55 1.2047 6.1853 6.5376 7.7423
9 124 9,7201 7.1957 121,38 1.2145 6.194 6.5376 7.7521
30 132 10,356 7.2467 123.16 1.2237 6.1969 6.5376 7.7613
31 140 10.979 7.2974 124,84 1.2318 6.205 6.5376 7.7094
32 148 11.607 7.3493 126.57 1.24 6.2044 6.5376 7.7776
i3 156 12.245 7.4027 128,35 1.2484 6.2114 6.5376 7.786
34 164 12.875 7.4562 129.99 1.2552 6.2114 6.35376 7.7928
35 172 13,502 7.5103 131.63 1.2619 6.2149 6.5376 7.7995
36 180 14.13 7.5653 133.03 1.266 G.2137 06,5376 7.8036
37 188 14.771 7.6221 134.5 1.2705 6.2155% 6.5376 7.8081
38 196 15.408 7.6795 136.04 1.2754 6.2143 6.5376 7.813



TRIAXIAL TEST

Project: FOX RIVER Locatian; Project No.: 29316-A
Boring No.: EALB-DS-04 Tested By: MIS Checked By: wPQ
sample No.!: EALB-Ds-04 Test bate: 11/18/07 Depth:

Test No.: EALBT3 Sample Type: REMOLDED Elevation:

50i1 Description: CLAYEY SILT TRACE F-C SAND - BROWN (ML)  VEGETATION & SHELLS NOTED
Remarks: FAILURE CRITERTA = MAXIMUM EFFECTIVE STRESS RATIOQ TEST PERFORMED AS PER ASTM D 4767

specimen Hefghu: 5.25 in Piston Area: 0.00 jnA2 Filter strip Correction: 0.00 tsf
Specimen Area: 6.50 inAZ Piston Friction: 0.00 b Membrane Correctien; 0.00 1b/in
specimen volume: 34.08 inA3 piston wWeight: 0.00 b Caorrection Type: unifarm
Liguid timit: O Plastic timit: O estimated specific Gravity: 2.60
Total Total EXcess gffective Effective
vertical vertical Horizontal Pore A vertical Horizontal stress  Effective
strain stress Stress Pressure  Parameter Stress Stress Ratio p q
tst tsf tsf tsf sf tsf ts¥
1 g.0d 6.5376 6.5376 0 0.400 1.4975 1.4975 1.000 1.4975 0
2 .13 6.9196 6.5376 0.2561 0.670 1.6234 1.2414 1.308 1.4324 0.191482
3 0.28 7.09802 6.5376 0.39373 0.712 1.6564 1.1038 1.501 1.3801 0.27632
4 0.43 7.1946 6.5376 0.48607 }.740 1,6685 i.0114 1.650 1.34 0.32852
5 4,59 7.2673 6.5376 0.55691 0.763 1.6703 0.94059 1.776 1.3054 0.36485
6 0.75 7.3189 6.5376 0.61266 0,784 1.6661 0.88484 1.883 1.2755 0.39063
7 (.90 7.3593 6.5376 0.65912 0.802 1.6601 0.83838 1.980 1.2492 0.41086
8 1.06 7.3939 6.5376 0.69803 0.815 1.6558 0.79947 2.071 1.2276 0.42816
9 1.22 7.4214 6.35376 0.,7322% 0.829 1,649 0.76521 Z.155 1.2071 0.4419
ig 1.37 7.,4457 6.5376 0.76423 0.842 1.6413 0.73327 2.2318 1.1873 0.45403
1l 1.53 7.4665 6.5376 ¢.79211 0.853 1.6343 4.7054 2.317 1.1698 0.46444
12 1.84 7.4989 6.5376 0.83798 0.872 1.6208 0.65952 2.458 1.1402 0.48063
13 2.16 7.5266 6.5376 0.87631 0.BB& 1.6102 0.62119 2.592 1.1157 0.48452
14 2.47 7.5497 6,5376 0.90477 0.894 1.6048 0.59274 2.707 1.0988 0.50603
15 2.79 7.5676 6.5376 0.93555 0.908 1.5919 0.56196 2.833 1.077 0.51499
16 3.1¢ 7.5846 6.5376 0.96052 0.917 1.584 0.53699 2.950 1.0605 0.5235
17 3.42 7.5979 6.5376 0.958084 0.925 1.577 0.51666 3.052 1.0468 0.53016
18 3.74 7.6091 6.5376 0.99594 0.929 1.5731 0.50156 3.136 1.0373 0.53577
19 4.06 7.621 6.5376 11,0151 0.937 1.5658 0,45824 3.246 1.0241 0.54169
20 4,37 7.631 6.5376 1.0285 0.941 1.5625 0.46904 3.331 1.0158 0.54672
21 4.68 7.6415 6.5376 1.0424 0.944 1.559 0.45511 3.426 1.007 0.55194
22 5.30 7.659 6.5376 1.0668 0.951 1.5521 0.43071 3.603 0,99139 0.56068
23 5.93 7.675 6.5376 1.086 {}.955 1.5488 0.41155 3.764 (.98025 0.56869
24 6.57 7.6894 6.5376 1.1034 0.958 1.545%9 0.39423 3.922 (., 97004 0.57591
25 7.20 7.7031 6.5376 1.1173 0.959 1.5457 0, 38019 4.066 0.96294 0.58275
26 7.83 7.716 6.5376 1.1289 0.958 1.547 0.36858 4.197 0.9578 0.58%922
27 8.45 7.7309 6.5376 1.14 0.955 1.5509 0.35754 4.338 0.95421 D.59667
28 9.08 7.7423 6.5376 1.1452 0.951 1.55%7 0,35232 4.419 0.95465 0.60234
29 9.72 7.7521 6.5376 1.153% 0.950 1.5581 0.34361 4,535 0.95087 0.60726
30 10.36 7.7613 6.5376 1.1568 {.945 1.5644 0.3407 4,592 0.95253 0.61183
31 10.98 7.7694 6.5376 1.1649 }.946 1.5643 0.33257 4.704 0.94845 0.61588
32 11.61 7.7776 6.5376 1.1644 $.939 1.5732 0.33315 4.722 0.95317 0.62001
33 12.24 7.786 6.5376 1.1713 {.938 1.5746 (.32618 4,827 0.95038 0.6242
34 12 .87 7.7928 6.5376 1.1713 4.933 1.5814 0.32618 4.848 0,9538 0.62762
35 13.50 7.7995 6.5376 1.1748 0.931 1.5846 0.3227 4,910 0.95365% 0.63095
36 14.13 7.8036 6.5376 1.1736 0.927 1.5859 0.32386 4,909 0.95688 0.63302
37 14.77 7.8081 6.5376 1.1754 0.925 1.5926 0.32212 4.944 0.95736 0.63524
38 15.41 7.813 6.5376 1.1742 0.921 1.5987 0.32328 4.945 0.961 0.63772



CONSOLIDATION TEST DATA

SUMMARY REPORT
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Description: CLAYEY SILT TRACE F-C SAND - BROWN (ML) VEGETATION & SHELLS NOTED

TEST PERFORMED AS PER ASTM D 2435

= 0.820 Ccr = 0.140

Remarks: Ce

Tue, 11-DEC-Z007 15:20:11



CONSQLIDATION TEST DATA
SUMMARY REPORT
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Project No.: 29316-A
Checked By: WPQ

Depth:
Elevotion:

VERTICAL STRESS, tsf

Tested By: MJS

Test Dote: 11/14/07

Somple Type: REMOLDED
TEST PERFORMED AS PER ASTM D 2435

Location:

0.140

0.820 Cecr
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16EA1B
Descripticn: CLAYEY SILT TRACE F-C SAND - BROWN (ML)} VEGETATION & SHELLS NOTED

Semple No.: EA1B-DS-04

Test No.:
Remarks: Ce

Boring No.:

Project: FOX RIVER

Tue, 11-DEC-2007 15:20:43



CONSCLIDATION TEST DATA

Project: FOX RIVER
Boring HNe.:

Sample Ho.: EALB-D3-04
Test YMo.: 16BEALB

Location:

Tested By: MJS

Test Date: 11/14/07
Sample Type: REMOLDED

S0i) Description: CLAYEY SILT TRACE F-C SAND - BROWH (ML)
Remarks: Cc = 0.320

VEGETATION
Cor o= 9.140 TEST PERFORMED AS PEf ASTM D 24395

Estimated Specific Gravity: 2.55
Initial Void BRatio: 4.20
Final Veid Ratio: 1.32

Liquid Limit: 0
Flastic Limit: 0
Plasticity Indew: @

Before Consolidation

Trimmings Specimen+tRing
Container ID x-7 RING
Wr. Container + ¥Wet Soil, gm 142.82 153.42
Wr. Container + Dry Soil, gm 83.67 i03.683
We. Container, gm 44.58 T4.35
Wt, Dry Soil, gm 38.09 29.58
Water Content, 2 151,32 167.31
Yoid Ratio - 4.20
Degree of Saturation, % --- 101.5%¢e
Dry Unit Weight, pctf - 30.609

Project MNo,: 28316-A
Checked By: WPQ
Depth:

Elevation:

SHELLS HNOTE

Initial Height: 0.75% in
Specimen Diameter: 2,50

After Consolidati
Specimen+Ring

RING

118.74
103.93
74.35
29.58
50.07
1.32
96.51
68.533

in

an
Trimpings

RING

118.74
103,93
74,35
29.58
50.07



CONSOLIDATION TEST DATA

Project: FOX RIVER Location: Project MNo,: 29316-A
Boring Wo.: Tested By: MJS Checked By: WPQ
Sample Wo.: EA18-DS-04 Test Date: 11/14/07 Depth:

Test Mo.: l&EALD Sample Type: REMOLDED Elevation:

Soil Description: CLAYEY SILT TRACE F-C SAND - BROWN (ML) VEGETATION & SHELLS HOTED
Remarks: Cc = 0.820 Ccr = 0,140 TEST PERFORMED AS FER ASTM D 2435

Applied Final Void Strain TH0 Fitting Coefficient of Consolidation

Stress Displacement Ratio at End Sg.Rt. Log 5q.REt, Log Ave.

tsf in % min min in"2/ses in"2/sec in"2/sec

1 9.25 0.1385 3.241 18.46 2.9 1.6 1.31e-004 2.39e~004 1.69e-004
z 0.5 0.1974 2,832 26.32 7.6 3.1 3.6%e-005 5.01e-005 5.,20e~003
3 1 0.2503 2.465 33.38 11.7 5.0 1.95e-005 1.54e-005 2.73e-003
4 2 0.3057 2.081 40.76 14.8 6.5 1.24e-005 2.82=-005 1.72e~-003%
5 1 0.3022 2.105 40.29 3.8 0.0 4.26e~-005 0.00e+000 4.26e-003
g 0.2% 0.2868 2.21z 38.24 21.1 0.0 8.09e~-006 0.00e+000 B.0%e-006
7 0.5 0.289% 2.181 38.65 3.7 0.6 2.28e-005 2.91e-004 4,23e~003
8 1 0.2954 2.152 39,38 3.9 0.7 4.45e-005 Z2.53e-004 7.57e~003
g 2 0.306 2,078 40.79 0.9 0.7 1.75e-004 2.32e-004 1.99e~-004
10 4 0.342¢6 1.828 45.68 3.8 3.1 3.91e~008 4.7%=-005 4.30e-005
11 B 0.3949 1.462 52.66 7.8 4.6 1.532-005 2.62e-005 1.93e~003
12 16 0.4297 1,221 57.29 18.0 5.7 5.20e-006 1.64e-005 7.90e~006
13 32 0.4613 1,002 61.50 13.5 2.6 5.65e-0046 2.82e-005 9.16e~008
14 16 0.4559 1.040 80.78 0.2 6886873.3 2.87e-004 1.0le~011 2,03e-011
1% 4 0.q9429 1.1390 59.05 3.4 i3 2.21e-005 5.81e-005 3.21e-005
16 1 C.4282 1.232 37.09% 46,2 0.0 1.76e-0086 . 00e+000 1,76e~0086
7 0.25% 0.415 1.323 55.34 121.5 0.0 7.30e-007 0.00e+000 7.30e-007



CONSOLIDATION TEST DATA

TIME CURVES

Step:

1 of 17

0.25 tsf

Stress:
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Description: CLAYEY SILT TRACE F-C SAND - BROWN (ML) VEGETATION & SHELLS NOTED

TEST PERFORMED AS PER ASTM D 2435

0.820 Cer = 0.140

Remarks: Cc

Tue, 11-DEC-2007 15:22:47



CONSOLIDATION TEST DATA

TIME CURVES
Step: 2 of 17
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Description: CLAYEY SILT TRACE F-C SAND - BROWN (ML) VEGETATION & SHELLS NGTED

TEST PERFORMED AS PER ASTM D 2435

0.140

Remarks: Cc = 0.820 Ccr
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Description: CLAYEY SILT TRACE F-C SAND - BROWN (ML) VEGETATION & SHELLS NOTED

TEST PERFORMED AS PER ASTM 0 2435

0.140
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Description: CLAYEY SILT TRACE F-C SAND - BROWN (ML) VEGETATION & SHELLS NOTED

Remarks: Cc = 0.820 Ccr = 0.140

TEST PERFORMED AS FPER ASTM D 2435
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CONSOLIDATION TEST DATA
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Description; CLAYEY SILT TRACE F-C SAND - BROWN (ML) VEGETATION & SHELLS NOTED

TEST PERFORMED AS PER ASTM D 2435

0.140

0.820 Ccr
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CONSOLIDATION TEST DATA

TIME CURVES
Step: 6 of 17
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Description: CLAYEY SILT TRACE F-C SAND - BROWN {ML) VEGETATION & SHELLS NOTED

TEST PERFORMED AS PER ASTM D 2435
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Description: CLAYEY SILT TRACE F-C SAND - BROWN (ML)} VEGETATION & SHELLS NOTED

TEST PERFORMED AS PER ASTM D 2435

0.820 Ccr = 0.140

Remorks: Co

Tue, 11-DEC-2007 15:22:49



CONSOLIDATION TEST DATA
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Step: 8 of 17
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Description: CLAYEY SILT TRACE F-C SAND - BROWN (ML) VEGETATION & SHELLS NOTED

TEST PERFORMED AS PER ASTM D 2435

0.140

Remarks: Cc = 0.820 Ccr

Tue, 11-DEC-2007 15:22:48
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Description: CLAYEY SILT TRACE F-C SAND - BROWN (ML)} VEGETATION & SHELLS NOTED

TEST PERFORMED AS PER ASTM D 2435

0.820 Ccr = 0,140

Remarks: Cc

Tue, 11-DEC-2007 15:22:30
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Description: CLAYEY SILT TRACE F-C SAND - BROWN (ML) VEGETATION & SHELLS NOTED

TEST PERFORMED AS PER ASTM D 2435

0.820 Ccr = 0.140

Remarks: Cc

Tue, 11-DEC-2007 15:22:50



CONSOLIDATION TEST DATA

TIME CURVES

11 of 17
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Description: CLAYEY SILT TRACE F-C SAND - BROWN {ML) VEGETATION & SHELLS NOTED

TEST PERFORMED AS FER ASTM D 2435
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Description: CLAYEY SILT TRACE F-C SAND - BROWN {ML) VEGETATION & SHELLS NOTED

TEST PERFORMED AS PER ASTM D 2433

0.820 Ccr = 0.140
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Tue, 11-0EC-2007 15:26:50
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Description: CLAYEY SILT TRACE F-C SAND - BROWN (ML) VEGETATION & SHELLS NOTED

TEST PERFORMED AS PER ASTM D 2435

Remaorks: Cc = 0.820 Ccr = 0.140

Tue, 11-DEC-2007 15:26:50
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Description: CLAYEY SILT TRACE F-C SAND - BROWN (ML) VEGETATION & SHELLS NOTED

TEST PERFORMED AS PER ASTM D 2435

0.140

0.820 Cer =

Remarks: Cc

Tue, 11-DEC-2007 15:26;50



CONSOLIDATION TEST DATA

TIME CURVES

15 of 17

o
._n____._nw'—._am__h_____—w_—m—m.___“_________m__m_.__._»____._w % ‘.._.-_‘________.____._—___—m_—_—_n_——_—-w_—_—-__w_-_m__._—
............ AIIIITIInIIICCICIZZRCIIIIT & - ' ' -
EEEEEE ESIIIIiIIIi = | | | | |
IIIIII el e by h ] . 1 \ r
;;;;;; {SpUpEpEuE Spupupupupu S A N ! | _ ) ! 3
m————- | R L J X 1 . 1 , 3
! “1 ] ! 1 ' 1 =
“ IIIIII m———— .“. llllll - ' 1 X } :
1 ! 1 B 1 ! 1 ! ' r
llllllllllll R EEE R 4 ! | : ) _ L
“ ! 1 -t 1 ' 1 ! i -
A =S SN U SO U S SO
el I S 1 1 |
moorzopZozzz lzzzzzg et ' r "
|||||||||||| rosos-izzzzzg 2 B . .
| F r———=-- dowmom oo = f- 1 ¥ 1
Jrw am e wn oo = — [ —— - = 1 ' | L
for = == —— “I ||||| JE - — 1 ' 1 -
| PSR- pm_———— ¥ - - 1 t 1 -
1 ! i 1 h 1 N
mmmeea bomo-- ] N ' ! X
1 ' 1 = 1 | 1 =
e — b D L ] ) ! \ L
£ 1 - 1 ] -
¥ ! 1 1 ! 1
£ ! 1 o T 1 ! 1 3
R Loooo- L L5 4 _____ ' L 1 =
llllll pIIZZzIizzzicf O h
o oIIIz £cIzz: it I N ) ! ) 5
oIz vo-ZZC PIIILIEL g ! | ! -
nnnnnn R SRR SR J ! | i 5
ssssss b : ! _ '
o R R L 4 ' _ , L
Ve e e e e — e . . B | e ] 1 o
1 _—n ] - 1 “ ] In
|||||| AR R B ! 1 ' L
! ' " “ o " 1 " .
1 —
] “ 1 © m “1 1 " 1 -
i [ r — - 1 L -
czzzzzgzzzooiroecom i r
|||||| I IIZICopC-ICZICCZICoIIti T - 1 \ ! 5
I, japmpupn—— 1ZZ-2-3 N = 1 h 1 |
PR o - ——— L = b 1 h ]
M N el N i 3 ! ) 5
P FooIiiIioc ‘ : ! _ : -
o Lemeee g m = L § ) : : i
i 3 -1 } h 1 o
e L __ oo L : X i
1 +
1 3 1] ! -
1 3
' \ ¥ N [ H 1 L
] t ¥ " 1
=IzZz:z Looaas Izzzzzg v - : T =
nnnnnn FIziaz 3 b i
y-ZIZZz: rIiiz el r i \ ! :
pogririeiged sfefefefetl g fatage - i : : C
||||| MIZIIIETICITICONINTE : \ w
lllllllllll [N [ 4 : -
1 L 1 3 " t
[ VTt T~ ~—"7 l i t " 1 B
foom e T : . : : “ i
L r 1 - N -
; bmemnd ] L ] 1 ; : L
I ] 1 H
' J ) L
] 1 1 3 1 H
] 1 H — 1 N H ol
- —,— 4 e e e i - — = o 2 L t—
lm=zzzzpzzzzocoiszooog o r :
|||||||||||| FooIZZzICIZIE i ) L
| P e [F S - 1
r i ! X L
—ZIIZZ Spupuupp LoIIZZ N :
fomm==- [ tm o] B T ¥ ! B
U [ S| L. - ] -
1 r ] ! i
e Lecwmrmrmmmm - o T ! ' 0
1 ! 1 b ' M l
¢ FHp—_— . N ] -
ARt A
i i 1 1 ! 3
i - - ) N -
1 3 £ N 1 o _ .
u_______——.«_—_ﬁ__m_—.___.—_»__._______ﬁ_—ﬁ____.__._.___m—_ 0.
mn [ '] ] iy} ] ] ] [w] D o [yl ]
g < Ty i @ te] r~ -+ + Iy Iy} o [t r~
- ~ @ s s b < - < ~ ht A A ~
=] a o o < o o =] o o] o o =1 o

UL I NINIIVIDSIO

ut "ININI0VISSIa

40 S0 60

30

20
SQUARE ROCT aof TIME, min

10

0

T
w
m | e
peEl
~|F
si@| | .
= o c
slel |2
EA R R
@
el e & o
Q||
[
&
5=
|2
o | =
e lw
v [~ ]
L3 =
2l-le
ol
glay 8-
giog|la1Y
=3 I O} A
O o m
slo|ela
A= [0
o
g
w
T
[+
L 2] e
= m -
[ <t
L
JHPAE
clal-
bl Ol= .,
L[ Z :
o w| O
vl Mg =z
afc
B m et
ofs 7]
v | Q] O] @
O m|{v|+—

Description: CLAYEY SILT TRACE F~C SAND - BROWN (ML) VEGETATION & SHELLS NOTED

TEST PERFORMED AS PER ASTM O 2435

0.140

= 0.820 Cecr =

Remarks: Ce

Tue, 11-DEC-2007 15:26:50
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Description: CLAYEY SILT TRACE F-C SAND - BROWN (ML} VEGETATION & SHELLS NOTED

TEST PERFORMED AS PER ASTM D 2435

0.820 Cer = 0.140

Remarks: Ce

Tue, 11-DEC-2007 15:26:51
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Description: CLAYEY SILT TRACE F-C SAND - BROWN (ML} VEGETATION & SHELLS NOTED

TEST PERFORMED AS PER ASTM D 2435
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g‘: El HYDRAULIC CONDUCTIVITY DETERMINATION

e ASTM D 3084, METHOD C
STS Consultants, Ltd. RISING TAILWATER LEVEL
STS PROJECT NO.: X429316A
PROJECT: LOWER FOX RIVER OU-]

DATE: 117212007
SUMMARY OF TEST RESULTS
SAMPLE NO. 1-RA-07-EA18-04-COMP
LOCATION ]
CLASSIFICATION RIVER SEDIMENTS- ORGANIC SANDY SILT
INITIAL FINAL
DRY UNIT 32.7 45.4
WEIGHT (pcf)
WATER CONTENT 153.0 1010
(%)
DIAMETER 4,75 4,44
(cm)
LENGTH 9.35 7.66
(cm)
HYDRAULIC GRADIENT 9.8
{(MAXIMUM)
PERCENT 95.69702 100.76689
SATURATION
HYDRAULIC 2.39E-07
CONDUCTIVITY
k (cm/sec)
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L
STS Consultants, Lid.

S

HYDRAULIC CONDUCTIVITY DETERMINATIC
Rising tailwater method in a triaxial permeameter
ASTM D 5084, Method C (EM-1110-2-1906 7)

Project Name:
Project No.:
Project Location:
Sample No.:
Sample Location:

Sample Description:

LOWER FOX RIVER OU-1

X429316A
WISCONSIN

1-RA-07-EA18-04-COMP

RIVER SEDIMENTS- ORGANIC SANDY SILT

Cell No.:

Date Sampled:
Date Received:
SATURATION DATA
MOISTURE CONTENT INITIAL FINAL Initial Celi § Final Cell Initial Final B
Container No. 104 11 Pressure | Pressure PWP PwP Value
Wet Sampié & Tare {g) ' 193.97 281.40 {psi) (psi) (psi} {psi)
Dry Sample & Tare (g) 92.10 194.30 30.0 32.0 28.0 30.0 1.00
Wt. Water (g) 101.87 87.10
Wi, Tare (g} 25.51 108.10
Wt. Dry Soil (g) 66.59 86.20 Final B value = 1.00
Water Content, w (%) 153.0 101.0
COMMENTS:
SPECIMEN INFORMATION INITIAL FINAL
Avg. Diameter (crn) 4.75 4.44
Avg, Height, L (cm) 9.35 7.66
X-Section Area, A (cm’) 17.721 | 15.483
Specimen wet wt. () 219.61 173.30
Specimen Dry wi., W, (g) 86.81 86.20
Total Volume, V (cm’) 165.69 | 118.60
Dry Unit Weight (Ibs/ft’) 32.7 454
G, estimated (Y or N)? Y #NAME?
Specific Gravity, G, 27700 2700
Volume Solids, V, (cm”) 3222 31.99
Pore Volume (cm”) 133.47 | 86.61
Void Ratjo, e 4,143 2.707
Degree of Saturation 99.7 100.8
Volume Solids = W,

Void Ratio=

Degree of Saturation =

(G, )(Water Density)

V-V,
3

698
e

PC.XLS



Proj Name: LOWER FOX RIVER OU-1 % {covfsec) Max i
Proj No.: X429316A 107 10 107 2
Sample: 1-RA-07-EA18-04-COMP 107 to 107 5
10% 10 10°° 10
TEST CONDITIONS Hydrauwlic Gradient, i, Guidlines 1080 107 20
Influent Efflucnt # ascend as per ASTM D5084, section B3| less than 107 30
Bugette Burette as burette Cell Headwater | Tailwater | Driving Hydraulic Gradient
Area Area empties? Pressure | Pressure | Pressure Head
ay, (em’) 8, (cm?) (YorN) (psi) (psi) (psi} (psi) Max Min
100 1.00 y 320 30.0 290 L0 9.8 7.1
TEST DATA
Date/Time Temp. Elapsed | Influent | Effluent Total Inflow to | Hydroulic | K Hydraulic ko comected
MIDIYY °c Time, t Reading | Reading Change Cutflow Head, k Conductivity for lemperature
H:MM) {5ec) (cm) {cm) {cm) Ratio {cm) {emisec) (cm/sec)
11/272007 11:05 21.0 O 0.5 2272 0.0 0.00 92.0 0 0
11/2/2007 11:30 21.0 1500 0.7 22.0 0.0 1.00 51.6 7.66E-07 7.48E-07
11/2/2007 13.00 21.0 5400 0.8 21.6 .3 0.25 91.1 2.67E-07 2.61E-07
11/3/2007 9:45 21.0 74700 | 38 | 177 | 09 077 | 842 | 2.78E07 | 2.72E07
11/3/2007 19:00 21.0 33300 5.1 16.1 0.3 0.81 813 2.78E-07 2.71E-07
11/4/2007 9:15 21.0 51300 6.9 14.0 (0.3 0.86 774 2.53E-07 24TE-07
11/5/2007 7:45 21.0 81000 2.5 11.0 0.4 0.87 71.8 245607 | 239807
11/5/2007 13:05 21.0 19200 0.2 10.2 0.1 0.87 703 2.90E-07 2.83E-07
11/5/2007 16:00 21.0 10500 10.5 9.9 0.0 1.00 69.7 2.15E-G7 2.10E-07
11/6/2007 7.00 21.0 54000 12.0 8.2 0.2 0.88 66.5 2.30E-07 2.24E-07
(0.75-1.25) Final Value={ 2.39E-07

kyg = (M@, )Liin(h,,  /h MRy
At(ain + anux)

Total Change = (Eff,, , - Eff.) - (Iaf, - Inf,.,)

"Hydraulic Head" incorporates the difference in head as well as the added driving hicad pressure.

"fotal Change™ is the difference between the Effluent change from 1 to t; and the {ntluent change from ty to t,.

Notate temperature to the nearest half a degree. The correction calculation averages the two consecutive readings.

k is muitiplied by the temperature correction, Ry, which is the ratio of the viscosity of water at test temperature
to the viscosity of water at 20° C. Temperature range may be between 19° and 25° for formula calenlation.

"Final Value" is the average of 4 consecutive readings of which none are less than or greater than 25% of their average.
(50% of average if < 1 x 19‘8)

PC.XLS



CHAIN-CF-CUSTODY / Analyticat Request Document

V-

The Chaln-of-Custody I3 a LEGAL DOCUMENT. All ralevant flalds must be complale, _;' tgrately

Foth Infrastructure & Environment, LLC EPage: L of = 1 I ICOC Number: £OC-106202 I
Company: Foth infrastructure & Environment  [Report Ta: Janis Kesy Requssted Due Data: Seo Sample Notes Cuate Refarence:
Address: 2737 South Ridge Rd Copy To: “TAT: Froject Manager:
Green Bay, Wi 54307 Invalce Ta: Brajct #-
Phona: G20-487-2500 Fa:c §20-496-8902 FO. Brofis #:
Emall Address: kesv@foth.com Projsct Name: Lower Fox River QU1 Regjuiatory Agsncy: Sampling Team Mambers:
Site Licanae No.: ) Project Number: (‘)1(;[107 State Location: Wi MCGC2
Matriy R Presenmtivas Requested Analysls
Badimant ;= N i{NiINJ] NN <= Fllip
muw-w :‘v,i E
g =l M . ‘PIRE
£ SAMPLE ID e R Eﬁ% I HE TRELEE G
= ol Q o
2 = i {2 gedl BE | uf §§§§_§§g£§§§"2§
Z Bool &% 22 1gls|gl=z)81818]218s 8l g REMARKS
1-RA-07-EC11-D5-05-Comp SE! C | 1iMz007 1030 11 XIX[X) XiX
C
z & oy | 1% ,
SAMPLE CONDITION: SAMPLE NOTES: ¢
Terp in C Contents in 1 large double bagged bag
Recelved on lca YiIN
Gealsd Coolar YIN BAMPLE]
Sampla lm# YIN PRINT Nama of SAMPLER: Mark Clardell
Additlonal Gomments: ' SGNATUREOTSAMPLER 227 o 227 i

|DATE 8

sy




Particle Size Distribution Report
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GRAIN SIZE - mm
% COBBLES % GRAVEL % SAND % SILT % GLAY
0.0 0.0 39.3 36.0 247
SIEVE PERCENT SPEC." PASS? Soil Description
SIZE FINER PERCENT (X=NO) RIVER SEDIMENTS - ORGANIC SILTS
#10 160.0
#40 160.0
#100 719
#200 60.7 Atterberg Limits
Pl= 59 il= 86 Pl= 27
Cocfficients
Dag= 0.210 Dgp= 0.0734 Dgp= 0.0337
D§8= 0.0060 D?g= 0.0030 D?8=
Cu= Ce=
Classification
UsSCsS= OH AASHTO=
Remarks
* (a0 specification prbvided)
Sample No.: DS-05 Source of Sample: On-sitec Material Date: 11/30/07
Location: 1-RA-07-EC11-DS-05-COMP Elev./Depth: COMP

" ﬂ

STS Consultants, Ltd.
1035 Kepler Drive
Green Bay, Wt 54311

Client: GW Partners LLC
Project: Fox River OU-1 20052 RA

Project No: 4.29316A
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PLASTICITY INDEX

LIQUID AND PLASTIC LIMITS TEST REPORT
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SOIL DATA
NATURAL
SAMPLE | DEPTH WATER | PLASTIC LIQUID | PLASTICITY
SYMBOL SOURCE NO, {ft.) CONTENT LIMIT LIMIT INDEX uscs
(%) (%) {%) (%)
@ On-site DS-05 COMP 59 86 27 OH

S

.

STS Consultants, Ltd.
1035 Kepler Drive
Green Bay, Wl 54311

Client: GW Partners LLC
Project: Fox River OU-1 20052 RA

Project No.: 4-29316A
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TRIAXIAL COMPRESSION TEST REPORT
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0.0 0.5 1.0 1.5 2.0 2.5 3.0
p", tsf
: . | Symbol 0] A i
1 L 1 [
14 ' ' H Test No. DS05T1 | DSO5T2 § 0505713
]
1 l ; i - Diometer, in 2.8004 | 2.863 | 2.8169
1.2 4 ennn LA Amm e e - Height, in 5.4425 | 5.1224 | 5.2917
3
| : ; : ] T |Woter Content, % | 178.03 | 144.45 | 167.35
! : ! E | ory Densily, pet 30.06 | 3466 | 31.42
— i ke o —— - — | IR Y Vg o
_e i ! I Saturation, % 104.75 | 101.45 | 103.98
2 ! : - Void Ratio 4.5038 | 3.773 | 4.2652
7 S— T S = _ | Water Content, % 154.45 | 121.27 | 122,55
]
E ! i 2 | Dry Density, pef 3208 | 39.42 | 39.8
- ! . :
o E .t “ [ saturation, % 101.92 | 100.54 | 100.79
] e el v o e e it el - L
iz 06 - ; £ [Vaid Ratio 40158 | 3.1964 | 3.2222
T ; i i © 'Back Press., tsf 5.0401 | 5.0402 | 5.0401
0.4 —H-oet -l I PR = Minor Prin. Stress, tsf | 0.3743 | 0.74B83 | 1.4975
b —
! i Max. Dev. Stress, taf 0.30881 | 0.53975 | 0.90364
1 Time to Foilure, min 204 135,69 196
nnnnnnn ) P e
0.2 : : Strcin Rate, %/min 0073 | 0.0851 | 0.087
H : i B-Vaiue - —— -
1
0.0 Estimated Specific Grovity 2,65 2.65 2.65
0 5 10 15 20 Liquid Limit 0 0 0
VERTICAL STRAIN, 7% Plostic Limit 0 0 0
Plasticity Index 0 0 ¢]
Project: FOX RIVER Failure Sketch r 1
— | t
Location: L — I '
Project No.: 29316-A [ E" R3] — { :
t | 1 1 :
\ Boring Na.: 07-EC11DS05 rem (| 1 | L. I :
Somple Type: REMOLDED \ = S : :

Description: CLAYEY SILT LITTLE F~C SAND TRACE ORGANIC MATERIAL - GRAY {CL-ML)

Remarks: FALURE CRITERIA = MAXIMUM EFFECTIVE STRESS RATIO TEST PERFORMED AS PER ASTM D 4767

Tue, DB-JAN-200

B 09:19:05




TRIAXIAL COMPRESSION TEST REPORT
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Description: CLAYEY SILT LITTLE F-C SAND TRACE ORGANIC MATERIAL - GRAY {CL-ML)

Remorks: FAILURE CRITERIA = MAXIMUM EFFECTIVE STRESS RATIO TEST PERFORMED AS PER ASTM D 4767

Tue, 0B-JAN-2008 09:19:27



FRIAXLIAL ibkdI

Project: FOX @ 3 Location: ‘ Project No.: 29316-A
Boring No.: 0i._:11D505 Tested By: MJs .. Checked By: WPQ
sample No.: 07-£C11bS05 Test Date: 12/17/07 pepth;

Test No.: ps05T1 Sampie Type: REMOLDED Elevation:

soil Description: CLAYEY SILT LITTLE F-C SAND TRACE ORGANIC MATERIAL - GRAY (ClL-ML)
Remarks: FAILURE CRITERIA = MAXIMUM EFFECTIVE STRESS RATIO TEST PERFORMED AS PER ASTM D 4767

Specimen Height: 5.44 1in Piston Area: 0.00 inAZ Filter strip Correction: 0.00 tsf
specimen Area: 6.16 inA2 Piston Friction: 0.00 b Membrane Correction; 0.00 1b/in
specimen volume: 33,52 1nA3 Piston weight: 0.00 b Correction Type: uniform
Liquid Limit: O plastic Limit: 0 Estimated specific Gravity: 2.65
. vertical Corrected  Deviator  beviator Pore Horizontal vertical
Tine strain Area Load stress Pressure stress Strass
min % nAZ 1b tsf tsf tsf tsf
1 0 0 6.1593 0 0 5.0401 5.4144 5.4144
2 2.0039 0.14061 6.1679 ¢.61674  0.007199%4 5,0755 5.4144 5.4216
3 4 0.28624 6.1769 3.487 0.040645 5.10869 3.4144 5.455
4 6 0.43689 6.1863 6.8553 0.079787 5.14 5.4144 5.4942
5 8 0.59257 6,196 8.6818 (.10089 5.1591 5.4144 5.5153
6 10 0.74892 6.2058 9,9391 0.11531 5.1737 5.4144 5.5297
7 12,004 0,90726 6.2156 11.03 0.12777 5.1847 5.4144 5.5422
8 14.004 1.0596 6.2252 11,932 0.138 5,1946 5.4144 5.5524
9 16.004 1.2153 6.235 12.62 0.14573 5.2021 5.4144 5.5601
10 18.004 1.3693 6.2448 13.213 0.15234 5.2091 5.4144 5.5667
11 20.003 1.5249 6.2546 13.711 0.15783 5.215% 5.4144 5.5722
12 24.003 1.8296 6.274 14.588 0.16741 5.2253 5.4144 5.5818
13 28.003 2.1342 6.2936 15.466 0.17694 5.2346 5.4144 5.5913
14 32.003 2,4372 6.3131 16.106 0.18369 5.2451 5.4144 5.5981
i3 36. 2.7369 6.3326 16.771 0.19068 5.2521 5.4144 5,6051
16 40.003 3.0365 6.3521 17.316 0.19628 5.2579 5.4144 5.6107
17 44,003 3.3378 6.3718 17,809 0.20237 5.2637 5.4144 5.6168
18 48,003 3.6425 6,3921 18.36 0.20681 5.2689 5.4144 5.6212
19 52,002 3.9505 6.4126 18.858 0.21174 5.2735 5.4144 5.6261
20 56.002 4,2585 6.4332 19,309 0.2161 5.277 5.4144 5.6305
21 60.002 4.5631 6.4537 19,688 0.21965 5.2811 5.4144 5.634
22 68.002 5.1674 6.4949 20.661 0.22904 5.2886 5.4144 5.6434
23 76.002 5.7667 6.5362 21.491 0.23674 5.295 5.4144 5.6511
24 84.003 6.3743 6.5786 22,179 0.24274 5.3008 5.4144 5.6571
25 52,003 6.9886 6.622 22,82 0.24811 5.3055 5.4144 5.6625
26 7.5996 6.6658 23.484 0.25366 5.3101 5.4144 5.6681
27 108 8.1989 6.7093 24.148 0.255814 5.3130 5.4144 5.6735
28 116 8.8048 6.7539 24.B36 0.26476 5.3171 5.4144 5.6792
29 124 9.4158 6.7995 25,3 0.27002 5.3194 5.4144 5.6844
30 132 10,03 6.8458 26.093 0.27443 5.3223 5.4144 5.6888
31 140 10.633 6.8921 26.544 0.2773 5.324